LGO18% A ZEH M
3044

L G918 WHEEL LOADER PARTS CATALOG

7R it T T 2 AL R R 2 &

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




F {4 5 iR 45 Spare parts and services

XTI ZR I LSS T ok U, A LRI TR AT R 55 4 RE s A S5 11
L B2 DRy S A R
For the owner of the machines of SDLG,only the space parts and services of SDLG
can mark your machine to better maintain the original features.

ARG T A BENS O s B it 5 S VL IE HAR B2l ik i EC A A S i Bl
T IR E ANV AEE N D1 o IXFEA BE DRUE S HE AT RRSE IR v RE AN SEAC 1AL T 7
i o

Only SDLG is able toprovide you with the perfect match of pure quality spare
parts for your machine and knowledge of professional maintenance staff.Only in
this way it can ensure sustainable high productivity and longer service life.

LGO185 R XEL B F A+ B it
LG918 WHEEL LOADER PARTS CATALOG

2009 “E12 7 E1 R B 1 IKENK
2009-12 Version 1 Printed 1
th R I T B W ] FR 7N ]
SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.

Hudik T TSI A X I T e
Add: Lingong Industry Park,Linyi Economic Deve | opment Zone,Shandong,china
FLI%: 86-0539-8785668 Tel: 86-0539-8785624/86-0531-66590955
fEH: 86-0539-8785698 Fax: 86-0539-8785618/86-0531-66590959
FiR M55 86-0539-8785800 400-6587999 Web: www.sdlg.cn



— .

CIS

LGO185 AN MM, S T I A8
H .\ dEE ORI ML HI, CLOLEAl g A b A e 2
%, Wl P TN E FER ISR . KL
T WL BEALTORE, AREIIA L H .

REWHE RGRI e fil i T & 5 BUE A
HAGRLOC R o PUEEHLG A nT PR EN A Cani 4k
G, HhRHEAC S, AP HARE . B
W 240 2 R FH 5 SO0 B £

AN AR AR AE R i (U7 5 5 E1805215A39)
Gngz, JLTARARMERCE, WS IPAT, TEEIEE ML AR
I T Y HB R T OSSRl R I Tt A iy B
BHE RS, P S AWl MO I N 2T e
SHEI LG RIPE A3, BASATIE . HOEH
FIEE AR, 4R BT T H AN S

ZrEdy

2009%E12H

FOREWORD

THIS PARTS LIST OF LG918 WHEEL LOADER 1S MADE FOR THE CONVENIENCE OF USERS
TO USE , REPAIR AND MAINTAIN THE MACHINE, AND IT CAN BE REFERED IN THE PROCESS
OF USING. IT CAN ALSO HELP THE USERS TO BE FAMILIAR WITH THE CONSTRUCTION AND
ASSEMBLY RELATION OF THE MACHINE. THE PART OF THE ENGINE 1S SHOWED IN DETAIL
IN ITS STRUCTION HANDBOOK. SO THIS CATALOG DOES NOT CONTAIN THE ENGING PART
LIST.

THE CATALOG CONTAINS THE PART DRAWINGS OF DEFERENT ASSEMBL |ES, SHOWING THE
SHAPE OF THE PARTS AS WELL AS THE ASSEMBLING RELATION. THE COMPONENTS WHICH
CAN NOT BE TAKEN APART (SUCH AS THE WELDMENT OR RIVETED ASSEMBLIES) ARE
INDICATED ONLY BY THEIR COMPONET NUMBERS WITHOUT THE CONSISTING PART
NUMBERS . THE LIST IN THE CATALOG 1S ARRANGED BY CHINESE VERSUS ENGLISH.

THIS CATALOG 1S MAINLY BASED ON THE STANDARD PRODUCT (ORDER NUMBER
E1805215A39) THE OTHERS OF NONSTANDARD PRODUCT CAN REFER THE STANDARD
PRODUCT, AND THE DETAILED INFORMATION CAN BE KNOWN FROM SHANDONG L INGONG, THE
LOACAL DEALER OR LINGONG WEBSITE ALTERATIONS IN DESIGN ARE NECESSARILY WITH
THE THECHNICAL DEVELOPMENT SO SOME CONTENT IN THE CATALOG PROBABLY IS NOT
CONSISTANT WITH THE FUTURE PRODUCTS, AND THIS WILL NOT NOTICE USERS. THEREFORE
WHEN ORDERING SPARE PARTS, USERS ARE KINDLY REQUSETED TO INFORM US THE
MANUFACTURING DATE AND BATCHNUMBER OF THE WHEEL LOADER.

THE COMPILER

2009. 12






H3% CONTENTS

A RIHLRE
A. DIESEL ENGINE SYSTEM

PEENHUBAIL ovreeeereeresem ettt A1-2901001459
DIESEL ENGINE ASSEMBILY :+vvveeeeesssseeeesssstttetssuttteanuttteenttttttnitttessttteesaitttessnitttesaitttesssisieesntieessniteessmieees A1-2901001459
FIRVHIZE BATIE +eerereeeesesessesesee sttt 88888 A2-2902000767
FUEL TANEK ASSEIMBLLY ::+eeesseeeesssteesssteesutetnuttentttentttesttt ettt ettt sttt sttt ab bt s s bt e e st b e e s bt e e sttt e bt e e st esbb e st e A2-2902000767
BITBHEL BB e A3-2903000982
LN D) N N0 2 N O A3-2903000982
S LR B R TDT019-100T000/04 +-e-eveverereereresesesemsmrmmtueiesetsititiet ettt s A5-4110000560
ENGINE SUSPENSION ASSEMBLY D7019-1001000/(04 -+-++++++e++sseeesseessueessueemntteniteaniieeniteeniteeniee s siiee s A5-4110000560
AELAR D TO19-1002000/ 1) «++vveereeersnsesnnsesnsenntettet et A6-4110000560
CYLINDER BLOCK ASSEMBLY D7019-100200)/1() ++++++++s+etsssseesssseeessueeessutersuressurennieesiieesireesstessseesssessssseesnes A6-4110000560
EE B TBAED30-1002030A/08 «wweeveeessrneesnnnennntenttee e A7-4110000560
GEAR HOUSING PARTS D30-1002030A/()8 ++++++vveessreessueeesuttenuttanitttaitteaitteatteesiteesitessiitesnitee sttt e siteesiteessseenas A7-4110000560
TS RUND30-1003000B/ 8 «++vvveesrreesnnseesnnteettteett e A8-4110000560
CYLINDER HEAD ASSEMBLY D30-1003000B/ (8 «+++++++sssetesseeessutessutessutteniuttaniteanitteaiieesiitesiteesitessstessneessnees A8-4110000560
Vi FE AT L D3 0-1004000/04 ++v+eveeeenresnsesensennttett ettt A9-4110000560
PISTION & CONNECTING ROD ASSEMBLY D30-1004000/(4 «++++++++++sssssreeeessrrreeessiueesrsiieeernniieeesniiteesniiieeennns A9-4110000560
BT K% KD BARIE +ereeeeeseseeeeemee et e A10-4110000560
CRANKSHAFT & FLYWHEEL ASSEMBLY :+vveeeseetesseeesssetesstttantteantttenittenittantteantteanteesiteesiteesstessstessseessanes A10-4110000560

[N
5]
5]
=

i)



IEI §b ELFEE i EED3 0-1006000A/ S ++eeeeeremmnmees ettt e e e
CAMSHAFT ASSEMBLY D30_1006000A/05 ...........................................................................................................
_L | ]Tﬁ*?zu EED:SO- TOOTOOOA /G wwvvevreerrnnsseemmmeetiir it et et e et
VALVE TAPPET ASSEMBLY D30-1007000A /(6 --+++++ereeeessessrruereeteessanmmuuiitttetetsrniiiittteteeessssiiiiteteeesssnniiiteeeeees

ﬁ%%{g{t’:%nﬁ/ﬁ? = *B/ﬁ: ......................................................................................................................................

AIR INTAKE PIPE PARTS & AIR INTAKE CONNECTING PIPE PARTS
D7019-1008100/04&D7019-1008500/03

ﬂ /ﬁ%ﬁﬁgﬁ:D7 1O0=TO08200)/ (04 ++++ecvvvereevvnereetummmrtttumiittiuuttttuittttitttu ettt sttt sttt ttttistetuiessttusessttasses
AIR EXHAUST PIPE PARTS D7100-100820()/()4 ++++++++e++ssseessseeesssutessuueesiuttesittanittantteasitsasiteesiseesiseesiseesnseesnees
TS A D T019-1009000/(2 «+++veeeeesersrrursmnrruretetet it
OIL SUMP ASSEMBLY D7019=100900()/()2 «+++++++e+++sssseeeesssuueeesssuueeessiuteessninteessitteessitttessnistesestteessnsiiteessnieeeens
*R/EE /}4@ DAL E‘E/QDO302_1010000/03 ...........................................................................................................................
OIL STRAINER ASSEMBLY DO0302-10T0000/()3 -+++++veesssreersureersumeesiuteaniteanittaniittaniteeaniteesiteesiteesiseesitesiaee e s
*R/EE G EED30 J 001010 N T
OIL PUMP ASSEMBLY D30-101T000A/()7 +++e++ssseessseeeesueeessseesssueessuueessutasnsreassteenstessstesssstesnsstessteesssessnsesssseenns
*[L/EE {}4@{35 s D L L 10T 0N 0101010 T T P PP PP
OIL FILTER D9900=10T2000/()2 «+++++++++seesureesuueessuteemutttnutttanitteanitte ettt st ettt e st e st st e st et e sttt e bt e s abb e sabbtesbbeesaree s
*R/EE//v\jﬁ‘ﬂ%&uﬁkD30-lol3000A/lo ............................................................................................................................
OIL COOLER ASSEMBLY D30_ 1 O 1 3000A/1 O .........................................................................................................
{ﬁ?*ﬁ?ﬁ%ﬁ{*AS TOT=T002600/ 2 «++ccevvereeesuneeeemmintttiuiitttiittiu it ettt sttt et s et b e et s e et s e etaaaes
OIL DIPSTICK PARTS AS5701=1002600/()2 «-++++++reesssreessureessuttemuttantttanitttaniittaitteaitte sttt sttt e sttt e site e st e siteesineeeas

)
o
=
)

A11-4110000560

A11-4110000560
A12-4110000560

A12-4110000560
A13-4110000560

A13-4110000560

A14-4110000560

A14-4110000560
A15-4110000560

A15-4110000560
A16-4110000560

A16-4110000560
A17-4110000560

A17-4110000560
A18-4110000560

A18-4110000560
A19-4110000560

A19-4110000560
A20-4110000560

A20-4110000560




LEIH AT R LD TO19-1 104000/ 12 ++veesevsernresnnsenntenntettent ettt A21-4110000560

FUEL SUPPLY SYSTEM PIPELINE ASSEMBLY D7019-1104000/12 «+++++e+ssseeesseesssueessiueensueeniuieeniiieanieennieenne A21-4110000560
LTI VETE B P ED o A22-4110000560
FUEL FILTER ASSEMBLY :++e++seeeessseesssttessttesauttesttttnttesnsttesttteasttestttestesantteassttesstteasttesseeesstessstesnseessseessses A22-4110000560
2R VTS 28 MDD T7019-1109000/ Q6 «++vverersvrressnnrssnnsennttettte et A23-4110000560
AIR FILTER ASSEMBLY D7019-110900(0/ ()6 -+++++++++++t++ssssseeeessuureeessauttesssiutteerniuiiteesiitteessititessnnnteesssntessssnnseessnnns A23-4110000560
VTR B D70 14-1 111000713 «+eeveeesererersesrmsmmusteniiit s A24-4110000560
FUEL INJECTION PUMP ASSEMBLY D7014=1111000/13 «++-+eessseeessseesssueessutannuteenittaniieaiiieniteesiieesieessnees e A24-4110000560
IS VB B BED30-1112000/03 ceevensrereresssssssssstsussinssesistsssssssssststessassesistssssssssistorsssassoststassassssistorensasssststossassssestsssusssststans A25-4110000560
FUEL INJECTOR ASSEMBLY D30-1112000/(3 -+++++++sseeeeessureeessssuteeeaniuteeesniiteesniiitessnitteeesitteessnttessssneesssnnees A25-4110000560
FIRTHTTEE ERF P AZE BAI +oveeeeeereseeesen ettt A26-4110000560
FUEL INJECTION ACCESSORY ASSEMBLY ::+eteseetessseeesssetesstteantteanttenittanittaniteasitteanittesiteessteessteessseesnnseesns A26-4110000560
75 28 B EDT019-120T 000/ ()5 wvrerrrrernrresnnsennttettt ettt A27-4110000560
MUFFLER ASSEMBLY D7019-=1201000/()5 ++++++e+++sssseetesssuseeessssuuteeasnuueeessiuiteessniitteesnutteessitteessnsttessnmsmeessnmiseesans A27-4110000560
HUPR G K AL B DO 7081303000/ ()] #veeveesnresnnsennesnnsestennttettentt ettt A28-4110000560
WATER PIPE & HOSE ASSEMBLY OF RADIATOR DO708-1303000/()] #+++--+eeesveeerrereessureessureesiueeanueennieennneenns A28-4110000560
ﬁﬁ7kﬁ3\§/‘§\ﬁi63l-l305000/05 .................................................................................................................................... A29-4110000560
WATER DRAIN COCK ASSEMBLY 631-1305000)/()5 «++++++++etsssetessseeesssreesssuressureessureesseessseessstesnseesnneesnsneesnees A29-4110000560
U 2 B DO T 15-1306000/(2 +vvversvrressnnresnnsennntteett et A30-4110000560
THERMOSTAT ASSEMBLY DO115-1306000/(2 -+++++-+setssseeeessreeesuueemnuttanittanittaniteaniite et st sitee sttt A30-4110000560
3

[}
o
=
)



7}(§}é‘ EED7200- 1307000/ +++reeeeerennnnessteeetiii e e
WATER PUMP ASSEMBLY D7200-1307000/()6 -+++++++++sssetsssseesssueasssueeasurasssueesnsueessreenstessstessseesnstessseessseesssseesns
}XU?H ll“g‘l‘ EED7008- R T E 01000 T T PP PP PP
FAN ASSEMBLY D7008-130800)()/()3 ++++e+++sssseeeeesurteeessuuttessnuttteeantttteenittttssnitttesattttessitteessnstteessnssteessnmseeessnnnes
ZN I BUDT019-1600000/ (] ++vvessvrenressnsesnnenntententtet ettt
POWER OUTPUT ASSEMHLY D7019-1600000/()] #+++++e++ssseesssreessueessueessueesisttanietanitteaniieeaiieesiteenieessseessseesnnnes
EL%'J@J”EELE%*RE EiD7019-3509000/10 ...............................................................................................................
PNEUMATIC AIR COMPRESSOR ASSEMBLY D7019-350900()/1() +-++++++++sveeessssrreeesssrureeerssueeersniuneeessnnneeesnnnes
K EE*ILE'\ FEDT019-370T 000/ ()] #wwerevrrernnresnnsenntsentte et
ALTERNATOR ASSEMBLY D7019-3701000/ ()] «++-++++sseeesseeesseeessueeasiueemnteeanittenittaniteaniteasttessseessiteesnsseessseesns
f@ijj Eﬂ*ﬂ ll“g‘l‘ EED7004-3708000/01 ...............................................................................................................................
STARTER ASSEMBLY D7004-370800)()/()] +++++++++eeeessssreeesssureeesssuuteeessutteesniutteessnittteesnitttessnitteessaiteesesnnseeessnnnes
ALY FE BRI T019-380000(/ (5 «#+eeveeessnnersnnnensnnteanttestt e
INSTRUMENT & SENSOR ASSEMBLY D7019-3800000)/()3 «++++++++ssseeessreeesueeesueesnmeemniieeniteeniieeniteenieesniee e
%H$D8300-3904000/01 ...............................................................................................................................................
NAMEPLATE D8300-390400)()/()] #++++++++++r++sseeessetessseaesssesesutaasstessteeanistesnsteessteeasteesstessstesastesnstessseessseesssseesnns
B. ZMHERL
B. TORQUE CONVERTER SYSTEM

FUSHEI IR ZA LIS wereerersessesssessessessees sttt S R
TORQUE CONVERTER SY STEM #erteeestssestssssts ettt e

)
o
=
)

A31-4110000560

A31-4110000560
A32-4110000560

A32-4110000560
A33-4110000560

A33-4110000560
A34-4110000560

A34-4110000560
A35-4110000560

A35-4110000560
A36-4110000560

A36-4110000560
A37-4110000560

A37-4110000560
A38-4110000560

A38-4110000560

B1-2904000761
B1-2904000761




E%E%%YJZSO—4DL(37OSO4) ........................................................................................................................................... B2-4110000217

TORQUE CONVERTER YJ280-4DL(370804) «:+eestsesessesestutuessusututietetitnintitiet ittt B2-4110000217
?X‘g‘i%%%QF6OM33G-I O N r 1 T T S RS SRR B4-4110000507
CLEANER QFG0M33G-1 (410708)  «eeeeeeeeestututututututttttttttttttt ettt B4-4110000507

C. ZHEMARLA
C. TRANSMISSION SYSTEM

ARTRAE BRI +everereereresessesesse ettt C1-2905000651
TRANSMISSION SY STEM :#eeeeseeeeeeessntteeenauutteesnutteesniuttteeanttttesaittteesnettteeattteesantttessaittteesitteesaitteessitteesnnieees C1-2905000651
AT CAY %%%{370804) .............................................................................................................................................. C2-4110000218
GO FORWARD LOW-END CLUTCH(370804) ++++++:+estssetstssestssutstssts ittt it C2-4110000218
1@”@%*%%%%%(370804) .............................................................................................................................................. C3-4110000218
BACKWARD HIGH-END CLUTCH (370804) -+++estsessestsseteesststtstststuststittits ittt C3-4110000218
o ) s 4 T(BT0G04) +eeeverereresmsmresess ettt C4-4110000218
DUMMY SHAFT PARTS I(370804) «eerestssesteseestesestmssses ittt C4-4110000218
iﬁﬂtﬂ?ﬂﬂ%ﬁﬁj\(370804) ...................................................................................................................................................... C5-4110000218
OUTPUT SHAFT PART(370804) ++++++:+eestssestesesestusestuetsts ittt e C5-4110000218
5@]\%5%(370804) .......................................................................................................................................................... C6-4110000218
INPUT PART(370804) ++eerteeestssestesssesttsms ettt C6-4110000218
FEAR N 5 ik 51#143(370804) .............................................................................................................................................. C7-4110000218
CASE AND PIPELINE ACCESSORIES(370804) +:estseststssestssesestusustuststuntinis ittt it sttt C7-4110000218

o
[0

n)



D.
D.

E.
E.

o
)
]
=

LHEBRARG

TRANSMISSION CONTROL SYSTEM
AR TR PLI ZRZE +ereerereresreressetset ettt s D1-2906000809
TRANSMISSION CONTROL SYSTEM :-+-++eeeeeeeeeesssssututttetetesnnimuittttteteesnnmuiittttetetssmumiittttteetssmmiiiittteteeesemmmirin D1-2906000809

WEhHr RS

AXLE SYSTEM
IRZIHIFE BRES veevrereereresessesessetse sttt E1-2907000651
AXLLE SYSTEM :+vvevveveeeeeeeeesesnauumttttttetennnuutitttttetesenuiuttttteteeessnutittttteeetssmiatttttttteesamistttttteetessmmutttttttetesesmaiitittteeees E1-2907000651
T JEIRTIIIR BA L eeeerereseeresemsen ettt E2-2909000651
FRONT. REAR AXLE ASSEMBILY :rreerereeereeesseeneemuttmuuttutiuii ittt et sttt s s E2-2909000651
T TEAB B EA I weveeeereeeerereneen ettt E3-2907001002
FRONT MAIN DRIVE ASSEIMBLY vvveeeessseeeesassttteeanmmttttnuttttestttteeaitttee sttt e sttt s sttt e s sttt e s s sttt e e e sbtteeessinnees E3-2907001002
JET BB I wereerereeeeseseeses ettt E4-2909000800
REAR AXLE MAIN DRIVE ASS?Y :rvveeeeeteeeeesanmmttttttttttmnniiittttteeessniutittttetesssmuiitttttteetssmiititttteees sttt E4-2909000800
A T PSSO E5-2907001003
FINAL DRIVE ASSEMBLY ::eeeeeseeeeeesesuueetensttettmmttteetnitttetatttteestttee sttt e sttt e s sttt e s sttt e ssnbtteesanbtte s e sttt e e sanrees E5-2907001003
FOME (520101 )  wreveeeneesnreonsesttet Lot E10-2050900108
TIRE (520101 )  ereveereerertersossontenisiiutetisiintesioniuttesesietstissiettssiomettesisietesissiottstiomettsiosistotioiottstiometesiomiatiorisetssisnies E10-2050900108
DREIATF R JBLRTTR) --rvereeeseerssessse s E11-2880902856

DRIVE AXLE ASSEMBLY (FRONT AXILE)  eerreerseerseestestestestentanttatenttatestenttetaastestestesstenseesasseessesssesseensesssas E11-2880902856

9



F.
F.

by 1 T NS E12-2880902856

DRIVE AXLE ASSEMBLY (REAR AXIE)  ceeeeeereeeeuttmuttttitiiiiii it E12-2880902856
KIS LRI ZII M A T +ereeseeseeseeess ettt E13-2880902856
DISC BRAKE ASSEMBLY ::vveeeesesseeeeesssuueettnnmtttetmmittetenittttttittte ettt e saittte s sttt e s sttt e s sttt e s sttt e s sttt e e s e sibaeeesennees E13-2880902856
BB BN, () veeerereereresemses ettt E14-2880902856
WHEEL-END REDUCTOR ASSEMBLY (FRONT AXLE)  eeeeeeeeeeesmemmmunttetettiiiiiiiiieeeeniiiiiiiieeees i E14-2880902856
BEII BN, (JTHF)  eeeerereeeeresesse ettt E15-2880902856
WHEEL-END REDUCTOR ASSEMBLY (REAR AXLE)  ceeeereeeseressmrrnttttettimmiiiiiiiieeetiiiiiitiieee e nniienieeeeseenn E15-2880902856
PRI IR AR CFITE)  ceveeeeerereseeres ettt E16-2880902856
FINAL DRIVE ASSEMBLY (FRONT AXILE)  ceeeeereeeserumeettmmuttetaiitttenititte ittt ettt ettt siine et E16-2880902856
TURTI IR AR (JEHIF)  cevereeeerereseereses sttt E17-2880902856
FINAL DRIVE ASSEMBLY (REAR AXILE)  coeoeeeeeserueeemmmtttetaiitttaiitte ittt sttt ettt e sttt sttt e E17-2880902856

TAERERERS

IMPLEMENT HYDRAULIC SYSTEM
TR B IR +reeeereeeeeeseneeset e F1-2912001722
HYDRAULIC CONTROL ASSEMBLY ::eeteeeeeessssssttttettettannmmumttttttttesmmiutittttttessauiiittttetesssmiiiittteteessesmniiitteeeeeesns F1-2912001722
BETP T BAI, +ereeeveereeeereremse et s F3-2913001166
LIFT ARM CYLINDER ASSEIMBLY eveeeeesssseeetaautttttnuttttennttttetaittteeaattteee sttt e sasitt e s sttt e e saibtteessbbtteessbteeeesnaneee F3-2913001166
B ST BTG eeeeresesseseneeses ettt F4-2914001066
TILT CYLINDER ASSEMBLY -:eteteteeeessssssstttttetetsanmitmttttetetttnutitttttteetsnmiititttettessmimtitttetetstmmmiiiiittteeess ittt F4-2914001066

~
"
o]
=

9



©
)

TGS THIAE BAUIE +reereeresessesseseesemse ettt s8R F5-2910000651
HYDRAULIC TANK ASSEMBLY .............................................................................................................................. F5_29 1 000065 1
FLESL YT (371368 )  wrerevererneeesnteette et F7-4120001085
TILT CYLINDER ........................................................................................................................................................... F7_4120001085
FIREVHIIL (371368)  +ereerererreeresesreseestesesetsts ettt F9-4120001153
LIFT ARM CYLINDER ................................................................................................................................................. F9_4120001 153
H TERE
H. WORKING EQUIPMENT
LR L eeseesee e H1-2915000913
WORKING EQUIPMENT ............................................................................................................................................ Hl _29 1 50009 1 3
| HHRG
I. STEERING SYSTEM
B [F 25 BT, +eveereereeseesess st 11-2919000774
STEERING PUMP AS SEMBLY .................................................................................................................................... I 1 _29 1 9000774
2 OO OS 12-2920000837
STEERING UNIT ASSEMBLY ...................................................................................................................................... 12_2920000837
I OO 13-2921000651
STEERING CYLINDER ASSEMBLY .......................................................................................................................... I3_292 1000651
FETITHIEL (371368 )  werevrernresnresntentt ettt 15-4120001821

STEERING CYLINDER ................................................................................................................................................. 15_4120001 821

)




J. #HIZRS%E

J. BRAKE SYSTEM
FTZEABIB A I wereerereseeseseeeeses et J1-2922000868
SERVICE BRAKE SYSTEIM :+veeteeseeessseeessstetattetatttantteenutteaittteasttesttteatttentteentteemtteaittesmttesiteesiteemsteeste st J1-2922000868
FEB/T I eeeeeeneeee st 12-2922000661
JN 2 2 ST 2 VA 10 ) T 12-2922000661
)j[]j]ﬁ(340201) ................................................................................................................................................................ J3-4120000090
L] N QST 210 10 1 25 2 13-4120000090
BEZEZBIZ] BRI wrereeeeeeeereneeesseset ettt 14-2923000651
PARKING BRAKE SYSTEM :+eeeesssseteeesssstetessautttessnuttetanuttetenuttetssntttessaitttessnttteesmittteesmmtteesmimtteesmiiiteesniteeesmiee 14-2923000651

K. 3

K. FRAME
TZEZE BATIE eeeereeeesenesesses ettt K1-2924000778
00 ) N 0 20 2N T K1-2924000778
T ZE B FAFIE +eeereseesenesessenese ettt K2-2926001418
REAR FRAME ASSEMBLY #+reveeessseessstetattetmtteattte ettt ettt ettt ettt ettt e sttt e sa bt e ah bt e e bt e e e bt e s bt e e sttt e st e e sbb e e st e e e K2-2926001418
TCH A B eeereseeeeneeemses et ettt e K3-2928000811
COUNTER WEIGHT :++e++++e+ssseeesssseesssutesasttesntttensttentttanstteanstteasstteasttessttessttesstesasteesstesastesasstesssstesssstesssseesasseesssses K3-2928000811

L Bl

L. CAB GROUP

©
[}

)



10

5]

FEIUZE BARIE +ereeeereeseseeesees et L.1-2929000981
CAB ASSEMBLY .......................................................................................................................................................... L1_2929000981
1 O L.2-2929000982
CAB ................................................................................................................................................................................. L2_2929000982
BEAE 45 L et 1.3-2931001367
OPERATE BENCH ........................................................................................................................................................ L3 _293 100 1 367
e PO L4-2930000651
SEAT ASSEMBLY ......................................................................................................................................................... L4_293000065 1
BEEIIFE U, +ereereerereeresee et L.5-2932000955
OPERATE CASE ............................................................................................................................................................ L5_2932000955

M. BEfFRE
M. CONVER SYSTEM

SR EILIE BAE +eereereeressessesees st M1-2933001940
ENGINE HOOD ASSEMBLY ...................................................................................................................................... M1_2933001940
JE R T BA FB st RS M2-2934000668
LEFT BENCH GROUP ................................................................................................................................................. M2_2934000668

0TI M EE etene eSS M3-2934000652
RIGHT BENCH GROUP .............................................................................................................................................. M3_2934000652
JE KT B weeeseeseese ettt M4-2934000695

REAR LAMP HOOD ..................................................................................................................................................... M4_2934000695

)



FRAE G FRIL +vveereresresseseessssetse ettt M5-2936001198

SIGN AND LOGO ......................................................................................................................................................... M5_2936001 198
e T M6-2934001729
LEFT AND RIGHT BATTERY CASE ......................................................................................................................... M6_2934001729

N. FRHES%
N. AIR CONDITIONER SYSTEM

DA ZRLE werereereeeeseeses ettt N2-2935000949
AIR CONDITIONER SYSTEM .................................................................................................................................... N2_2935000949

0. KRS
O. ELECTRIC SYSTEM

HHZS BRZIE wereereeressessesseseeseesees et E 8RR 01-2937001524
ELECTRIC SYSTEM .................................................................................................................................................... 01_2937001524
AR AT BT, +ereereesessessessese ettt 02-2937001526
PANEL ASSEMBLY ..................................................................................................................................................... 02_293700 1 526
XU B +veereeeesesseseesesses et 03-2937001580
INSTRUMENT DESK ................................................................................................................................................... 03_293700 1 580

11

5]

i}



«:
i

12



A KFPLRSG
DIESEL ENGINE SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




REHREG
DIESEL ENGINE SYSTEM

REANLEAE DIESEL ENGINE ASSEMBLY

14

—

A
| 56789 10-11-12-13 14 15 16-17

24-25-26-40

32 -3 2829303

i (SREBAEERE)

3‘3 1o \
27 "A’*'-‘F.J-_.il.u..i..,_h _trL. B

5]

g
()

A1-2901001459



s
Key

10

12
13
14
15
16

17

REPLRG

DIESEL ENGINE SYSTEM

ZHRS
Part No.

29330006591
4015000197
4011000081
4110000560

29010001071
4014000020
4016000120
4013000028

29010009202
4120000119
4030000288
4120000067
4017000024

29010006671
4120000096
4015000035
4011000101

4011000488

AR
#[EGB96.1-10EpZn-300HV
124 GB5783-M10*20EpZn-8.8
RENHLE Y CAD80-T10(D7019)
ISR il

24T GB75-M6*10EpZn-22H
FFI44GBY1-2*12EpZn-Q235A
12 1£EGB6170-M6EpZn-8
B

JKe % 1B8406-B16*2300

[ TB8406-B16*2000

2 X HL7K FILG12-NFISF
4EQC390-D26

B\ g

TR ZY 75-00

B GB93-6-65Mn

124 GB5783-M6*20EpZn-8.8

12} GB16674-M10*16EpZn-8.8

R

Description

WPPER HOOD
WASHER GB96.1-10EpZn-300HV

BOLT GB5783-M10*20EpZn-8.8

DIESEL ENGINE ASSEMBLY YC4D80-T10(D7019)

BOLT SHAFT

SCREW GB75-M6*10EpZn-22H

SPLINT PIN GB91-2*12EpZn-Q235A

NUT GB6170-M6EpZn-8

CABLE SHAFT

RUBBER TUBE JIB8406-B16X2300
HOSE JB8406-B16*2000
VALVE-HEATER

CLAMP QC390-D26

SHAFT

ACCELERATOR PEDAL ZY75-00
WASHER GB93-6-65Mn

BOLT GB5783-M6*20EpZn-8.8

BOLT GB16674-M10*16EpZn-8.8

15

BB
Spare parts Y/N

Y

N

HE

Qty
1

10

10

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM

REANLEAE DIESEL ENGINE ASSEMBLY

16

—

A
| 56789 10-11-12-13 14 15 16-17

24-25-26-40

32 -3 2829303

i (SREBAEERE)

3‘3 1o \
27 "A’*'-‘F.J-_.il.u..i..,_h _trL. B

5]

g
()

A1-2901001459



s
Key

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36

REPLRG

DIESEL ENGINE SYSTEM

ZHRS
Part No.

29010006541
4120000084
4120000750

29220000171

29220001191

29010006681
4016000138
4016000100
4041001224

29010006591
4013000011
4015000168
4015000026

29010012051
4011000656
4013000129
4015000181

4011000641

Koy B3 S

Koy B 24145 S T-50G
Pl

Bk

HERX
#i%1GB882-B6*22EpZn-35

JF D 45GB91-2*20EpZn-Q235A
HAFLGB144-105180

RIS Vi 5

12 EGB6170-M12EpZn-8

B GB97.1-12EpZn-300HV
B GBY3-12-65Mn

12k GB5785-M16*1.5%110EpZn-8.8
IZREGB889.2-M16*1.5EpZn-8
44[BGB97.1-16EpZn-300HV

I #£B6013-M14*1.5EpZn-45

R

Description

HOLDER FOR AIR DRYER

AIR DYER ST-50G

METAL TUBE

WASHER

CONNECTOR

JOINT FORK

PIN GB882-B6*22EpZn-35
SPLINT PIN GB91-2*20EpZn-Q235A
HOSE LGB144-105180

DOUBLE BOLT

NUT GB6170-M12 EpZn-8
WASHER GB97.1-12EpZn-300HV
WASHER GB93-12-65Mn
RUBBER SPACER

BOLT GB5782-M16*100EpZn-8.8
NUT GB6170-M16EpZn-8
WASHER GB97.1-16EpZn-300HV

BOLT JB6013-M14*1.5EpZn-45

17

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM

REANLEAE DIESEL ENGINE ASSEMBLY

18

—

A
| 56789 10-11-12-13 14 15 16-17

24-25-26-40

32 -3 2829303

i (SREBAEERE)

3‘3 1o \
27 "A’*'-‘F.J-_.il.u..i..,_h _trL. B

5]

g
()

A1-2901001459



37 4015000231 [ IB6013-14-T2 WASHER JB6013-14-T2

z
N

39 29010006601 el WASHER

=~
=)

REHRG
DIESEL ENGINE SYSTEM 19

>



REPLRG

DIESEL ENGINE SYSTEM
s ¥k FUEL TANK ASSEMBLY

A2-2902000767

20

=
o[

i i

22




Fs MRS

Key Part No.
1 29020007681
2 4011000114
3 4013000040
4 4015000176
5 4011000446
6 4015000187
7 4120001404
8 4120000093
9 29020000062
10 29020006581
11 4120000046
12 4017000010
13 29020006561
14 4014000047
15 29020006851
16 29020006841
17 4011000455
18 4120000099
REHRG

DIESEL ENGINE SYSTEM

AR A

I} GB5785-M20*2*60EpZn-8.8

IEREGB6171-M20*2EpZn-8

#JEGB97.1-20EpZn-300HV

12 GB5785-M24*2*120EpZn-8.8

#[EGB96.1-24EpZn-300HV
TR T A SL-50A
WAL HYWZ-200

H

JEHI A

[52 5 TB8406-A10%560

1% 4:IB8870-d20

EBRNE

24T GB818-M5*8EpZn-4.8
Oy

Rk

12 GB16674-M8*25EpZn-8.8

FRIMBS216-1/2"

R

Description

FUEL CASE

BOLT GB5785-M20*2*60EpZn-8.8

NUT GB6171-M20*2EpZn-8

WASHER GB97.1-20EpZn-300HV

BOLT GB5785-M24*2*120EpZn-8.8

WASHE GB96.1-24-300HV

LOCK HYDRAULIC FILTER SL-50A

GAUGE LEVEL YWZ-200
WASHER

STRAINER ASS'Y

HOSE JB8406-A10*560

CLIP JB8870-d20

BREATHER TUBE

SCREW GB818-M5*8EpZn-4.8
SPACER

FLANGED CAP

BOLT GB16674-M8*25EpZn-8.8

BALL VALVE

21

BB
Spare parts Y/N

N

N

HE

Qty
1

&

Remarks

5]

i}



REPLRG

DIESEL ENGINE SYSTEM
s ¥k FUEL TANK ASSEMBLY

A2-2902000767

22

=
o[

i i

22




19 29020006591 R GUARD PLATE Y 1

21 4030000022 OJEIE|GB3452.1-200%7.00G O-RING GB3452.1-200%7.00G Y 1

23 29020007671 ST Y95 FUEL TANK ASSEMBLY

=~

KBRS
DIESEL ENGINE SYSTEM 23

>



REHREG
DIESEL ENGINE SYSTEM

24

Btk RADIATOR ASS'Y

8-9-10

A3-2903000982



s
Key

10

12
13

14

REHRG
DIESEL ENGINE SYSTEM

ZHRS
Part No.

4017000018
29030009831
4017000007
4110000491
29030009841
29030006531
4011000461
4011000091
4015000168
4015000026
29030008121
29030008131
4011000147

4030000062

%415 7B8870-d70

R KA
%415 7B 8870-d60

KA AFLGI18-1

% KA

Bk

1% #:GB16674-M8*16EpZn-8.8
12#:GB5783-M12*40EpZn-8.8
4 GB97.1-12EpZn-300HV
48 GB93-12-65Mn
KA A B IR
AR 2 A A I

2 HETB999-M27*2*55EpZn-35

448 JB1002-27-T2

R

Description

CLAMP JB8870-d70

RADIA TOR INLET PIPE
CLAMP JB8870-d60

WATER RADIATOR LG918-1
RADIA TOR OUTLET PIPE
CLAMP

BOLT GB16674-M8*16EpZn-8.8
BOLT GB5783-M12*40EpZn-8.8
WASHER GB97.1-12EpZn-300HV
WASHER GB93-12-65Mn

TO RADATOR PIPE

TO RADATOR PIPE

BOLT JB999-M27*2*55-35

SEALING WASHER JB1002-27-T2

25

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

5

9



REHREG
DIESEL ENGINE SYSTEM 26

RIPLEE E KD7019-1001000/04 ENGINE SUSPENSION ASSEMBLY D7019-1001000/04

A5-4110000560



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

1 4110000560009 IEFMM12X30 Q150B1230 BOLT M12X30 Q150B1230 N 16

3 4110000560299 12 Q40112 WASHER 12 Q40112 N 16

5 4110000560350 Wi 22 X %4 D7024-1001070 FRONT LEFT BRACKET D7024-1001070

=~

REHRG
DIESEL ENGINE SYSTEM 27 ®

>



REHREG
DIESEL ENGINE SYSTEM 28

A HLAE R D7019-1002000/10 CYLINDER BLOCK ASSEMBLY D7019-1002000/10

i
{

8]

{ | I| [ I| | J| / / |
,/_1UL3L4|"_5 6|7 /8 5 /10/11 /12 13/ 14/ 15/

. LY.

16

A6-4110000560



Fs MRS

Key Part No.
1 4110000560284
2 4110000560128
3 4110000560126
4 4110000560127
5 4110000560337
6 4110000560054
7 4110000560119
8 4110000560053
9 4110000560328
10 4110000560027
11 4110000560028
12 4110000560138
13 4110000560132
14 4110000560344
15 4110000560130
16 4110000560129
17 4110000560317
18 4110000560254
KN RG

DIESEL ENGINE SYSTEM

IEFEMEX55 Q1840855TF2

IERH 147 D30-1002054
1ERHE i 4 D30-1002051

W i 4#1D30-1002052

O JEM2.65x16 YC208-B01600F
T HIE % B 2£6105Q-1002067
SE AR ED2000-1002170

£R1£6105Q-1002022
JTRE4E U2 JENPT1/8 Q61101

I HiE A2 430-1002162B

1[5 430-1002163

I 41 1 D30-1002740

THIE % 2£D30-1002068A

15 J11-44x8 YC24-B0408

I AR Al 25 HA D30-1002062A
48 % 75 D30-10020611

157 -4 818 Q40308

124 M8X20 Q150B0820

R

Description

BOLT M8x55 Q1840855TF2

TIMING IDLE GEAR PLATE D30-1002054
TIMING IDLE GEAR D30-1002051

IDLE GEAR SHAFT D30-1002052

O-RING 2.65X16 YC208-B01600F

MAIN OIL GALLERY SEAL PLUG 6105Q-1002067
CYLINDER BLOCK PART D2000-1002170

ALUMINUM BLOCKAGE 6105Q-1002022

OPEN GROOVE TAPERED SCREW PLUG NPT1/8
Q61101

HOLLOW BOLT FOR OIL 430-1002162B

WASHER 430-1002163

NOZZLE PARTS D30-1002740

OIL GALLERY BLOCKAGE D30-1002068A

PIN 4X8 YC24-B0408

CAMSHAFT END COVER GASKET D30-1002062A
CAMSHAFT END COVER D30-1002061

LOCK WASHER 8 Q40308

BOLT M8X20 Q150B0820

29

BB
Spare parts Y/N

N

Y

HE

Qty
3

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 30

A HLAE R D7019-1002000/10 CYLINDER BLOCK ASSEMBLY D7019-1002000/10

i
{

8]

{ | I| [ I| | J| / / |
,/_1UL3L4|"_5 6|7 /8 5 /10/11 /12 13/ 14/ 15/

. LY.

16

A6-4110000560



F5 MRS
Key Part No.
19 4110000560055
20 4110000560017
21 4110000560099
22 4110000560098
23 4110000560131
24 4110000560133
25 4110000560300
26 4110000560036
27 4110000560230
28 4110000560134

KN RG

DIESEL ENGINE SYSTEM

5 E g% 6105Q-1002069
TR B 8 4£330-10020212A
ST 37K I A3000-1002063B
ST £ 37K Bl A3000-1002063
K HTED30-1002064B

18 %ED30-1002071

#[E12 Q40112T4F

[F] M1 48 %€ 530- 1002027
SHEEHAE 22Q/YC149-22

SELALAFD30-1002114C*

R

Description

REAR MAIN OIL GALLERY PLUG 6105Q-1002069

MAIN BEARING COVER BOLT 330-10020212A

CYLINDER LINER SEAL WATER RING
A3000-1002063B

CYLINDER LINER SEAL WATER RING A3000-1002063
CYLINDER LINER D30-1002064B

HOLLOW BOLT FOR OIL D30-1002071

WASHER 12 Q40112T4F

OIL RETURN BOLT 530-1002027

COMPOUND SEAL WASHER22 Q/YC149-22

CYLINDER BLOCK PART D30-1002114C*

31

BB
Spare parts Y/N

Y

N

HE

Qty
2

10

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 32

%# = #4:D30-1002030A/08 GEAR HOUSING PARTS D30-1002030A/08

)

g
[}

A7-4110000560



DIESEL ENGINE SYSTEM

F5 MRS
Key Part No.
1 4110000560265
2 4110000560318
3 4110000560137
4 4110000560323
5 4110000560223
6 4110000560261
7 4110000560077
8 4110000560342
9 4110000560266
10 4110000560264
11 4110000560124
12 4110000560242
13 4110000560254
14 4110000560015
15 4110000560123
16 4110000560120
17 4110000560122
18 4110000560121
KN RG

IZHM8x65 Q150B0865TF2
15 -2 1818 Q40308
Z e HD30-1002213B

14580 Q43080

A7 6010-2RS GB/T276-6010-2RS

I24M8x50 Q150B0850
Ji856105Q-1600011

HhE65x90 YC209-C065090PR
IZFEM8x70 Q150B0870
I2H:M8x65 Q150B0865

1k FRED30-1002037
IZFEM8x16 Q1200816

12k M8X20 Q150B0820

W9 452 U 6 25 544 1D30-1002040
w42 6 %6 55 #8 FrD30-1002036
1E A % % B8 D30-1002031C

I B 6 3 5 2y D30-1002034C

%8 % 35 #D30-1002033D

B
Description

BOLT M8X65 Q150B0865TF2

LOCK WASHER 8 Q40308

MULTI-WEDGE IDLE GEAR SHAFT D30-1002213B
RETAINING RING 80 Q43080

BALL BEARING 6010-2RS GB/T276-6010-2RS

BOLT M8x50 Q150B0850

TABULAR PIN 6105Q-1600011

OIL SEAL 65X90 YC209-C065090PR

BOLT M8X70 Q150B0870

BOLT M8X70 Q150B0865

TDC POINTER D30-1002037

STUD M8X16 Q1200816

BOLT M8X20 Q150B0820

INJECTION PUMP GEAR COVER PART 1D30-1002040
INJECTION PUMP GEAR COVER GASKET D30-1002036

TIMING GEAR HOUSING COVER D30-1002031C

TIMING GEAR HOUSING COVER GASKET
D30-1002034C

GEAR HOUSING COVER PLATE D30-1002033D

33

BB
Spare parts Y/N

N

N

HE

Qty
3

27

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 34

%# = #4:D30-1002030A/08 GEAR HOUSING PARTS D30-1002030A/08

)

g
[}

A7-4110000560



F5 MRS
Key Part No.
19 4110000560256
20 4110000560297
21 4110000560291
22 4110000560248
23 4110000560263
24 4110000560135
25 4110000560136
26 4110000560339
27 4110000560125
28 4110000560271

REHRG

DIESEL ENGINE SYSTEM

IZEFEMEx22 Q150B0822

445 8 Q40108

WERE M8 Q340B08

12 FEM8x65 Q1200865
I2HEM8x55 Q150B0855

Z B D30-1002211B
% D30-1002212A
OJ¥JE2.65X75 YC208-B07500F
B R D30-1002038

124 M10X25 Q150B1025

B
Description

BOLT M8X22 Q150B0822

WASHER 8 Q40108

NUT M8 Q340B08

STUD M8X65 Q1200865

BOLT M8x55 Q150B0855

MULTI-CINCTURE IDLE GEAR D30-1002211B
SPACER SLEEVE D30-1002212A

O-RING 2.65X75 YC208-B07500F

STEERING PUMP COVER D30-1002038

BOLT M10X25 Q150B1025

35

BB
Spare parts Y/N

N

N

HE

Qty
13

24

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 36

A HL 3% & AD30-1003000B/08 CYLINDER HEAD ASSEMBLY D30-1003000B/08

A8-4110000560



DIESEL ENGINE SYSTEM

F5 MRS
Key Part No.
1 4110000560011
2 4110000560010
3 4110000560018
4 4110000560057
5 4110000560141
6 4110000560143
7 4110000560329
8 4110000560139
9 4110000560079
10 4110000108009
11 4110000560056
12 4110000560020
13 4110000560019
14 4110000560142
15 4110000560282
16 4110000560114
17 4110000560111
18 4110000560334
KN RG

%} 8 150-1003043C

JIALIF K 55 150-1003041F

A il a5 K iEA4330-1003013B

M H6105Q-1003085
#[ED30-1003017

S il B A 7 D30-1003022C
IZFENPT3/4 Q614B06

AL 55D30-1003015B

L AT 4E7E6105QA-1003088
LA D30-100301 1A
JKEEFE(—)6105Q-1003081
HLRE AR (1) 330-1003018B
AT 7 1842 330-1003014B
g5 IEH: (11D D30-1003018
IZFEMS8x16 Q1840816

AL B AT D30-1003060C
I 35 41144 D0300-1003260

FR4ii38 Q67638

R

Description

SEAL RING 150-1003043C

OIL FILLER CAP 150-1003041F

CYLINDER HEAD BOLT(LONG) 330-1003013B
LIFTER 6105Q-1003085

WASHER D30-1003017

CYLINDER HEAD COVER GASKET D30-1003022C
THREADED PLUG NPT3/4 Q614B06

CYLINDER HEAD D30-1003015B

CYLINDER HEAD LOCATING PIN SLEEVE
6105QA-1003088

SHIM

WATER JACKET PLUG(I) 6105Q-1003081

CYLINDER HEAD BOLT(SHORT) 330-1003018B
CYLINDER HEAD BOLT(SHORT) 330-1003014B
CYLINDER HEAD BOLT(SHORT) D30-1003018

BOLT M8x16 Q1840816

CYLINDER HEAD COVER WELDMENT D30-1003060C
UPPER BREATHER PARTS D0300-1003260

HOOP 38 Q67638

37

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 38

A HL 3% & AD30-1003000B/08 CYLINDER HEAD ASSEMBLY D30-1003000B/08

A8-4110000560



F5 MRS
Key Part No.
19 4110000560109
20 4110000560252
21 4110000560296
22 4110000560303
23 4110000560290
24 4110000560014
25 4110000560013
26 4110000560140

REHRG

DIESEL ENGINE SYSTEM

WA DOID2-1014003A
HZEM6X20 Q150B0620
B 6 Q40106

6 Q40306

W26 Q340B06

T 0 311530-1014021
F4i150-1014022

LR 40 D30-1003015B*

B
Description

VENTILATE HOSE D01D2-1014003A
BOLT M6X20 Q150B0620

WASHER 6 Q40106

WASHER 6 Q40306

NUT 6 Q340B06

PIPE BRACKET 1530-1014021
CATCH HOOP 150-1014022

CYLINDER HEAD SUBASSEMBLY D30-1003015B*

39

BB
Spare parts Y/N

Y

N

HE
Qty
1

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 40

1 ZEIEAT B D30-1004000/04 PISTION & CONNECTING ROD ASSEMBLY D30-1004000/04

A9-4110000560



Fs MRS

Key Part No.
1 4110000108019
2 4110000108020
3 4110000108021
4 4110000560147
5 4110000560058
6 4110000560322
7 4110000560039
8 4110000560038
9 4110000560037
10 4110000560040
11 4110000560041

REHRG

DIESEL ENGINE SYSTEM

ot
&

ThFR R A30-1001030- T 48
15 2ED30-1004001

5 2E456105Q-1004019B
1438 Q43038
FEFF4£530-1004052
JEFF£530-1004051

AT FL530-1004019

AT 35530-1004053

JEFFIBHE530-1004054

SIA30-1004016-F 58

E
5 IETHA30-1004017-F 48

B
Description

RING

RING

OIL RING A30-1001030

PISTON D30-1004001

PISTON PIN 6105Q-1004019B

RETAINING RING 38 Q43038

CONNECTING ROD SLEEVE 530-1004052
CONNECTING ROD 530-1004051

CONNECTING ROD BEARING SHELL 530-1004019
CONNECTING ROD COVER 530-1004053

CONNECTING ROD BOLT 530-1004054

41

BB
Spare parts Y/N

N

N

HE
Qty
4

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 42

B & ki B CRANKSHAFT & FLYWHEEL ASSEMBLY

20

6170809 10U 12304 115\16 (17 18

=
~

A10-4110000560



DIESEL ENGINE SYSTEM

s FHAS
Key Part No.
1 4110000560029
2 4110000560043
3 4110000560151
4 4110000560042
5 4110000560044
6 4110000560338
7 4110000560149
8 4110000560150
9 4110000560059
10 4110000560222
11 4110000560327
12 4110000108012
13 4110000108013
14 4110000108014
15 4110000560060
16 4110000108015
17 4110000560148
18 4110000560346
RIPLRL

i B 4 X [ 42 44:430-1005052E
sk # 5 1530-1005018B

FE 5 F I E 2% L D30-1005030A
Wi BR££530-1005017 A

1 H530-1005024

O JEHE 2.65x43.7 YC208-B04370F
ML 28K 3 14 4 D30-1005022
F45D30-1005023

i E I 4%66105Q-1005021

H# C12x32 GB/T1096-C1232

Bt 12x45 Q5511245

LHIEC (%5) D30-1005054-E4¢
NHIEL (%) D30-1005055-F4¢
AR (58) D30-1005056A- 4
il 4 6105Q-1005058 A
FHIEL (35) D30-1005057-F L8
i%D30-1005015A

[FFE44YC24-B1226

B
Description

TIGHTENING BOLT OF CRANKSHAFT BELT PULLEY
430-1005052E

CRANKSHAFT END GASKET I 530-1005018B

BELT PULLEY VIBRATION DAMPER ASSEMBLY
D30-1005030A

BELT PULLEY SPACER SLEEVE 530-1005017 A
WASHER 530-1005024

O-RING 2.65%43.7 YC208-B04370F

OIL PUMP DRIVING GEAR D30-1005022
SPACER SLEEVE D30-1005023

CRANKSHAFT TIMING GEAR 6105Q-1005021
KEY C12x32 GB/T1096-C1232

KEY 12x45 Q5511245

BEARING SHELL D30-1005054

BEARING SHELL D30-1005055

BEARING SHELL D30-1005056A
CRANKSHAFT THRUST PLATE 6105Q-1005058A
BEARING SHELL D30-1005057

CRANKSHAFT D30-1005015A

PIN YC24-B1226

43

BB
Spare parts Y/N

Y

Y

HE

Qty

1

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 44

B & ki B CRANKSHAFT & FLYWHEEL ASSEMBLY

20

6170809 10U 12304 115\16 (17 18

=
~

A10-4110000560



19 4110000560283 JEH M8x25 Q1840825TF2 BOLT M8x25 Q1840825TF2

z
N

REHRG
DIESEL ENGINE SYSTEM 45

>



REHREG
DIESEL ENGINE SYSTEM 46

P85 & BD30-1006000A/05 CAMSHAFT ASSEMBLY D30-1006000A/05

A11-4110000560



Fs MRS

Key Part No.
1 4110000560280
2 4110000560320
3 4110000560085
4 4110000560154
5 4110000560221
6 4110000560152
7 4110000560234
8 4110000560305
9 4110000560153
10 4110000561085
REHRG

DIESEL ENGINE SYSTEM

IR M12x38 Q150B1238TF2
812 Q40312
#[5630-1006019

A IR 546 D30-1006021
# C8x28 GB/T1096-C0828
M8 HD30-1006001

124 M8x20 Q/YC1820820TF2
{5 -5/ 8 Q40308

IS4 1 HE ) D30-1006016

I P - o7 8 i 1E N 147526 105Q-1006017

B
Description

BOLT M12x38 Q150B1238TF2

WASHER Q40312

WASHER 630-1006019

CAMSHAFT TIMING GEAR D30-1006021
KEY C8x28 GB/T1096-C0828

CAMSHAFT D30-1006001

BOLT M8x20 Q/YC1820820TF2

WASHER 8 Q40308

CAMSHAFT THRUST PLATE D30-1006016

SPACER-CAMSHAFT TIMING GEAT 6105Q-1006017

47

BB
Spare parts Y/N

N

N

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 48

ATIHEFT S AD30-1007000A /06 VALVE TAPPET ASSEMBLY D30-1007000A /06

A12-4110000560



Fs MRS

Key Part No.
1 4110000560226
2 4110000560225
3 4110000560083
4 4110000560063
5 4110000560158
6 4110000560101
7 4110000560156
8 4110000560227
9 4110000560080
10 4110000560081
11 4110000560155
12 4110000560161
13 4110000560065
14 4110000560145
15 4110000560032
16 4110000560061
17 4110000560062
18 4110000560031
REHRG

DIESEL ENGINE SYSTEM

BT IREE A1 E3100-1007144
WS 1HEE 13100-1007143
AT IEIZ4T6105QA-1007053
B2 HE6105Q-1007054
N3k IB £ D30-1007036

8 A30-1007092

PEEERIE (—) D30-1007033
HE 98 53100-1007153

PR 2 6105QA-1007031

AR M 6105QA-1007032

PR 4B D30-1007031
H#EAFD30-1007002
FEFTD30-1007001
#,17D30-1003111B

HEA 1 7E430-1007019
KI14h36105Q-1007022
A ITAHHE6105Q-1007023

K 115%430-1007018

B
Description

INTAKE VALVE ROCKER ARM SLEEVE J3100-1007144
INTAKE VALVE ROCKER ARM J3100-1007143
VALVE ADJUSTING BOLT 6105QA-1007053
LOCK NUT 6105Q-1007054

HEXAGONAL BOLT D30-1007036

WASHER A30-1007092

ROCKER ARM SHAFT SEAT (=) D30-1007033
EXHAUST VALVE ROCKER ARM J3100-1007153
ROCKER SHAFT WASHER 6105QA-1007031
ROCKER SHAFT SPRING 6105QA-1007032
ROCKER SHAFT WASHER D30-1007031

PUSH ROD D30-1007002

TAPPET D30-1007001

INTAKE VALVE D30-1003111B

INTAKE VALVE SEAT 430-1007019

VALVE OUTER SPRING 6105Q-1007022

VALVE INNER SPRING 6105Q-1007023

VALVE GUIDE PIPE 430-1007018

49

BB
Spare parts Y/N

N

N

HE

Qty

&

Remarks

5

9



REHREG
DIESEL ENGINE SYSTEM 50

ATIHEFT S AD30-1007000A /06 VALVE TAPPET ASSEMBLY D30-1007000A /06

A12-4110000560



DIESEL ENGINE SYSTEM

F5 MRS
Key Part No.

19 4110000560030
20 4110000560146
21 4110000560012
22 4110000560144
23 4110000560033
24 4110000560064
25 4110000560232
26 4110000560159
27 4110000560157
28 4110000560162
29 4110000560324
30 4110000560082

REHRG

A I TATHEH430-1007016A
SITHEE 1 ED30-1003116
A2 150-1007021E
HA.17D30-1003103B
HA T TE430-1007021

3 12426105Q-1007073
BB Q/YC149-8
521 D30-1007075A
PR HIE (—) D30-1007034
P HID30-1007101

F4RE 25 Q43125

Wi JE Fr 6105QA-1007042

B
Description

VALVE STEM OIL SEAL 430-1007016A
VALVE SPRING UPPER SEAT D30-1003116
VALVE LOCK CLAMP 150-1007021E
EXHAUST VALVE D30-1003103B
EXHAUST VALVE SEAT 430-1007021
JOINT BOLT 6105Q-1007073

COMPOUND SEAL RING 8 Q/YC149-8

OIL PIPE WELDMENT D30-1007075A
ROCKER ARM SHAFT SEAT( [ ) D30-1007034
ROCKER ARM SHAFT D30-1007101
RETAINING RING 25 Q43125

BOWL- STYLE PLUG 6105QA-1007042

51

BB
Spare parts Y/N

Y

Y

HE

Qty
8

16

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 52

HRETHRFRFEHREF  AIR INTAKE PIPE PARTS & AIR INTAKE CONNECTING PIPE PARTS
D7019-1008100/04&D7019-1008500/03

A13-4110000560



F5 MRS

Key Part No.
1 4110000560256
2 4110000560306
3 4110000560297
4 4110000560200
5 4110000560045
6 4110000560163
7 4110000560236
8 4110000560267
9 4110000560259
10 4110000560260
11 4110000560078
12 4110000560291
13 4110000560245
14 4110000560239
15 4110000560199

REHRG

DIESEL ENGINE SYSTEM

IZEFEMEx22 Q150B0822

{52 FHI-448 8 Q40308

HIE 8 Q40108

WA #ARD7019-1008108
#530-1008019A

A D30-1008101F

B M10X1 Q/YC198-10
12#: M8X75 Q150B0875
12k M8X30 Q150B0830
I2H: M8X32 Q150B0832
#FE6105Q-3509013

JZRE M8 Q340B08

B2H: M8X25 Q1200825
BZJE M20X1.5 Q/YC198-20

R FEEDT019-1008102A

B
Description

BOLT M8X22 Q150B0822
WASHERS Q40308

WASHER 8 Q40108

AIR INTAKE PIPE COVER D7019-1008108
GASKET 530-1008019A

AIR INTAKE PIPE D30-1008101F
SCREW PLUG M10X1 Q/YC198-10
BOLT M8X75 Q150B0875

BOLT M8X30 Q150B0830

BOLT M8X32 Q15080832

WASHER 6105Q-3509013

NUT M8 Q340B08

STUD M8X25 Q1200825

SCREW PLUG M20X1.5 Q/YC198-20

AIR INTAKE CONNECTING PIPE D7019-1008102A

53

BB
Spare parts Y/N

N

N

HE

Qty
4

18

14

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 54

HES & ¥ #FD7100-1008200/04 AIR EXHAUST PIPE PARTS D7100-1008200/04

A14-4110000560



EXHAUST PIPE GASKET COMPONENT
=<3
1 4110000560118 U #7411 D2000-1008250B D2000-10082508 Y 4

3 4110000560210 HEAED7100-1008021 EXHAUST PIPE D7100-1008021

~

KRS
DIESEL ENGINE SYSTEM 55

>



REHREG
DIESEL ENGINE SYSTEM 56

HJE 5 B aD7019-1009000/02 OIL SUMP ASSEMBLY D7019-1009000/02

A15-4110000560



Fs MRS

Key Part No.
1 4110000560164
2 4110000560233
3 4110000560307
4 4110000560165
5 4110000560066
6 4110000560067
7 4110000560231
8 4110000560078
9 4110000560201
REHRG
DIESEL ENGINE SYSTEM

TR T D30-1009011C

124 M8X20 Q/YC1820820

15 F-54P8 8 Q40308

5 7 D30-1009102A

T ZE6105Q-1009031C

Tt FERE6105Q-1009032A
HEHERE 27 Q/YC149-27
#J86105Q-3509013

IR SE4144D7019-1009040

R

Description

OIL SUMP GASKET D30-1009011C

BOLT M8X20 Q/YC1820820

WASHER 8 Q40308

WASHER 7 D30-1009102A

OIL DRAIN PLUG 6105Q-1009031C

OIL DRAIN PLUG MAGNET 6105Q-1009032A
COMPOOUND SEAL WASHER 27 Q/YC149-27
WASHER 6105Q-3509013

OIL SUMP PARTS D7019-1009040

57

BB
Spare parts Y/N

Y

N

HE B/
Qty Remarks

22

22

18

[0}
o
=
i}



REHREG
DIESEL ENGINE SYSTEM 58

HLh £ U8 2% 5 A D0302-1010000/03  OIL STRAINER ASSEMBLY D0302-1010000/03

A16-4110000560



Fs MRS

Key Part No.
1 4110000560166
2 4110000560262
3 4110000560304
4 4110000560034
5 4110000560084
6 4110000560112
7 4110000560255
REHRG

DIESEL ENGINE SYSTEM

A 1FD30-1010050A
B2 M8x50 Q150B0850TF2
HIE 8 Q40308
JEM475D-1010132
JEMFLHL6105QA-1010131A
WL R 7 5432 1E D0302-1010010B

12 M8x20 Q150B0820TF2

B
Description

GASKET COMPONENT D30-1010050A

BOLT M8x50 Q150B0850TEF2

WASHER 8 Q40308

FILTER SCREEN 475D-1010132

SCREEN BRACKET 6105QA-1010131A

OIL SUCTION PIPE WELDMENT D0302-1010010B

BOLT M8x20 Q150B0820TF2

59

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 60

%R & BD30-1011000A/07 OIL PUMP ASSEMBLY D30-1011000A/07

=
'’
O

A17-4110000560



F5 MRS

Key Part No.
1 4110000560048
2 4110000560170
3 4110000560168
4 4110000560172
5 4110000560343
6 4110000560173
7 4110000560171
8 4110000560169
9 4110000560241
10 4110000560047
11 4110000560240
12 4110000560167

REHRG

DIESEL ENGINE SYSTEM

Bl =+t (1) 530-1011034
#HD30-1011041B

ML ZR 35 D30-1011031A
AhEED30-1011053A

BIAEAY 5X12 YC24-0512
W#7D30-1011052A

Lt 2 HD30-1011051A

HLith £ 4D30-1011035A

12 Q/Y C207-0840
Hlith = ##1% (D D30-1011033
2 M8X28 Q/YC207-0828

HLhZE M B4 D30-1011011B

R

Description

OIL PUMP SHAFT BUSHING (IID 530-1011034

GASKET D30-1011041B

OIL PUMP COVER D30-1011031A

OUTER ROTOR D30-1011053A

STRAIGHT PIN 5x12 YC24-0512

INNER ROTOR D30-1011052A

OIL PUMP SHAFT D30-1011051A

OIL PUMP BODY D30-1011035A

BOLT Q/YC207-0840

OIL PUMP SHAFT BUSHING(I) D30-1011033
BOLT M8X28 Q/YC207-0828

DRIVEN GEAR OF OIL PUMP D30-1011011B

61

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

5

9



REHREG
DIESEL ENGINE SYSTEM 62

PLyh T 3£D9900-1012000/02 OIL FILTER D9900-1012000/02

A18-4110000560



1 4110000560002 HLiIETE #5150-1012000C OIL-FILTER 150-1012000C

~

REHRG
DIESEL ENGINE SYSTEM 63

>



64

REPLRG

DIESEL ENGINE SYSTEM

L ¥4 2128 5 aD30-1013000A/10 OIL COOLER ASSEMBLY D30-1013000A/10

10

|3

14

27

2l

20

A19-4110000560



Fs MRS

Key Part No.
1 4110000560176
2 4110000560177
3 4110000560243
4 4110000560247
5 4110000560175
6 4110000560332
7 4110000560174
8 4110000560298
9 4110000560319
10 4110000560275
11 4110000560297
12 4110000560308
13 4110000560025
14 4110000560298
15 4110000560319
16 4110000560269
17 4110000560298
18 4110000560319
REHRG

DIESEL ENGINE SYSTEM

MLk H14$.5D30-1013013
#HD30-1013014

I2FE M8X20 Q1200820
B2AE M8X45 Q1200845

# ) D30-1013012B

IZZE NPT1/2 Q61904

HLhvA #1855 D30-1013011C
4B 10 Q40110

FE 10 Q40310

I2H: M10X45 Q150B1045
HE 8 Q40108

15 F-54P8 8 Q40308

2 HE M8 340B08

10 Q40110

#HIE 10 Q40310

12 M10X150 Q150B10150
1 10 Q40110

#HE 10 Q40310

B
Description

OIL COOLER CORE D30-1013013
GASKET D30-1013014

BOLT M8X20 Q1200820

BOLT M8X45 Q1200845
GASKET D30-1013012B

SCREW PLUG NPT1/2 Q61904
OIL COOLER COVER D30-1013011C
WASHER 10 Q40110

WASHER 10 Q40310

BOLT M10X45 Q150B1045
WASHER 8 Q40108

WASHER 8 Q40308

NUT M8 340B08

WASHER 10 Q40110

WASHER 10 Q40310

BOLT M10X150 Q150B10150
WASHER 10 Q40110

WASHER 10 Q40310

65

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



66

REPLRG

DIESEL ENGINE SYSTEM

L ¥4 2128 5 aD30-1013000A/10 OIL COOLER ASSEMBLY D30-1013000A/10

10

|3

14

27

2l

20

A19-4110000560



DIESEL ENGINE SYSTEM

F5 MRS
Key Part No.

19 4110000560277
20 4110000560298
21 4110000560319
22 4110000560273
23 4110000560224
24 4110000560049
25 4110000560178
26 4110000560050
27 4110000560298
28 4110000560319
29 4110000560277

REHRG

12 M10X70 Q150B1065

2 10 Q40110

#FE 10 Q40310

124 M10X35 Q150B1035

HER 14G100b GB/T308-14G100b
5510 [ 3.5 530-1013015
#ED30-1013017

55 [ IR FE530-1013016

FE 10 Q40110

48 10 Q40310

124 M10X70 Q150B1065

R

Description

BOLT M10X70 Q150B1065

WASHER 10 Q40110

WASHER 10 Q40310

BOLT M10X35 Q150B1035

STEEL BALL 14G100B GB/T308-14G100B
BYPASS VALVE SPRING 530-1013015
WASHER D30-1013017

BYPASS VALVE SCREW PLUG 530-1013016
WASHER 10 Q40110

WASHER 10 Q40310

BOLT M10X70 Q150B1065

67

BB
Spare parts Y/N

N

N

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 68 SpLG

Wiks RE4A5701-1002600/02 OIL DIPSTICK PARTS A5701-1002600/02

A20-4110000560



1 4110000560218 B AFF3000-1002601 RUBBER PARTS F3000-1002601

~

REHRG
DIESEL ENGINE SYSTEM 69

>



REHREG
DIESEL ENGINE SYSTEM 70

SE M % R D7019-1104000/12  FUEL SUPPLY SYSTEM PIPELINE ASSEMBLY D7019-1104000/12

4-15-16-17

12

A21-4110000560



DIESEL ENGINE SYSTEM

s FHAS
Key Part No.
1 4110000560180
2 4110000560196
3 4110000560181
4 4110000560070
5 4110000560182
6 4110000560183
7 4110000560069
8 4110000560068
9 4110000560021
10 4110000560179
11 4110000560092
12 4110000560217
13 4110000560022
14 4110000560197
15 4110000560087
16 4110000560001
17 4110000560088
RHPLRL

S R 41 4FD30-11041A0
[ 4L 4FD7018-1104240

S B A 41 D30-11041B0
SEUE AR 5 56105Q-1104090B
5 =B i 41 D30-11041C0
S5 VUL He 3 & 4144+ D30-11041D0
Y1 ££6105Q-1104023
EEIERE6105Q-1104022

WA I 5 L 5:330-1104080

B[ 5 L AD30-1104110
SEIEREME B 636-1104090A

DU 32 [ 52 A5 JE0200-1104050

= JE A B 330-1104090

[ 414+ D7018-1104250
SEUERENAF 1630-1104305

M 2 30 W A I 6105Q-1104100B

M7 630-1104403

R

Description

NO.1 CYLINDER HIGH-PRESSURE PIPE D30-11041A0
OIL RETURN PIPE SUBASSEMBLY D7018-1104240

NO.2 CYLINDER HIGH-PRESSURE PIPE D30-11041B0

FUEL INLET PIPE ASSEMBLY,FUEL FILTER
6105Q-1104090B

NO.3 CYLINDER HIGH-PRESSURE PIPE D30-11041C0
NO.4 CYLINDER HIGH-PRESSURE PIPE D30-11041D0
PIPE SLEEVE 6105Q-1104023

PIPE CONNECTING NUT 6105Q-1104022

TWO-PIPE CLAMPS FIXED ASSEMBLY 330-1104080

PIPE CLAMP FIXED ASSEMBLY D30-1104110

FUEL INLET PIPE ASSEMBLY,FUEL FILTER
636-1104090A

FOUR-PIPE CLAMPS FIXED ASSEMBLY E0200-1104050

THREE-PIPE CLAMPS FIXED ASSEMBLY 330-1104090

FUEL RETURN CONNECTING PIPE PARTS
D7018-1104250

FUEL INLET PIPE LLFUEL FILTER 630-1104305
HOSE 6105Q-1104100B

FUEL PIPE 630-1104403

71

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

[l

i)



REHREG
DIESEL ENGINE SYSTEM

SR TR A% 5

FUEL FILTER ASSEMBLY

A22-4110000560



DIESEL ENGINE SYSTEM

F5 MRS

Key Part No.
1 4110000560287
2 4110000560291
3 4110000560309
4 4110000560078
5 4110000560246
6 4110000560007
7 4110000560006
8 4110000560258
9 4110000560001
10 4110000560202
11 4110000560301

REHRG

IR MI12X15 Q1841215TF2

I RE M8 Q340B08

15 F-54P8 8 Q40308
#E6105Q-3509013

J2FE M8X25 Q1200825TF2

LE I8 25D30-1105010

155 F- A R 9898 5B 7604-1105200
12H: M8X25 Q150B0825TF2

%yt 32 S A 6 105Q-1104100B
SEIEA% Y 4DT019-1105003

HE 8 Q40202

B
Description

BOLT M12X25 Q1841215TF2

NUT M8 Q340B08

WASHER 8 Q40308

WASHER 6105Q-3509013

BOLT M8X25 Q1200825TF2

FUEL FILTER D30-1105010

CRUDE OIL FILTER ELEMENT B7604-1105200
BOLT M8X25 Q150B0825TF2

HOSE 6105Q-1104100B

FUEL FILTER BRACKET D7019-1105003

WASHER 8 Q40202

73

BB
Spare parts Y/N

N

N

HE

Qty
2

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 74

55 JE ¥ 9% K D7019-1109000/06 ~ AIR FILTER ASSEMBLY D7019-1109000/06

A23-4110000560



s FHAS

Key Part No.
1 4110000560204
2 4110000560336
3 4110000560093
4 4110000560209
5 4110000560256
6 4110000560310
7 4110000560297
8 4110000560253
9 4110000560094
10 4110000560203

RIPLRL

DIESEL ENGINE SYSTEM

IR AT DT7019-1109071
4 89 Q67689

A EAS R 640-1109001

A PEIE A D7300-1109010
IEAME*22 Q150B0822

{5 -5 P 8 Q40308

HIE 8 Q40108

124 M8X18 Q150B0818
ZXDEAS M L B641-1109030

S ALEMRD7019-1109042A

B
Description

AIR INTAKE CONNECTING PIPE,AIR FILTER
D7019-1109071

HOOP LOOP 89 Q67689

CONNECTING HOSE,AIR FILTER 640-1109001
AIR FILTER D7300-1109010

BOLT M8X22 Q150B0822

WASHER 8 Q40308

WASHER 8 Q40108

BOLT M8X18 Q150B0818

COLLAR ASSEMBLY, AIR FILTER 641-1109030

BRACKET BOTTOM D7019-1109042A

75

BB
Spare parts Y/N

Y

HE

Qty

1

&

Remarks

)

o]



REHREG
DIESEL ENGINE SYSTEM 76

WAy ZR & BD7014-1111000/13 FUEL INJECTION PUMP ASSEMBLY D7014-1111000/13

15 16

T

4

7

14 113 \ 12 \ 11 1M 8 \5° 4 3
6

'_'1===_l:1.l@'

A24-4110000560



F5 MRS

Key Part No.
1 4110000560195
2 4110000560185
3 4110000560184
4 4110000560292
5 4110000560319
6 4110000560298
7 4110000560249
8 4110000560235
9 4110000560319
10 4110000560298
11 4110000560212
12 4110000560302
13 4110000560311
14 4110000560257
15 4110000560211
16 4110000560186

KN RG

DIESEL ENGINE SYSTEM

4 D7002-1111050-493

Mt 4 B D30-1111061

Iyt ZE AL 2H £ D30-1111040C
WERE M10 Q340B10

#FE 10 Q40310

2 10 Q40110

B2 M10X30 Q1201030TF2
12K M10X22 Q/YC1821022TF2
FE 10 Q40310

4B 10 Q40110

W 4 UG e IE B2 D7100-1111101A
P 8 Q40208

15 H-547E 8 Q40308

12H: M8X22 Q150B0822TF2
PRI 22 46 D7100-1111003A

FEBE IR A D30-1111062A

R

Description

INJECTION PUMP D7002-1111050-493

INJECTION PUMP CONNECTING PLATE D30-1111061

INJECTION PUMP OIL PIPE PARTS D30-1111040C

NUT M10 Q340B10

WASHER 10 Q40310

WASHER 10 Q40110

STUD M10X30 Q1201030TF2
BOLT M10X22 Q/YC1821022TF2
WASHER 10 Q40310

WASHER 10 Q40110

GEAR CONNECTING PLATE,INJECTION PUM
D7100-1111101A

WASHER 8 Q40208

WASHER 8 Q40308

BOLT M8X22 Q150B0822TF2

INJECTION PUMP GEAR D7100-1111003A

CONNECTING PLATE GASKET D30-1111062A

77

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

)

o]



REHREG
DIESEL ENGINE SYSTE

A% & BD30-1112000/03 FUEL INJECTOR ASSEMBLY D30-1112000/03




s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

1 4110000560023 Myl 2% 1:330-1112010 INJECTOR PARTS 330-1112010 Y 4

3 4110000560291 JEEE M8 Q340B08 NUT M8 Q340B08 N 8

5 4110000560089 Myl 4528 1 630-1112001 INJECTOR GASKET 630-1112001

=~

1000

REHRG
DIESEL ENGINE SYSTEM 79 »

>



REHREG
DIESEL ENGINE SYSTEM

JR AT B A A

80

FUEL INJECTION ACCESSORY ASSEMBLY

A26-4110000560



F5 MRS

Key Part No.
1 4110000560205
2 4110000560270
3 4110000560319
4 4110000560298
5 4110000560278
6 4110000560320
7 4110000560299
8 4110000560095
9 4110000560251
10 4110000560303

REHRG

DIESEL ENGINE SYSTEM

MR 4ED7019-1111014
124 M10X20 Q150B1020
#H[E 10 Q40310

2 10 Q40110

124 M12X20 Q150B1220
812 Q40312

HEE 12.Q40112

YRS DT A641-1111001
12 M6X15 Q150B0615

6 Q40306

B
Description

THROTTLE STAYGUY BRACKET D7019-1111014
BOLT M10X20 Q150B1020

WASHER 10 Q40310

WASHER 10 Q40110

BOLT M12X20 Q150B1220

WASHER Q40312

WASHER 12 Q40112

GOVERNOR ADDITIONAL HANDLE 641-1111001
BOLT M6X15 Q150B0615

WASHER 6 Q40306

81

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 82

VA28 B AkD7019-1201000/05 MUFFLER ASSEMBLY D7019-1201000/05

A27-4110000560



Fs MRS

Key Part No.
1 4110000560272
2 4110000560319
3 4110000560298
4 4110000560213
5 4110000560271
6 4110000560214
7 4110000560096
8 4110000560206
9 4110000560215
REHRG

DIESEL ENGINE SYSTEM

IR M10X30 Q150B1030
2 10 Q40310

#FE 10 Q40110

W75 s D7102-1201001
124 M10X25 Q150B1025
T4 #$D7102-1201100B
JKE B #:.670-1000094
T2 HEH<D7019-1201200

HERRE W 554D 7102-1201300

B
Description

BOLT M10X30 Q150B1030

WASHER 10 Q40310

WASHER 10 Q40110

MUFFLER BLOCK D7102-1201001

BOLT M10X25 Q150B1025

MUFFLER D7102-1201100B

WATER PIPE SEAL COVER 670-1000094
EXHAUST PIPE,MUFFLER D7019-1201200

EXHAUST PIPE HOOP PARTS D7102-1201300

83

BB
Spare parts Y/N

N

N

HE

Qty
7

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 84 SpLG

B K E R B AD0708-1303000/01 WATER PIPE & HOSE ASSEMBLY OF RADIATOR D0708-1303000/01

1 = 3 4
., y

A28-4110000560



F5 MRS

Key Part No.
1 4110000560115
2 4110000560331
3 4110000560237
4 4110000560228
5 4110000560072
6 4110000560254
7 4110000560313
8 4110000560295

REHRG

DIESEL ENGINE SYSTEM

HK B 411FD0708-1303040

125 NPT3/8 Q618B03

129E M14X1.5 Q/YC198-14
LN B HE 14 Q/YC149-14

K #76105Q-1303015

B2 M8X20 Q150B0820

15 H-541E 8 Q40308

15 8 Q40008

R

Description

WATER OUTLET PIPE COMPONENT D0708-1303040
SCREW PLUG NPT3/8 Q618B03

SCREW PLUG M14X1.5 Q/YC198-14

COMPOUND SEAL WASHER 14 Q/YC149-14

WATER OUTLET MANIFOLD GASKET 6105Q-1303015
BOLT M8X20 Q150B0820

WASHER 8 Q40308

WASHER 8 Q40008

85

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 86

UK IR B pki631-1305000/05 WATER DRAIN COCK ASSEMBLY 631-1305000/05

A29-4110000560



Fs MRS

Key Part No.
1 4110000560091
2 4110000560326
3 4110000560076
4 4110000560075
5 4110000560074
6 4110000560073
7 4110000560294
8 4110000560325
REHRG

DIESEL ENGINE SYSTEM

B AT150-1305015

4 3.2X20 Q5003220

JRK 56105Q-1305014A
UK B A6105Q-1305013
#[E6105Q-1305012
H#36105Q-1305011

HE 6 Q40006

4 1.6X10 Q5001610

B
Description

CONTROL LEVER 150-1305015

PIN 3.2X20 Q5003220

DRAIN VALVE CORE 6105Q-1305014A
DRAIN VALVE BODY 6105Q-1305013
WASHER 6105Q-1305012

SPRING 6105Q-1305011

WASHER 6 Q40006

PIN 1.6X10 Q5001610

87

BB
Spare parts Y/N

Y

N

HE
Qty
1

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 88

PR A% 5 AD0115-1306000/02 THERMOSTAT ASSEMBLY D0115-1306000/02

A30-4110000560



F5 MRS

Key Part No.
1 4110000560188
2 4110000560071
3 4110000560314
4 4110000560295
5 4110000560244
6 4110000560291
7 4110000560330
8 4110000560187
9 4110000560245
10 4110000560100
11 4110000562057
12 4110000560335
13 4110000560051

REHRG

DIESEL ENGINE SYSTEM

[Bl/K ¥ D30-1303016A
L8 FEH 6105Q-1303013
15 F-54P8 8 Q40308

P 8 Q40008

I2FE M8X22 Q1200822

I RE M8 Q340B08

WZZE NPT 1/4 Q618B02

i 4% 35 D30-1303011

2K M8X25 Q1200825

L2 55 # U A3000-1303012
iR 2% HE630-1303014C

Fhdit 45 Q67645

% 3L 2% 530-1306010A

R

Description

WATER RETURN HOSE D30-1303016A
THERMOSTAT SEAT GASKET 6105Q-1303013
WASHER 8 Q40308

WASHER 8 Q40008

STUD MS8X22 Q1200822

NUT M8 Q340B08

SCREW PLUG NPT1/4 Q618B02

THERMOSTAT COVER D30-1303011

STUD M8X25 Q1200825

THERMOSTAT COVER GASKET A3000-1303012
THERMOSTAT SEAT 630-1303014C

CLAMP 45 Q67645

WAXY THERMOSTAT 530-1306010A

89

BB
Spare parts Y/N

Y

Y

HE B/
Qty Remarks

1

13

10

[0}
o
=
i}



REHREG
DIESEL ENGINE SYSTEM 90

7KZR B D7200-1307000/06 WATER PUMP ASSEMBLY D7200-1307000/06

A31-4110000560



Fs MRS

Key Part No.
1 4110000560262
2 4110000560315
3 4110000560237
4 4110000560228
5 4110000560189
6 4110000560113
RHANRGL

DIESEL ENGINE SYSTEM

2R M8x50 Q150B0850TF2

{52 FHI-448 8 Q40308

129E M14X1.5 Q/YC198-14
LN B HE 14 Q/YC149-14

IKEE B H )T D30-1307026A

7KZED0305-1307020B

R

Description

BOLT M8x50 Q150B0850TF2

WASHER 8 Q40308

SCREW PLUG M14X1.5 Q/YC198-14
COMPOUND SEAL WASHER 14 Q/YC149-14
WATER PUMP PLATE GASKET D30-1307026A

WATER PUMP D0305-1307020B

91

BB
Spare parts Y/N

N

N

HE

Qty

&

Remarks

5

9



REHREG
DIESEL ENGINE SYSTEM 92

XU & B%D7008-1308000/03 FAN ASSEMBLY D7008-1308000/03

L

A32-4110000560



1 4110000560285 M M10X16 Q1841016TF2 BOLT M10X16 Q1841016TF2 N 4

3 4110000560110 K414 D0200-1308020 FAN COMPONENT D0200-1308020

=~

REHRG
DIESEL ENGINE SYSTEM 93

>



REHREG
DIESEL ENGINE SYSTEM 94

3h 1% B D7019-1600000/01  POWER OUTPUT ASSEMHLY D7019-1600000/01

A33-4110000560



Fs MRS

Key Part No.
1 4110000560194
2 4110000560289
3 4110000560288
4 4110000560104
5 4110000560198
6 4110000560077
7 4110000560345
8 4110000560340
9 4110000560250
10 4110000560097
11 4110000560296
12 4110000560303
13 4110000560341
KN RG

DIESEL ENGINE SYSTEM

k4 7D7000-1600015E

HEFE M14x50 Q1841450TF2
IEA M12x50 Q1841250TF2
A4 B8800-1005063

KA KA AL D7019-1005360
Jin856105Q-1600011
[BIAEA Y C24-B1224

i 100x125 YC209-100125FL
IEH M6x12 Q150B0612
FAR— K 76QA1-1600016
#FE6 Q40106
#[E6 Q40306

iE 100x125 YC209-B100125PL

R

Description

FLYWHEEL HOUSING D7000-1600015E

BOLT M14x50 Q1841450TF2

BOLT M12x50 Q1841250TF2

FLYWHEEL BOLT B8800-1005063

FLYWHEEL AND GEAR RING SUBASSEMB

D7019-1005360

TABULAR PIN 6105Q-1600011

PIN YC24-B1224

OIL SEAL 100x125 YC209-100125FL

BOLT M6x12 Q150B0612

COVER PLATE-FLYWHEEL HOUSING 6QA1-1600016

WASHER 6 Q40106

WASHER 6 Q40306

OIL SEAL 100x125 YC209-B100125PL

95

BB
Spare parts Y/N

Y

N

HE

Qty

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 96

AR EZEVLE AD7019-3509000/10 PNEUMATIC AIR COMPRESSOR ASSEMBLY D7019-3509000/10

A34-4110000560



Fs MRS

Key Part No.
1 4110000560026
2 4110000560105
3 4110000560333
4 4110000560052
5 4110000560254
6 4110000560316
7 4110000560297
8 4110000560107
9 4110000560219
10 4110000560190
11 4110000560192
12 4110000560274
13 4110000560064
14 4110000560232
15 4110000560281
16 4110000560319
17 4110000560298
18 4110000560191
KN RG

DIESEL ENGINE SYSTEM

% 32383-1003073

2 IEHLHEA T D0103-3509012
Wi 27 Q67627

7 L AU %5k 530-350901 1
124 M8X20 Q150B0820

{5 -5 P 8 Q40308

HIE 8 Q40108

25 AL 335 D0111-3509010
B EHTF3100-3509014

TR RGN D30-3509001A
ML D30-3509011

I2F: M10X40 Q150B1040
$23LiE#6105Q-1007073

H A EH - Q/YC149-8
B2EE M10X1X30 Q151B1030
4 10 Q40310

B 10 Q40110

25 FEALEEM A D30-3509004A

R

Description

PIPE CLAMP 383-1003073
AIR INTAKE PIPE,AIR COMPRESSOR D0103-3509012

HOOP 27 Q67627

AIR INTAKE PIPE JOINT,AIR COMPRESSOR
530-3509011

BOLT M8X20 Q150B0820
WASHER 8 Q40308

WASHER 8 Q40108

AIR INTAKE JOINT,AIR COMPRESSOR D0111-3509010

SEAK GASKET F3100-3509014

AIR COMPRESSOR GASKET D30-3509001A
AIR COMPRESSOR GEAR D30-3509011
BOLT M10X40 Q150B1040

JOINT BOLT 6105Q-1007073

COMPOUND SEAL RING 8 Q/YC149-8
BOLT M10X30 Q151B1030

WASHER 10 Q40310

WASHER 10 Q40110

FUEL INLET PIPE,AIR COMPRESSOR D30-3509004A

97

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

4]

)



REHREG
DIESEL ENGINE SYSTEM 98

AR EZEVLE AD7019-3509000/10 PNEUMATIC AIR COMPRESSOR ASSEMBLY D7019-3509000/10

A34-4110000560



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

19 4110000560230 AU EHE 22Q/YC149-22 COMPOUND SEAL WASHER22 Q/YC149-22 N 1

21 4110000560117 i SR REDO8F2-3509062 LOCK NUT DO08F2-3509062

=~

REHRG
DIESEL ENGINE SYSTEM 99 ®

>



100

REPLRG

DIESEL ENGINE SYSTEM

KPR EKD7019-3701000/01 ALTERNATOR ASSEMBLY D7019-3701000/01

13

A35-4110000560



Fs MRS

Key Part No.
1 4110000560276
2 4110000560016
3 4110000560292
4 4110000560319
5 4110000560298
6 4110000560293
7 4110000560321
8 4110000560035
9 4110000560116
10 4110000560106
11 4110000560279
12 4110000560320
13 4110000560299
14 4110000560208
15 4110000560268
16 4110000560046
17 4110000560292
REHRG

DIESEL ENGINE SYSTEM

IR M10X50 Q150B1050TF2
T2 294-3701031

WERE M10 Q340B10

2 10 Q40310

#FE 10 Q40110

IERE M16 Q340B16

FE 16 Q40316

1 E497E-3701032
HHD0801-3701036

[ % D0110-3701033A

124 M12X32 Q150B1232TF2
12 Q40312

W 12 Q40112

& HHLD7019-3701100

12E M10X130 Q150B10130
4 [530-1009002

12 EE M10 Q340B10

R

Description

BOLT M10X50 Q150B1050TF2
ADJUSTING BOLT 294-3701031
NUT M10 Q340B10

WASHER 10 Q40310

WASHER 10 Q40110

NUT M16 Q340B16

WASHER 16 Q40316

SLIDE BLOCK 497E-3701032
BLOCK D0801-3701036
LOCATING PLATE D0110-3701033A
BOLT M12X32 Q150B1232TF2
WASHER Q40312

WASHER 12 Q40112
ALTERNATOR D7019-3701100
BOLT M10X130 Q150B10130
WASHER 530-1009002

NUT M10 Q340B10

101

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

5]

i}



REHREG
DIESEL ENGINE SYSTEM 102

H23)) B E B D7004-3708000/01  STARTER ASSEMBLY D7004-3708000/01

A36-4110000560



1 4110000560193 HEEIH1D30-3708100 STARTER D30-3708100 Y 1

3 4110000560319 4 10 Q40310 WASHER 10 Q40310

z
w

REHRG
DIESEL ENGINE SYSTEM 103

>



REHREG
DIESEL ENGINE SYSTEM

% 2 B W ZE #4 5 D7019-3800000/05

104

INSTRUMENT & SENSOR ASSEMBLY D7019-3800000/05

3

N
\
\
\
|
\ s
4 T et II".
|III |II II', '|III B
| \ I|II 3 _ll./-f" [I
Lo \

A37-4110000560



1 4110000560331 IZJE NPT3/8 Q618B03 SCREW PLUG NPT3/8 Q618B03 N 2

3 4110000560238 JZTE M18X1.5 Q/YC198-18 SCREW PLUG M18X1.5 Q/YC198-18

Z

KBRS
DIESEL ENGINE SYSTEM 105

>



REHREG
DIESEL ENGINE SYSTEM

% 1 D8300-3904000/01

NAMEPLATE D8300-3904000/01

A

106

A38-4110000560



1 4110000560347 FrI#YC394-BD8300 NAMEPLATE YC394-BD8300

Z

REHRG
DIESEL ENGINE SYSTEM 107

>






B B[RS
TORQUE CONVERTER SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




BHBRA
TORQUE CONVERTER SYSTEM 110

BHRAESLE TORQUE CONVERTER SYSTEM

G- g~
| £ =

23

o \%
/S
270
. \\ [
i .;",
"y
)
[
0 ‘\\‘
_‘J

S B 7-8
13 R <
12 L = :;5;. >y
s | vl ) & y
i i | 3%
h -~ .'_Ll..' L ...'i
! Lo il i Y2\ 20-21
28 Y R Y
AR Y 18-19

B1-2904000761



s
Key

10

12
13
14
15
16

17

BHBRA

ZHRS
Part No.

29040006521
4030000211
29040007621
4011000481
29040006541
4030000267
4017000011
4030000207
29040006551
4030000059
29040006561
4011000085
4015000025
4110000507
4011000147
4030000062
4110000217

29350000021

£ SN
OJ¥JEIGB3452.1-30.0%2.65G
AR A P AR

124 GB16674-M8*30EpZn-8.8
B A A A AR A

Ji2 45 TB8406-B19*450

%41 B8870-d32

JKe 1B8406-B19*1100

£ DR

445 T1B1002-20-T2

£ DR

12} GB5783-M10*35EpZn-8.8
B GBY3-10-65Mn

JETE #RQF60M33G-1

2 HETB999-M27*2*55EpZn-35
4 [EIB1002-27-T2

A4 2% YJ280-4DL

I

*

TORQUE CONVERTER SYSTEM

R

Description

CONNECTOR

O-RING GB3452.1-30.0-2.65G
HOSE OF PUMP TO FILTER
BOLT GB16674-M8*30Ep.Zn-8.8
TO TORQUE CONVERTER PIPE
HOSE JB8406-B19*450

CLAMP JB8870-d32

HOSE JB8406-B19*1100
CONNECTOR

WASHER JB1002-20-T2
CONNECTOR

BOLT GB5783-M10*35EpZn-8.8
WASHER GB93-10-65Mn

FILTER QF60M33G-1

BOLT JB999-M27*2*55-35
SEALING WASHER JB1002-27-T2
TORQUE CONVERTER YJ280-4DL

PIPE NIP

111

BB
Spare parts Y/N

Y

Y

HE

Qty
2

12

12

&

Remarks

5]

i}



BHBRA
TORQUE CONVERTER SYSTEM 112

BHRAESLE TORQUE CONVERTER SYSTEM

G- g~
| £ =

23

o \%
/S
270
. \\ [
i .;",
"y
)
[
0 ‘\\‘
_‘J

S B 7-8
13 R <
12 L = :;5;. >y
s | vl ) & y
i i | 3%
h -~ .'_Ll..' L ...'i
! Lo il i Y2\ 20-21
28 Y R Y
AR Y 18-19

B1-2904000761



s
Key

20
21
22
23
24
25
26
27

28

BHBRA

ZHRS
Part No.

4011000461
29040006581
4030000179
29040006591
29010001111
29030008131
29030008121
4011000147
4030000062

4120000174

12#:GB16674-M8*16EpZn-8.8
OJEBIGB3452.1-8.50%1.80G
MERE

#k

ARFEIS B

12 #:TB999-M27*2*55EpZn-35
HEIB1002-27-T2

JK: & TB8406-B19%900

TORQUE CONVERTER SYSTEM

R

Description

BOLT GB16674-M8*16EpZn-8.8
TO SHAFT VALVE PIPE

O-RING GB3452.1-8.50*%1.80G
PIPE

JOINT

TO RADATOR PIPE

TO RADATOR PIPE

BOLT JB999-M27*2*55-35
SEALING WASHER JB1002-27-T2

HOSE JB8406-B19*900

113

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

5

9



BHBRA
TORQUE CONVERTER SYSTEM 114

AR Y J280-4DL(370804) TORQUE CONVERTER YJ280-4DL (370804)

LA 'f |11
X e
LY L (1 1 %

17 78 B2 ozo: 79 81 S8

)

B2-4110000217



F5 MRS
Key Part No.
1 4110000217083
2 4110000011108
3 4110000011116
4 4110000217071
5 4110000217072
6 4110000217039
7 4110000217079
8 4110000011087
9 4030000616
10 4110000217073
11 4021000011
12 4110000217005
13 4110000217074
14 4110000217075
15 4015000241
16 4021000113
17 4110000217042
18 4110000217082
BHBRG

IZF01010-51225 M12*25
812 01602-11236

[ 4 YB31525-04
HPERR Y I265-00002
PR E Y T265-10000
A 1YJ280-1C-00005
12££01580-10809 M8
#E801602-10825

PO EIGB3452.1-300%3.55G
4 /5104064-05020 50
Rk GB276-6010
2114 YI2804A10000
141%04064-05520 55
S4YJ280-4A-00002

141 GB893.1-110-65Mn
PR A GB276-6212
FH1YI280-4A-00006(4)

12#£01010-50835 M8*35

TORQUE CONVERTER SYSTEM

R

Description

BOLTO01010-51225 M1%*25
WASHER 01602-11236 12
RING PALLET YB315Z5-04

ELASTIC PLATE YJ265-00002

ELASTIC PLATE ASSEMBLY YJ265-10000

COVER WHEEL 1YJ280-1C-00005
NUT 01580-10809 M8

WASHER 801602-10825

O-RING GB3452.1-290*3.55G
SNAP RING 04064-05020 50

BALL BEARIN GB276-6010
TURBINE UNITS YJ2804A 10000
WASHER 04064-05520 55
LEADING WHEEL YJ280-4A-00002
SNAPP RING GB893.1-110-65Mn
BALL BEARIN GB276-6212

PUMP PULLEY 1YJ280-4A-00006(4)

BOLT 01010-50835 M8*35

115

BB
Spare parts Y/N

Y

Y

HE

Qty
6

18

&

Remarks

5]

i}



BHBRG
TORQUE CONVERTER SYSTEM 116

AR Y J280-4DL(370804) TORQUE CONVERTER YJ280-4DL (370804)

LA 'f |11
X e
LY L (1 1 %

17 78 B2 ozo: 79 81 S8

)

B2-4110000217



F5 MRS
Key Part No.

19 4030000010
20 4110000217022
21 4110000011087
22 4110000217081
23 4110000217054
24 4110000011086
25 4110000011087
26 4110000217052
27 4110000217040
28 4011000794
29 4110000011097
30 4110000217084
31 4110000217045
32 4110000217061
33 4110000217063
34 4110000217046
35 4021000011
36 4110000217085

BHBRG

OJEIBGB1235-130%3.1
SR FEYT2804A00015
#1[E801602-10825
12#01010-50822 M8*22
FH1YI280-4A-00007
I24:M8*16 01010-50816
#1FE801602-10825
A ZL30D-11-54

FPA51YJ280-4A-00001

12#:GB21-M10*30EpZn-10.9

#FE10 01602-11030
25 HY 1280-4A-00016
i %:1Y7280-4DL-00001
14i[%04064-01030 100
14 8104064-05020 50

W 1YI280-4DL-00002
E & GB276-6010

Y J2804A00009

TORQUE CONVERTER SYSTEM

B
Description

O-RING GB1235-130*3.1

PUMP PULLEY SEAT YJ280-4A-00015
WASHER 801602-10825

BOLT 01010-50822 M8*22

COVER PLATE 1YJ280-4A-00007

BOLT M8*16 01010-50816

WASHER 801602-10825

FRAMEWORK OIL SEAL 0ZL30D-11-54
MEDIUM KNOT 1YJ280-4A-00001
BOLT GB21-M10*30EpZn-10.9
WASHER 10 01602-11030

SEALING PLATE YJ280-4A-00016
DRIVE GEAR WHEEL 1YJ280-4DL-00001
WASHER 04064-01030 100

WASHER 04064-05020 50

GEAR 1YJ280-4DL-00002

BALL BEARIN GB276-6010

BOSS YJ2804A00009

117

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5

9



BHBRG
TORQUE CONVERTER SYSTEM 118

AR Y J280-4DL(370804) TORQUE CONVERTER YJ280-4DL (370804)

LA 'f |11
X e
LY L (1 1 %

17 78 B2 ozo: 79 81 S8

)

B2-4110000217



s FHAS
Key Part No.

37 4110000217024
38 4110000217065
39 4110000217019
40 4110000217067
41 4110000217068
42 4030000010
43 4110000217028
44 4110000011097
45 4011000794
46 4110000217027
47 4110000217047
48 4110000217048
49 4110000217036
50 4110000217038
51 4110000011108
52 4110000217058
53 4110000217064
54 4110000217051

BHH/ARA

hZEHYT2804A00017
1411804064-08025 80
WiFEAEYI2801C00001
HIAIR4T04530-11222 M12x22
H A $#235BDO5N-01000
OJEJE|GB1235-130%3.1
A YI2801C00003
4810 01602-11030

122 GB21-M10*30EpZn-10.9
‘B 483H4£0701220055
%4 1YI315D-00020B
O 1YI315D-00021B
OJEIE0YI315D-00022B

O 1Y1280-1C-00004

B 12 01602-11236
12#201010-51235 M12x35
141804064-05520 55

25 B FR0ZL30D-11-19

TORQUE CONVERTER SYSTEM

R

Description

OIL PUMP SHAFT YJ2804A00017
WASHER 04064-08025 80

GEAR CASE YJ2801C00001
HANDLING SCREW 04530-11222 M12*22
ANGLE COUPLING BD05N-01000
O-RING GB1235-130%*3.1

OIL SEAL SEAT YJ2801C00003
WASHER 10 01602-11030

BOLT GB21-M10*30EpZn-10.9
FRAMEWORK OIL SEAL 0701220055
OUTPUT FLANGE 1YJ315D-00020B
SHIM 1YJ315D-00021B

O-RING 0YJ315D-00022B

SHIM 1YJ280-1C-00004

WASHER 01602-11236 12

BOLT 01010-51235 M12*35

SNAP RING 04064-05520 55

PACKING RING 0ZL30D-11-19

119

BB
Spare parts Y/N

Y

Y

HE

Qty
2

&

Remarks

5

9



BHBRG
TORQUE CONVERTER SYSTEM 120

AR Y J280-4DL(370804) TORQUE CONVERTER YJ280-4DL (370804)

LA 'f |11
X e
LY L (1 1 %

17 78 B2 ozo: 79 81 S8

)

B2-4110000217



s FHAS
Key Part No.

55 4110000217020
56 4011000794
57 4110000011097
58 4015000122
59 4110000217034
60 4110000217018
61 4110000217001
62 4110000011097
63 4110000217056
64 4110000217037
65 4110000217023
66 4110000217057
67 4110000011097
68 4110000217062
69 4110000217006
70 4110000217069
71 4021000021
72 4110000217066

BHH/ARA

S FEYT2804A00014

12} GB21-M10*30EpZn-10.9

#[E10 01602-11030
B TB982-24
129£07044-12412A
3. Y12804C00007
8K 1Y 1320-10000

410 01602-11030

12#£01010-51025 M10%*25

#RA1YT1265-00012

[1 31 1 Y J26 540000

124#:01010-51095 M10%*95

#JE10 01602-11030
14i[%04064-03818 38
WY 7280100002
IR YI265-00014
E i GB276-6308

14/ 04065-09030 90

TORQUE CONVERTER SYSTEM

B
Description

GUIDE PULLEY YJ2804A00014
BOLT GB21-M10*30EpZn-10.9
WASHER 10 01602-11030
WASHER JB982-24

PLUG SCREW 07044-12412A
JOINT YJ2804C00007
REDUCING VALVE YJ320-10000
WASHER 10 01602-11030

BOLT 01010-51025 M10*25
PAPER WASHER 1YJ265-00012
OIL RETURN VALVE YJ26540000
BOLT 01010-51095 M10*95
WASHER 10 01602-11030
WASHER 04064-03818 38
TURBOSHAFT YJ2801C00002
PACKING RING YJ265-00014
ROLLING BEARING GB276-6308

SNAP RING 04065-09030 90

121

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5

9



BHBRA
TORQUE CONVERTER SYSTEM 122

AR Y J280-4DL(370804) TORQUE CONVERTER YJ280-4DL (370804)

LA 'f |11
X e
LY L (1 1 %

17 78 B2 ozo: 79 81 S8

)

B2-4110000217



s FHAS
Key Part No.

73 7200000842
74 4110000217043
75 4110000084064
76 4110000217033
77 4110000217086
78 7200000846
79 4110000217087
80 4110000217050
81 4110000217088
82 4110000218081
83 4110000218071
84 4110000218069
85 4110000218066

BHH/ARA

SrHEEYI280-4A-00011
THZEH01YJ280-4A-00010XD
SENAY1ZL30D-11-22
2 5£07043-00312
FriEYJ280-1DL-BP
%I 3*6 04418-03060
AR CB-FA25-FL-X
#1YJ380Q-00021
$%:3LZL15C-00004L
IEREZL15A-00013
$23LZ1L15C-30000
45 7115C-00005

EHLZL15A-00015

TORQUE CONVERTER SYSTEM

B
Description

OIL-SEPARATING BARGE COWL YJ280-4A-00011
OIL PUMP SHAFT 1YJ280-4A-00010X®
SET PIN

PLUP SCREW 07043-00312

BRAND

RIVET 3*6 04418-03060

SHIFT PUMP CB-FA25-FL-X

CUSHION 1YJ380Q-00021

POINT ZL15C-00004L

NUT ZL15A-00013

JOINT ZL15C-30000

PIPING ZL15C-00005

PIPE JOINT ZL15A-00015

123

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5

9



BHBRA
TORQUE CONVERTER SYSTEM

JETE 22 QF60M33G-1 (410708)

124

CLEANER QF60M33G-1 (410708)

B4-4110000507



Fs MRS

Key Part No.
1 4110000507002
2 4110000507003
3 4110000507004
4 4110000508
5 4110000507005
6 4014000128
7 4015000036
BHH/ARA

L FARPYQ120A-001

5518 I’ SFM360-300

[ PYQI120A-002W

JEIE AR
FFEAPYQ120A-200

124 GB70-M8*25EpZn-8.8

B GB93-8-65Mn

TORQUE CONVERTER SYSTEM

R

Description

UPPER SHELL PYQ120A-001
VALVE SFM360-300

CUSHION RUBBER PYQ120A-002W
FILTER CORE

LOWER SHELL PYQ120A-200
SCREW GB70-M8*25EpZn-8.8

WASHER GB93-8-65Mn

125

BB
Spare parts Y/N

N

N

HE
Qty
1

Remarks

5

9






C ZHEMHRS
TRANSMISSION SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




BHEMASR
TRANSMISSION SYSTEM

BHEE RS TRANSMISSION SYSTEM

128

C1-2905000651



F5 MRS
Key Part No.
1 29050006521
2 29050006531
3 29050006541
4 4013000072
5 4110000218
6 29050006551
7 4011000499
8 4015000181
9 4013000129
10 29050006562
11 4011000481
12 29050006571
13 4030000152
14 4011000461
15 29050006581
BEMERG
TRANSMISSION SYSTEM

AR

ER ki

ISR

WA RFGB889.2-M12*1.25EpZn-10
A HFBDOSNI

Y

12 GB5785-M16*1.5*70EpZn-8.8
[ GB97.1-16EpZn-300HV
12RFGB889.2-M16*1.5EpZn-8
plikiik=¢

12} GB16674-M8*30EpZn-8.8
JE
OJEJEIGB3452.1-25.0%2.65G
12} GB16674-M8*16EpZn-8.8

R

Description

BOLT

MAIN DRIVE ASS'Y

BOLT

NUT GB889.2-M12*1.25EpZn-10
TRANSMISSION ASS'Y BDO5SN1

RUBBER SPACER

BOLT GB5785-M16*1.5%70EpZn-8.8

WASHER GB97.1-16EpZn-300HV
NUT GB6170-M16EpZn-8
ELBOW PIPE

BOLT GB16674-M8*30Ep.Zn-8.8
COVER

O-RING GB3452.1-25%2.65G
BOLT GB16674-M8*16EpZn-8.8

CLAMP

129

BB
Spare parts Y/N

Y

Y

HE

Qty
4

&

Remarks

5]

i}



BHEMASR
TRANSMISSION SYSTEM 130

AU BEGRY B 4 4%(370804) GO FORWARD LOW-END CLUTCH(370804)

U

g
(]

C2-4110000218



F5 MRS
Key Part No.
1 4110000218029
2 4021000190
3 4021000170
4 4110000218028
5 4015000046
6 4110000218016
7 4110000218023
8 4110000218077
9 4015000300
10 4110000218078
11 4110000218036
12 4110000218095
13 4030000035
14 4110000218068
15 4110000218094
16 4110000218096
17 4110000218085
18 4110000218017
BEMERG
TRANSMISSION SYSTEM

148 BD05-01012

155 GB305-80/86.6

Pl K GB276-6208N

145 BD05-01001

148 GB894.1-50-65Mn

i BD05-01002

S BEBD05-01010

B 2851 #EBD05-01005
}iGB893.1-150-65Mn

B 2895 7€ AR BD05-01003
H#HRBD05-01004

B4 ¥ BD05-01300
OJE1ElGB3452.1-53.0%5.30G
15 2EBD05-01101

3 BD05-01103
HTECAY B & 2% 53 /ABD05-01200
15 JH-12 2£07043-00108

®iBD05-01006

R

Description

SNAP RING BD05-01012

SNAP RING GB305-80/86.6

BEARING GB276-6208N

SNAP RING BD05-01001

SNAP RING GB894.1-50-65Mn

GEAR BD05-01002

SPRING SEAT BD05-01010

CLUTCH SPRING BD05-01005

SNAP RING GB893.1-150-65Mn
CLUTCH PISTONG PLATE BD05-01003
FILLER BD05-01004

WEARING PLATE BD05-01300
O-RING GB3452.1-53.0*5.30G
PISTONG BD05-01101

SEAL RING BD05-01103

GO FORWARD LOW-END CLUTCH SHELL BD05-01200
PLUG SCREW 07043-00108

GEAR BD05-01006

131

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



BHEMASR
TRANSMISSION SYSTEM 132

AU BEGRY B 4 4%(370804) GO FORWARD LOW-END CLUTCH(370804)

U

g
(]

C2-4110000218



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

19 kongbai kongbai N 0

21 4110000218093 3 BD05-01008 SNAP RING BD05-01008 Y 3

23 4015000199 11 #1GB893.1-68-65Mn SNAP RING GB893.1-68-65Mn N 2

25 4021000021 517K GB276-6308 ROLLING BEARING GB276-6308

<
[\

BEMERG
TRANSMISSION SYSTEM 133 »

>



BHEMASR
TRANSMISSION SYSTEM

{538 =AY B 5 2% (370804)

134

BACKWARD HIGH-END CLUTCH(370804)

5)
g
(]

C3-4110000218



Fs MRS

Key Part No.
1 4110000218029
2 4021000190
3 4021000170
4 4110000218028
5 4015000046
6 4110000218016
7 4110000218023
8 4110000218077
9 4015000300
10 4110000218078
11 4110000218036
12 4110000218095
13 4030000035
14 4110000218068
15 4110000218094
16 4110000218030
17 4110000218082
18
BEMERG
TRANSMISSION SYSTEM

148 BD05-01012

155 GB305-80/86.6

Pl K GB276-6208N

145 BD05-01001

148 GB894.1-50-65Mn

i BD05-01002

S BEBD05-01010

B 2851 #EBD05-01005
}iGB893.1-150-65Mn

B 2895 7€ AR BD05-01003
H#HRBD05-01004

B4 ¥ BD05-01300
OJE1ElGB3452.1-53.0%5.30G
15 2EBD05-01101

2 £ A BD05-01103

38 S B A 48 52 44BD05-02100

12 2£07043-00108

kongbai

B
Description

SNAP RING BD05-01012

SNAP RING GB305-80/86.6

BEARING GB276-6208N

SNAP RING BD05-01001

SNAP RING GB894.1-50-65Mn

GEAR BD05-01002

SPRING SEAT BD05-01010

CLUTCH SPRING BD05-01005

SNAP RING GB893.1-150-65Mn
CLUTCH PISTONG PLATE BD05-01003
FILLER BD05-01004

WEARING PLATE BD05-01300
O-RING GB3452.1-53.0*5.30G
PISTONG BD05-01101

SEAL RING BD05-01103

BACKWARD HIGH-END CLUTCH SHELL BD05-02100
PLUG SCREW 07043-00108

kongbai

135

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5

9



BHEMASR
TRANSMISSION SYSTEM

{538 =AY B 5 2% (370804)

136

BACKWARD HIGH-END CLUTCH(370804)

5)
g
(]

C3-4110000218



F5 MRS
Key Part No.
19
20
21 4110000218093
22 4021000021
23 4015000199
24 4110000218026
25 4021000021
26 4110000218090
27 4110000218018
28 4110000218019
29 4110000218027
30 4110000218104
BEMERG
TRANSMISSION SYSTEM

kongbai

kongbai

3 ABD05-01008

R H5I17KGB276-6308
14 GB893.1-68-65Mn
43R BD05-02001
Rk GB276-6308
12#:01010-31225 M12*25
W BD05-02201

% % BD05-02202

4 BD05-02002

1E5)#BD05-02203

B
Description

kongbai

kongbai

SNAP RING BD05-01008
ROLLING BEARING GB276-6308
SNAP RING GB893.1-68-65Mn
BAFFLE RING BD05-02001
ROLLING BEARING GB276-6308
BOLT 01010-31235 M12*25
GEAR BD05-02201

GEAR BD05-02202

BAFFLE RING BD05-02002

STOP WASHER BD05-02203

137

BB
Spare parts Y/N

N

N

HE
Qty
0

Remarks

5

9



BHEMASR
TRANSMISSION SYSTEM

i E]EERE 1(370804) DUMMY SHAFT PARTS 1(370804)

138

)

9

C4-4110000218



F5 MRS
Key Part No.
1 4110000218086
2 4110000011097
3 4110000218048
4 4110000218003
5 4021000021
6 4110000218014
7 4110000218055
8 4110000218013
9 4110000218107
10 4110000218054
11 4110000218032
12 4110000218047
BEMERG
TRANSMISSION SYSTEM

12#01010-31025 M10*25
10 01602-11030

3t 3% BD05-00018

O JEIE07000-02085 85%2.5
Wk GB276-6308
Yi%#BDS05-00017

k4 #BD05-00019

% BD05-00002
Hi)#§BD05-00003
fFZ£BD05-00005
HBD05-00006

¥iii i BD05-00004

R

Description

BOLT 01010-31025 M10*25
WASHER 10 01602-11030
SHELL COVER BD05-00018
O—RING 07000-02085 85*2.5
ROLLING BEARING GB276-6308
GEAR BDS05-00017

EVERY SET BD05-00019
GEAR BD05-00002

DUMMY SHAFT BD05-00003
EVERY SET BD05-00005
PAD BD05-00006

SHELL COVER BD05-00004

139

BB
Spare parts Y/N

Y

Y

HE
Qty
6

Remarks

5]

i}



BHEMASR
TRANSMISSION SYSTEM

%543 (370804)

OUTPUT SHAFT PART(370804)

140

)

9

C5-4110000218



Fs MRS

Key Part No.
1 4110000218075
2 4110000218080
3 4110000218022
4 4110000218008
5 4110000218050
6 4110000218057
7 4110000218058
8 4110000218090
9 4110000011108
10 4110000218110
11 4110000218046
12 4110000218007
13 4021000171
14 4110000218099
15 4110000218056
16 4110000218100
17 4110000218111
18 4110000218091
BEMERG
TRANSMISSION SYSTEM

JF H4404050-04030

12 H£FBD05-00010

KH P 01643-32260

O 7Z/07000-03032

7522 8 BD05SK-03000
H4hE BAU48-70-10
B hdE07012-70050
12#:01010-31225 M12*25
#FE12 01602-11236

H17& FEBD05-00008

AL HABD05-00014

O JEE07000-02105 105%3.1
Pl GB297-30308

it 76 BDS05-00016
F£BD05-00007

it #BDO5L-00003

47K FEBDO5L-00002

12#£:01010-51235 M12%*35

R

Description

SPLINT PIN

NUT BD05-00010

GREAT WASHER 01643-32260

O-RING 07000-03032

RING FLANGE BDO05K-03000

SKELETON OIL SEAL BAU48-70-10

SKELETON OIL SEAL 07012-70050

BOLT 01010-31235 M12*25

WASHER 01602-11236 12

BEARING BLOCK BD05-00008

ADJUSTING SHIM BD05-00014

O-RING 07000-02105 105*3.1

BEARING GB297-30308

OUTPUT GEAR BDS05-00016

EVERY SET BD05-00007

OUTPUT SHAFT BD05L-00003

BEARING BLOCK BDO05L-00002

BOLT 01010-51235 M12*35

141

BB
Spare parts Y/N

Y

Y

HE
Qty
2

Remarks

5]

i}



BHEMASR
TRANSMISSION SYSTEM

%543 (370804)

OUTPUT SHAFT PART(370804)

142

)

9

C5-4110000218



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

19 4110000218105 3732 HEZL15E-00002 BRAKE SUPPORT ZL15E-00002 Y 1

21 4110000218043 #01602-01030 10 WASHER 01602-01030 10 Y 1

23 4110000218049 %22BD05K-00001 FLANGE BD05K-00001

=~

BEMERG
TRANSMISSION SYSTEM 143 »

>



BHEMASR
TRANSMISSION SYSTEM

A\ FB4(370804)

INPUT PART(370804)

144

C6-4110000218



Fs MRS

Key Part No.
1 4110000218108
2 4110000218038
3 4110000218039
4 4110000218109
5 4110000218101
6 4110000218092
7 4110000218045
8 4110000218102
9 4110000218015
10 4110000218021
11 4110000218065
12 4110000218075
13 4110000218088
14 4110000011108
15 4110000218057
16 4110000218004
17 4021000021
18 4021000169
BEMERG
TRANSMISSION SYSTEM

47K #BDX05-00001

# FBDX05-00002
#BDX05-00003

Hi7& FEBDX05-00004

i N1 44 BDX05-01000
HEHABDX05-00006

P HEHABDX05-00008

i NHIBDX05-00009
HHBDX05-00010
1E5)1#1 72 ABDX05-00011
F#3BDX05-00012

JF F14504050-04030
12#:01010-31230 M12%30
12 01602-11236

‘48 3HE BAU48-70-10
O T%[07000-02105 105%2.5
E i GB276-6308

P#likGB276-6006

R

Description

BEARING CAP BDX05-00001

GASKET BDX05-00002

GASKET BDX05-00003

BEARING BLOCK BDX05-00004

INPUT RING FLANGE BDX05-01000

SEALING PLATE BDX05-00006

ADJUSTING SHIM BDX05-00008

INPUT SHAFT BDX05-00009

GEAR BDX05-00010

WHEEL BOX SHELL BDX05-00011

PIPE JOINT BDX05-00012

SPLINT PIN

BOLT 01010-31230 M12*30

WASHER 01602-11236 12

SKELETON OIL SEAL BAU48-70-10

O-RING 07000-02105 105*2.5

ROLLING BEARING GB276-6308

BEARING GB276-6006

145

BB
Spare parts Y/N

Y

Y

HE

Qty
2

&

Remarks

5]

i}



BHEMASR
TRANSMISSION SYSTEM

A\ FB4(370804)

INPUT PART(370804)

146

C6-4110000218



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

19 4110000218087 1E2#£01010-31030 M10*30 BOLT 01010-31030 M10*30 Y 15

21 4110000218086 J2#£01010-31025 M10*25 BOLT 01010-31025 M10*25 Y 6

23 4110000218022 KB 01643-32260 GREAT WASHER 01643-32260

=~

BEMERG
TRANSMISSION SYSTEM 147 »

>



BHEMASR
TRANSMISSION SYSTEM 148

v
g
1)

FE1R & B B B4 (370804) CASE AND PIPELINE ACCESSORIES(370804)

31/#

C7-4110000218



Fs MRS

Key Part No.
1 4110000218103
2 4110000218059
3 4110000218060
4 4110000218061
5 4110000218062
6 4110000218076
7 4110000218033
8 4110000218031
9 4110000218083
10 4110000218006
11 4110000011097
12 4110000218086
13 4110000218037
14 4110000218011
15 4110000218052
16 4110000218082
17 4015000091
18 4110000218070
BEMERG
TRANSMISSION SYSTEM

L 23 BD05-00024
HBD05-08000
BD05-09000
HBD05-10000
#BD05-11000
FeABD05-00001
HBD05-00013
JEABD05-00012
W2FE07044-12412

O JZRE07002-02434
#FE10 01602-11030
12#2£01010-31025 M10*25
' BD05-03004
#4£BD05-03001
#5BD05-03002
B25£07043-00108
8 JB982-27

#%:3LBD05N1-03000

R

Description

BEND PIECE BD05-00024

PIPE BD05-08000

PIPE BD05-09000

PIPE BD05-10000

PIPE BDO05-11000

SHELL BD05-00001

PAD BD05-00013

PLATE BD05-00012

PLUG SCREW 07044-12412

O-RING 07002-02434

WASHER 10 01602-11030

BOLT 01010-31025 M10*25

GASKET BD05-03004

BUSH BD05-03001

COVER BD05-03002

PLUG SCREW 07043-00108

SEALING WASHER JB982-27

JOINT BDO5N1-03000

149

BB
Spare parts Y/N

Y

Y

HE
Qty
8

22

22

Remarks

5]

i}



BHEMASR
TRANSMISSION SYSTEM 150

v
g
1)

FE1R & B B B4 (370804) CASE AND PIPELINE ACCESSORIES(370804)

31/#

C7-4110000218



F5 MRS
Key Part No.
19 4110000218089
20 4110000218051
21 4110000218012
22 4110000218053
23 4110000218079
24 4110000218034
25 4110000218010
26 4015000298
27 4110000218074
28 4110000218001
29 4015000299
30 4110000218084
31 4110000223018
BEMERG
TRANSMISSION SYSTEM

JE M ZL15B-00001
KriHZE1305C-010
#4£BD05-04002
25BD05-04001
124TBD05-03003
#BD05-00025
A B ZL15G
4B TB982-18

3k #mds 1 5 GB-4
#&ih 2% BD05-13000
$1[EIB982-48
IZFEBDO05-00027

I 2% 1BDOSN1-05000

B
Description

BOLT ZL15B-00001

PLUG FOR CHECK UP 1305C-010
BUSH BD05-04002

COVER BD05-04001

SCREW BD05-03003

PAD BD05-00025
TRANSMISSION CONTRL VALVE ZL15G
SEALING WASHER JB982-18
JOINT STEERING DEVICE GB-4
OIL-FILTER BD05-13000
SEALING WASHER JB982-48
PLUG SCREW BD05-00027

INSPIRATOR 1BDO5N1-05000

151

BB
Spare parts Y/N

Y

Y

HE
Qty
2

Remarks

5]

i}






D ZHEBRIPRS
TRANSMISSION CONTROL SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




BHEBARG
TRANSMISSION CONTROL SYSTEM

BHEEMP RS TRANSMISSION CONTROL SYSTEM

154

)

[}

D1-2906000809



Fs MRS

Key Part No.
1 4011000184
2 4015000025
3 29060006521
4 29060006531
5 29060008051
6 4040000001
7 4013000007
8 29060006541
9 29060006551
BEBHY RS

124 GB5783-M10%40EpZn-8.8

#4[E GB93-10-65Mn

e [ B8

A ] 5E B

i

2 ELGB001-12

12 1EGB6170-M10EpZn-8
XA

(IR SN IR |

TRANSMISSION CONTROL SYSTEM

B
Description

BOLT GB5783-M10*40EpZn-8.8
WASHER GB93-10-65Mn

BOLT GB16674-M10*25EpZn-8.8
RIGHT FIXED BEARER

PLATE

WASHER LGBO001-12*45%6

NUT GB6170-M10EpZn-8
BEARER

CONTROL CABLE ASS'Y

155

BB
Spare parts Y/N

N

N

HE
Qty
6

Remarks

5]

i}






E R4
AXLE SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




W ARG
AXLE SYSTEM

WHFRR

AXLE SYSTEM

158

E1-2907000651



s
Key

10

12
13

14

W RA

ZHRS
Part No.

29070006521
29090007991
4011000848
4013000160
29070010001
29080006531
29080001031
29080007561
29050006531
4013000072
4011000568
4015000168
29080006521

29050006541

AXLE SYSTEM

R K

A506J5 IR BT Sk

12 GB5785-M20*1.5* 185EpZn-8.8
W2 RFGB889.2-M20*1.5EpZn-8
AS06TT SRS &1 B

ELEE

[y

13

EX L

12 FEGB889.2-M12*1.25EpZn-10

12 GB5786-M12*1.25*40EpZn-10.9
B GB97.1-12EpZn-300HV
A%

144

R

Description

ROAD WHEEI ASS’Y

A506 REAR AXLE ASS’Y

BOLT GB5785-M20*1.5*%185EpZn-8.8
NUT GB889.2-M20*1.5 EpZn-8

A506 FRONT AXLE ASS’Y

REAR MOTION SHAFT

BOLT

LOCKING LEFT

MAIN DRIVE ASS'Y

NUT GB889.2-M12*1.25EpZn-10
BOLT GB5786-M12*1.25%40EpZn-10.9
WASHER GB97.1-12EpZn-300HV
FRONT MOTION SHAFT

BOLT

159

BB
Spare parts Y/N

Y

Y

e &I
Qty Remarks

16

[0}
o
=
i}



W ARG
AXLE SYSTEM

B~ B E R FRONT. REAR AXLE ASSEMBLY

160

)

[}

E2-2909000651



s
Key

10

12

13

W RA

ZHRS
Part No.

4120001827
4011000698
29070009511
29070010011
4011000568
4015000026
29070010021
29070008051
4090000097
29070008021
3050900003
29070010031

29090008001

AXLE SYSTEM

HlZhH-LGo18

124 GB5786-M16*1.5*55EpZn-8.8
o

AR50 A5 B

12 GB5786-M12*1.25*40EpZn-10.9
B GB93-12-65Mn

(e )

il

uiinf

HHEkGB308-6-GCrl5
BRI

LiSUN puE

J& TAL)

R

Description

DISC BRAKE-LG918

BOLT GB5786-M16*1.5*55EpZn-8.8
WASHER

FRONT AXLE HOUSING

BOLT GB5786-M12*1.25%40EpZn-10.9
WASHER GB93-12-65Mn

FRONT AXLE MAIN DRIVE
HOOD

STEEL BALL GB308-6-GCrl5
AERATION CAP BODY

RIM NUT

FINAL DRIVE

REAR AXLE MAIN DRIVE

161

BB
Spare parts Y/N

Y

N

HE B/
Qty Remarks

16

16

24

24

[0}
o
=
i}



W ARG
AXLE SYSTEM

GIEX 3=l 5Y57

162

FRONT MAIN DRIVE ASSEMBLY

2025 26

9
32-33-34-35
36-37-38-39

17 ;
e
- 19 eGP
% ¥ =
) . a5
30 N ; 46
3 B Ji -. A. : & 24
- g
a2\ ‘dk B 23y,
» £ S 30
o L) 1.""'— 47

22 26

20

E3-2907001002



s
Key

10

12
13
14
15
16

17

W RA

ZHRS
Part No.

29070010041
29070010521
4013000042
4030000537
29070010071
4021000132
4011000048
4015000025
29070010081
29070010091
4021000028
29070010101
29070010111
29070010311
4011000599
29070010131
4021000133

4015000130

AXLE SYSTEM

A
]
IEREGB6171-M24*2EpZn-8

e il = T 2% ) BBl GB98 77.1-FB60*85*8D

&

B

E

B GB297-31309

12} GB5782-M10*50EpZn-8.8
48 GB93-10-65Mn

LIRSS

Hi&E

B« GB297-31310
FERE i (40)
MBI A5 (A

FE4

12K GB5786-M12*1.25*30EpZn-10.9
]

5l GB283-NUP2305

14l GB894.1-25-65Mn

R

Description

INPUT PLANGE
WASER

NUT GB6171-M24*2EpZn-8

LIP-TYPE PACKING GB9877.1-FB60*85*8D

SEALING COVER

BEARING GB297-31309

BOLT GB5782-M10*50EpZn-8.8
WASHER GB93-10-65Mn

SHAFT SLEEVE

BEARING SEAT

BEARING GB297-31310

SPIRAL BEVEL GEAR PINION (LEFT)
SPIRAL BEVEL GEAR SLAVE (RIGHT)
BEARER

BOLT GB5786-M12*1.25*30EpZn-10.9
WASHER

BEARING GB283-NUP2305

RING SNAP GB894.1-25-65Mn

163

BB
Spare parts Y/N

Y

Y

HE

Qty
1

12

20

&

Remarks

5]

i}



W ARG
AXLE SYSTEM

GIEX 3=l 5Y57

164

FRONT MAIN DRIVE ASSEMBLY

2025 26

9
32-33-34-35
36-37-38-39

17 ;
e
- 19 eGP
% ¥ =
) . a5
30 N ; 46
3 B Ji -. A. : & 24
- g
a2\ ‘dk B 23y,
» £ S 30
o L) 1.""'— 47

22 26

20

E3-2907001002



s
Key

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36

W RA

ZHRS
Part No.

4016000124
29070010141
29070010151
29070010161

3050900024

4011000597
29070010171
29070010181
29070010191
29070010201
29070010211

4021000134

4011000699
29070010221
29070010231
29070010241
29070010251

29070010261

AXLE SYSTEM

#HGB119.2-10u8*30
A
KPR/
Ve

B

I GB5786-M10*1#20EpZn-8.8

TR GB297-32212
I2H:GB5785-M12%1.25*50EpZn-10.9
UL

[EEEE

U

Ry

L Esavey

R

Description

PIN GB119.2-10u8*30

AXLE SHAFT GEAR

LEFT CASE DIFF

ANGEL GEAR

STAY

BOLT GB5786-M10*1*20EpZn-8.8
CROSS AXLE

ANGEL GEAR WASHER

HALF AXLE GEAR WASHER
RIGHT CASE DIFF

FIXED PIN

BEARING GB297-32212

BOLT GB5785-M12*1.25*50EpZn-10.9
ADJUSTING SHIM

ADJUSTING SHIM

ADJUSTING SHIM

ADJUSTING SHIM

ADJUSTING SHIM

165

BB
Spare parts Y/N

N

Y

HE

Qty
2

&

Remarks

5

9



W ARG
AXLE SYSTEM

GIEX 3=l 5Y57

166

FRONT MAIN DRIVE ASSEMBLY

2025 26

9
32-33-34-35
36-37-38-39

17 ;
e
- 19 eGP
% ¥ =
) . a5
30 N ; 46
3 B Ji -. A. : & 24
- g
a2\ ‘dk B 23y,
» £ S 30
o L) 1.""'— 47

22 26

20

E3-2907001002



s
Key

37
38
39
40
41
42
43
44
45
46
47
48

49

W RA

ZHRS
Part No.

29070010271
29070010281
29070010291
29070010301
4011000064
4015000026
29070010321
29070010331
4011000231
29070009511
29070010121
2190900117

2190900118

AXLE SYSTEM

ks Y

ik

ks

WEER
IEGB5782-M12*50EpZn-8.8
#[EGB93-12-65Mn

AR

il e

12} GB5782-M16*70EpZn-8.8
i

FEAR LR

[IE NI v
FERAT T

R

Description

ADJUSTING SHIM
ADJUSTING SHIM
ADJUSTING SHIM

SEAL WASHER

BOLT GB5782-M12*50EpZn-8.8
WASHER GB93-12-65Mn
ADJUSTING NUT

BEARING BLOCK

BOLT GB5782-M16*70EpZn-8.8
WASHER

BEARER ASSEMBLY

FRONT SPIRAL BEVEL GEAR PINION

CASE DIFF

167

BB
Spare parts Y/N

Y

Y

HE

Qty

&

Remarks

5

9



W ARG
AXLE SYSTEM

Ja EAEE H

REAR AXLE MAIN DRIVE ASS’Y

32—33—34—35
36-37-38-39

168

E4-2909000800



s
Key

10

12
13
14
15
16

17

W RA

ZHRS
Part No.

29070010041
29070010521
4013000042
4030000537
29070010071
4021000132
4011000048
4015000025
29070010081
29070010091
4021000028
29090008011
29090008031
29070010311
4011000599
29070010131
4021000133

4015000130

AXLE SYSTEM

TP
i

IEREGB6171-M24*2EpZn-8

e il = T 2% ) BBl GB98 77.1-FB60*85*8D

&

B

E

B GB297-31309

12} GB5782-M10*50EpZn-8.8
48 GB93-10-65Mn

LIRSS

Hi&E

B« GB297-31310
EEBGE i ()
MBI A5 (A

FE4

12K GB5786-M12*1.25*30EpZn-10.9
]

5l GB283-NUP2305

14l GB894.1-25-65Mn

R

Description

INPUT PLANGE

WASER

NUT GB6171-M24*2EpZn-8

LIP-TYPE PACKING GB9877.1-FB60*85*8D
SEALING COVER

BEARING GB297-31309

BOLT GB5782-M10*50EpZn-8.8
WASHER GB93-10-65Mn

SHAFT SLEEVE

BEARING SEAT

BEARING GB297-31310

SPIRAL BEVEL GEAR PINION (RIGHT)
SPIRAL BEVEL GEAR SLAVE (LEFT)
BEARER

BOLT GB5786-M12*1.25*30EpZn-10.9
WASHER

BEARING GB283-NUP2305

RING SNAP GB894.1-25-65Mn

169

BB
Spare parts Y/N

Y

Y

HE

Qty
1

12

20

&

Remarks

5

9



W ARG
AXLE SYSTEM

Ja EAEE H

REAR AXLE MAIN DRIVE ASS’Y

32—33—34—35
36-37-38-39

170

E4-2909000800



s
Key

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36

W RA

ZHRS
Part No.

4016000124
29070010141
29070010151
29070010161

3050900024

4011000597
29070010171
29070010181
29070010191
29070010201
29070010211

4021000134

4011000699
29070010221
29070010231
29070010241
29070010251

29070010261

AXLE SYSTEM

#HGB119.2-10u8*30
A
KPR/
Ve

B

I GB5786-M10*1#20EpZn-8.8

TR GB297-32212
I2H:GB5785-M12%1.25*50EpZn-10.9
UL

[EEEE

U

Ry

L Esavey

R

Description

PIN GB119.2-10u8*30

AXLE SHAFT GEAR

LEFT CASE DIFF

ANGEL GEAR

STAY

BOLT GB5786-M10*1*20EpZn-8.8
CROSS AXLE

ANGEL GEAR WASHER

HALF AXLE GEAR WASHER
RIGHT CASE DIFF

FIXED PIN

BEARING GB297-32212

BOLT GB5785-M12*1.25*50EpZn-10.9
ADJUSTING SHIM

ADJUSTING SHIM

ADJUSTING SHIM

ADJUSTING SHIM

ADJUSTING SHIM

171

BB
Spare parts Y/N

N

Y

HE

Qty
2

&

Remarks

5

9



W ARG
AXLE SYSTEM

Ja EAEE H

REAR AXLE MAIN DRIVE ASS’Y

32—33—34—35
36-37-38-39

172

E4-2909000800



s
Key

37
38
39
40
41
42
43
44
45
46
47
48

49

W RA

ZHRS
Part No.

29070010271
29070010281
29070010291
29070010301
4011000064
4015000026
29070010321
29070010331
4011000231
29070009511
29070010121
2190900116

2190900118

AXLE SYSTEM

ks Y

ik

ks

WEER
IEGB5782-M12*50EpZn-8.8
#[EGB93-12-65Mn

AR

il e

12} GB5782-M16*70EpZn-8.8
i

FEAR LR

J5 SR e Vi ke
FERAT T

R

Description

ADJUSTING SHIM
ADJUSTING SHIM
ADJUSTING SHIM

SEAL WASHER

BOLT GB5782-M12*50EpZn-8.8
WASHER GB93-12-65Mn
ADJUSTING NUT

BEARING BLOCK

BOLT GB5782-M16*70EpZn-8.8
WASHER

BEARER ASSEMBLY

REAR SPIRAL BEVEL GEAR PINION

CASE DIFF

173

BB
Spare parts Y/N

Y

Y

HE

Qty

&

Remarks

5

9



P 4

0

174

W RA

AXLE SYSTEM

FINAL DRIVE ASSEMBLY

E5-2907001003



s
Key

10

12
13
14
15
16

17

W RA

ZHRS
Part No.

29070010371
29070010381
4120000080
4011000084
4015000025
29070010391
29070010401
4090000006
29070009161
4015000257
29070010411
4090000007
29070010421
3050900042
4090000001
29070010881
29070010441

3050900045

AXLE SYSTEM

fEties

=

2
P A )
12 9EQ/ZB286-2G3/4"-Q235A
124 GB5783-M10*30EpZn-8.8
1 EGBY3-10-65Mn
N L
Kol
ENERGB308-17.462-GCrl5
P IVEES

14 GB894.1-38-65Mn

% GB309-4*35-GCrl5
#p
el

O

R

Description

PLANET PINION CAIITER
INTERNAL GEAR RING

PLUG Q/ZB286-ZG3/4"-Q235A
BOLT GB5783-M10*30EpZn-8.8
WASHER GB93-10-65Mn
GEAR-SUN

RIM COVER  GB308-17.462-GCrl5
STEEL BALL GB308-17.462-GCr15
LOCK BLOCK

CHECK RING GB894.1-38-65Mn
PLANET GEAR

STEEL BALL GB308-8-GCrl5
PLANET PINION SHAFT

RING SNAP

ROLLER GB309-4*35-GCr15
SPECER

RIM BOLT

O-RING

175

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



P 4

0

176

W RA

AXLE SYSTEM

FINAL DRIVE ASSEMBLY

E5-2907001003



s
Key

19
20
21
22
23
24
25
26
27
28
29
30

31

W RA

ZHRS
Part No.

29070010461
4013000136
4015000029

29070010481
4011000568

29070010131
4030000559

29070010491

29070010501
4021000135
4021000036
4014000118

29070010511

AXLE SYSTEM

B

WA RFGB6171-M18*1.5EpZn-8

1 [E GBY3-18-65Mn

hIzh AL

12 GB5786-M12*1.25*40EpZn-10.9
P

#H B GB9877.1-FB110*140*12D
LIRS

4l

TR )17 GB297-32017

Rk GB297-32216

24T GB70-M8*1%20-8.8

[ i

B
Description

HUB WHEEL

NUT GB6171-M18*1.5EpZn-8
WASHER GB93-18-65Mn

BRAKE DISC

BOLT GB5786-M12*1.25%40EpZn-10.9
WASHER

SEAL RING GB9877.1-FB110*140*12D
BEARING SLEEVE

DIFFERENTIAL AXLE

BEARING GB297-32017

BEARING GB297-32216

SCREW GB70-M8+*1%20-8.8

ROUND NUT

177

BB
Spare parts Y/N

Y

N

HE

Qty
1

16

16

&

Remarks

5

9



W ARG
AXLE SYSTEM

A4 (520101)

TIRE (520101)

178

E10-2050900108



~

1 2050900108002 BIRAMG TIRE SHOE

%8
-5
<
es]
<
>
)

179



W ARG
AXLE SYSTEM 180

5)
g
(]

IKENHF S (FTHF) DRIVE AXLE ASSEMBLY (FRONT AXLE)

E11-2880902856



F5 MRS
Key Part No.
1 28809028560071
2 4011000845
3 4015000025
4 4012000022
5 28809028560081
6 28809028560091
7 4015000090
8 28809028560101
9 4011000842
10 4015000098
11 28809028560111
12 28809028560121
W RG

AXLE SYSTEM

T IR A ZL15F.2.5A
1242 GB5782-M10*45EpZn-10.9
1 EGBY3-10-65Mn

124 GB5783-M10%25-10.9
A EL R ZL15F.2.3-4

WAZE ZL15F.2-10A
$1[EIB982-20

BIMFREA ZL15G.2.3A

12 GB5786-M16*1.5*55EpZn-10.9
445 GB93-16-65Mn
LB Zh 4 ZL15.5.0

LS UYE SLYRYY

R

Description

FRONT FINAL DRIVE ASSEMBLY ZL15F.2.5A
BOLT GB5782-M10*45EpZn-10.9
WASHER GB93-10-65Mn

BOLT GB5783-M10%25-10.9

EXHAUST PLUG ASSEMBLY ZL15F.2.3-4
PLUG SCREW ZLI15F.2-10A

WASHER JB982-20

FRONT AXLE WELD ZL15G.2.3A

BOLT GB5786-M16*1.5*55EpZn-10.9
WASHER GB93-16-65Mn

DISC BRAKE ASSEMBLY ZL15.5.0

WHEEL-END REDUCTOR ASSEMBLY

181

BB
Spare parts Y/N

Y

N

HE

Qty
1

4

12

&

Remarks

5

9



W ARG
AXLE SYSTEM 182

5)
g
(]

KENHF SRR (EHT) DRIVE AXLE ASSEMBLY (REAR AXLE)

E12-2880902856



F5 MRS
Key Part No.
1 28809028560301
2 4011000845
3 4015000025
4 4012000022
5 28809028560081
6 28809028560091
7 4015000090
8 28809028560291
9 4011000842
10 4015000098
11 28809028560111
12 28809028560121
W RG

AXLE SYSTEM

S5 PR A ZL15F.2.5B
1242 GB5782-M10*45EpZn-10.9
1 EGBY3-10-65Mn

124 GB5783-M10%25-10.9
A EL R ZL15F.2.3-4

WAZE ZL15F.2-10A
$1[EIB982-20

JEMFfEA ZL15F.2.3B

12 GB5786-M16*1.5*55EpZn-10.9
445 GB93-16-65Mn
LB Zh 4 ZL15.5.0

LS UYE SLYRYY

B
Description

REAR FINAL DRIVE ASSEMBLY ZL15F.2.5B
BOLT GB5782-M10*45EpZn-10.9
WASHER GB93-10-65Mn

BOLT GB5783-M10%25-10.9

EXHAUST PLUG ASSEMBLY ZL15F.2.3-4
PLUG SCREW ZLI15F.2-10A

WASHER JB982-20

REAR AXLE WELD ZL15F.2.3B

BOLT GB5786-M16*1.5*55EpZn-10.9
WASHER GB93-16-65Mn

DISC BRAKE ASSEMBLY ZL15.5.0

WHEEL-END REDUCTOR ASSEMBLY

183

BB
Spare parts Y/N

Y

N

HE

Qty
1

4

12

&

Remarks

5

9



W ARG
AXLE SYSTEM

HIgEZIR AR DISC BRAKE ASSEMBLY

184

U

E13-2880902856



s
Key

10

12

13

14

15

W RA

ZHRS
Part No.

7200000198
7200000182
7200000184
7200000176
7200000185
7200000208
4030000011
7200000192
4015000029
7200000187
7200000171
7200000183
7200000179
4015000025

7200000189

AXLE SYSTEM

HMERZL15.5-1

T 7E408113A

FE A5 B el 408112
2258408110
FFE408111

filzh frZL15.5.1
OERIGB1235-20%2.4
WAHZL15.5-2
EGBY3-18-65Mn
=M Z115.5-3
15408124
$:35408104

S 408103

[ GB93-10-65Mn

WM A408114

R

Description

EXTERNAL PLIERS ZL15.5-1
PISTON 408113A

SEALING RING 408112
COVER ASSY, DUST 408110
CLOSING RING 408111
BRAKE SHOE ZL.15.5.1
O-RING GB1235-20%*2.4
INTERNAL PLIERS ZL15.5-2
WASHER GB93-18-65Mn
BOLT ZL15.5-3

WASHER 408124

JOINT 408104

VENT NOZZLE SEAT 408103
WASHER GB93-10-65Mn

BOLT PIN 408114

185

RE R
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

5

9



W ARG
AXLE SYSTEM 186

®ih Mk (Bi#F) WHEEL-END REDUCTOR ASSEMBLY (FRONT AXLE)

19 20 21 22 23 24 25 26 27 28

g

y
4

'

k)

RhSwo e e wke

)

[}

E14-2880902856



F5 MRS
Key Part No.
1 28809028560351
2 4015000141
3 7200000181
4 4011000754
5 4015000036
6 28809028560241
7 4016000262
8 4011000124
9 4015000026
10 7200000201
11 7200000159
12 4015000020
13 4090000002
14 4090000126
15 7200000204
16 7200000202
17 7200000203
18 28809028560191
W RG

AXLE SYSTEM

IZZEM16*1.5 ZL10.4AB-69
8 JB982-16

HZL15F.2-6

12} GB5783-M8*20EpZn-10.9
1 E GBY3-8-65Mn
PIHSZL15F 2-4
HGB119.2-12*32
I2#:GB5786-M12*1.25*35EpZn-10.9
HEGBY3-12-65Mn

1T HRZL15F 2.2-4
OJFFE|305%3.5 ZL15F.2-7

14 GB894.1-35-65Mn

5 GB309-3*29.8-GCrl5
£NERGB308-5-GCrl5

17 AL AIZL1SF.2.2-2

TR ZL15F.2.2-1

TR P4 I ZL15F.2.2-3

K2Pih®35%813.8 ZL15F.2-3A

R

Description

PLUG SCREW M16*1.5 ZL10.4AB-69
WASHER JB982-16

COVER ZL15F.2-6

BOLT GB5783-M8*20EpZn-10.9
WASHER GB93-8-65Mn

PIN ZL15F.2-4

PIN GB119.2-12%32

BOLT GB5786-M12*1.25*35EpZn-10.9
WASHER GB93-12-65Mn

PLANET CARRIER ZL15F.2.2-4
O-RING 305*3.5 ZL15F.2-7

RETAINER RING GB894.1-35-65Mn
ROLLING NEEDLE GB309-3*29.8-GCr15
STEEL BALL GB308-5-GCrl5

PLANET GEAR SHAFT ZL15F.2.2-2
PLANET ZL15F.2.2-1

PLANET RETAINER RING ZL15F.2.2-3

LONG AXLE SHAFT ®35*813.8 ZL15F.2-3A

187

BB
Spare parts Y/N

Y

N

HE
Qty

2

16

16

16

16

&

Remarks

)
g
r
i}



W ARG
AXLE SYSTEM 188

®ih Mk (Bi#F) WHEEL-END REDUCTOR ASSEMBLY (FRONT AXLE)

19 20 21 22 23 24 25 26 27 28

g

y
4

'

k)

RhSwo e e wke

)

[}

E14-2880902856



F5 MRS
Key Part No.
19 7200000195
20 4014000033
21 28809028560391
22 28809028560211
23 4021000208
24 28809028560371
25 4015000122
26 28809028560361
27 28809028560331
28 28809028560341
29 4021000135
30 7200000205
31 7200000207
32 28809028560261

W RG

AXLE SYSTEM

KBA%EZL15F.2-5

24T GB70.1-M8*16EpZn-8.8

BB REMS6%2 ZL15G.2-20

i P8l Z=58 ZL15G.2.1-1

TR GB297-32014

BRIZHRE (47D M18*1.5 ZL15F.2-17A
1[EIB982-24

BZFEM24*1.5 ZL15F.2-14A
BZL15G.2-8

SERERE (47) MI18*1.5 ZL15F.2-16DA
Wk GB297-32017

B HG4-692-PG115%140%14
HBEZL1511.03.04.017

P8 ©35%763.8 ZL15F.2-3B

R

Description

GEAR-SUN ZL15F.2-5

BOLT GB70.1-M8*16EpZn-8.8

LOCKNUT M56*2 ZL15G.2-20

RING GEAR Z=58 ZL15G.2.1-1

BEARING GB297-32014

BALL NUT (RIGHT) M18*1.5 ZL15F.2-17A
WASHER JB982-24

PLUG SCREW M24*1.5 ZL15F.2-14A

HUB ZL15G.2-8

RIM BOLT (RIGHT)M18*1.5 ZL15F.2-16DA
BEARING GB297-32017

SEAL HG4-692-PG115*140*14

BRAKE DISC ZL1511.03.04.017

SHORT AXLE SHAFT ®35*763.8 ZL15F.2-3B

189

BB
Spare parts Y/N

Y

N

HE

Qty
2

&

Remarks

5

9



W ARG
AXLE SYSTEM 190

wih Mk (J5¥F) WHEEL-END REDUCTOR ASSEMBLY (REAR AXLE)

19 20 21 22 23 24 25 26 27 28

g

y
4

'

k)

RhSwo e e wke

)

[}

E15-2880902856



F5 MRS
Key Part No.
1 28809028560351
2 4015000141
3 7200000181
4 4011000754
5 4015000036
6 28809028560241
7 4016000262
8 4011000124
9 4015000026
10 7200000201
11 7200000159
12 4015000020
13 4090000002
14 4090000126
15 7200000204
16 7200000202
17 7200000203
18 28809028560191
W RG

AXLE SYSTEM

IZZEM16*1.5 ZL10.4AB-69
8 JB982-16

HZL15F.2-6

12} GB5783-M8*20EpZn-10.9
1 E GBY3-8-65Mn
PIHSZL15F 2-4
HGB119.2-12*32
I2#:GB5786-M12*1.25*35EpZn-10.9
HEGBY3-12-65Mn

1T HRZL15F 2.2-4
OJFFE|305%3.5 ZL15F.2-7

14 GB894.1-35-65Mn

5 GB309-3*29.8-GCrl5
£NERGB308-5-GCrl5

17 AL AIZL1SF.2.2-2

TR ZL15F.2.2-1

TR P4 I ZL15F.2.2-3

K2Pih®35%813.8 ZL15F.2-3A

R

Description

PLUG SCREW M16*1.5 ZL10.4AB-69
WASHER JB982-16

COVER ZL15F.2-6

BOLT GB5783-M8*20EpZn-10.9
WASHER GB93-8-65Mn

PIN ZL15F.2-4

PIN GB119.2-12%32

BOLT GB5786-M12*1.25*35EpZn-10.9
WASHER GB93-12-65Mn

PLANET CARRIER ZL15F.2.2-4
O-RING 305*3.5 ZL15F.2-7

RETAINER RING GB894.1-35-65Mn
ROLLING NEEDLE GB309-3*29.8-GCr15
STEEL BALL GB308-5-GCrl5

PLANET GEAR SHAFT ZL15F.2.2-2
PLANET ZL15F.2.2-1

PLANET RETAINER RING ZL15F.2.2-3

LONG AXLE SHAFT ®35*813.8 ZL15F.2-3A

191

BB
Spare parts Y/N

Y

N

HE
Qty

2

16

16

16

16

&

Remarks

)
g
r
i}



W ARG
AXLE SYSTEM 192

wih Mk (J5¥F) WHEEL-END REDUCTOR ASSEMBLY (REAR AXLE)

19 20 21 22 23 24 25 26 27 28

g

y
4

'

k)

RhSwo e e wke

)

[}

E15-2880902856



F5 MRS
Key Part No.
19 7200000195
20 4014000033
21 28809028560501
22 28809028560201
23 4021000208
24 28809028560371
25 4015000122
26 28809028560361
27 28809028560321
28 28809028560341
29 4021000209
30 7200000205
31 7200000207
32 28809028560261

W RG

AXLE SYSTEM

KBA%EZL15F.2-5

24T GB70.1-M8*16EpZn-8.8

BB REMS6*2 ZL15F.2-20

Vi fElZ=58 ZL15F.2.1-1B

TR GB297-32014

BRIZHRE (47D M18*1.5 ZL15F.2-17A
1[EIB982-24

BZFEM24*1.5 ZL15F.2-14A

% ZL15F.2-8D

SERERE (47) MI18*1.5 ZL15F.2-16DA
Wk GB297-32015

B HG4-692-PG115%140%14
HBEZL1511.03.04.017

P8 ©35%763.8 ZL15F.2-3B

R

Description

GEAR-SUN ZL15F.2-5

BOLT GB70.1-M8*16EpZn-8.8

LOCKNUT M56*2 ZL15F.2-20

RING GEAR Z=58 ZL15F.2.1-1B

BEARING GB297-32014

BALL NUT (RIGHT) M18*1.5 ZL15F.2-17A
WASHER JB982-24

PLUG SCREW M24*1.5 ZL15F.2-14A

HUB ZL15F.2-8D

RIM BOLT (RIGHT)M18*1.5 ZL15F.2-16DA
BERAING GB297-32015

SEAL HG4-692-PG115*140*14

BRAKE DISC ZL1511.03.04.017

SHORT AXLE SHAFT ®35*763.8 ZL15F.2-3B

193

BB
Spare parts Y/N

Y

N

HE

Qty
2

&

Remarks

5

9



W ARG
AXLE SYSTEM 194

5)
g
(]

FWRaES MR (Bi#F)  FINAL DRIVE ASSEMBLY (FRONT AXLE)

34 38 36 37 339

17 18 18 20

E16-2880902856



F5 MRS
Key Part No.
1 4016000261
2 28809028560311
3 7200000172
4 28809028560131
5 28809028560381
6 28809028560271
7 2880902856044 1
8 4011000843
9 4015000026
10 28809028560461
11 28809028560451
12 7200000138
13 7200000209
14 7200000211
15 28809028560471
16 7200000173
17 28809028560511
18 4021000206
W RS

AXLE SYSTEM

#9GB91-3.2*40EpZn-Q235A
FFAEIZEREM20%1.5 ZL15F.2.5.1-14
B ZL15F.2.5.1-12

Ot [El36*4.5 ZL15F.2.5.1-13

i NIE4ZL15F.2.5.1-8Q

B ZL15F.2.5.1-11

¥ FB 47%84%12.5 ZL15F.2.5.1-10

I GB5786-M12*1.25%45EpZn-10.9
#HEGBY3-12-65Mn

47K 55 ZL15F.2.5.1-7D

1 HER B 065%037%6 ZL15F.2.5.1-6
41K GB297-32309

SR ZL15F.2.5.1-4

iK% ZEZL15F.2.5.1-3

47K ZL15F.2.5.1-2D
PHEER R ZL15F.2.5-1

EHEL S (J5) Z=6 ZL15F.2.5.1-1A

VR 41 7% GB283-NF205

B
Description

PIN GB91-3.2*40EpZn-Q235A
NOTCH NUT M20*1.5 ZL15F.2.5.1-14
WASHER ZL15F.2.5.1-12

O-RING 36*4.5 ZL15F.2.5.1-13

INPUT FLANGE ZL15F.2.5.1-8Q

DUST SHROUD ZL15F.2.5.1-11

TAPER DRIVE GEAR SEAL FB 47%84*12.5
ZL15F.2.5.1-10

BOLT GB5786-M12*1.25*45EpZn-10.9

WASHER GB93-12-65Mn

BEARING COVER ZL15F.2.5.1-7D

THRUST WASHER ®65*®37%6 ZL15F.2.5.1-6

BEARING GB297-32309

WASHER ZL15F.2.5.1-4

BEARING ISOLATED BUSHING #li7Z&[#45ZL15F.2.5.1-3
BEARING SEAT ZL15F.2.5.1-2D

WAHSER ZL15F.2.5-1

DRIVE BEVEL GEAR (LEFT) Z=6 ZL15F.2.5.1-1A

BEARING GB283-NF205

195

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

4]

)



W ARG
AXLE SYSTEM 196

5)
g
(]

FWRaES MR (Bi#F)  FINAL DRIVE ASSEMBLY (FRONT AXLE)

34 38 36 37 339

17 18 18 20

E16-2880902856



F5 MRS
Key Part No.
19 4015000130
20 28809028560491
21 28809028560421
22 288090285604 11
23 28809028560431
24 28809028560141
25 28809028560151
26 28809028560171
27 28809028560281
28 28809028560161
29 7200000139
30 7200000174
31 28809028560181
32 28809028560221
33 7200000190
34 7200000166
35 28809028560401
36 4011000844
W RS

AXLE SYSTEM

148 GB894.1-25-65Mn
F5EZL15F.2.5-8A

TR HZL15F 2.5-12

S

TR IAN#7=10 ZL15F.2.5-13

TR EHZLISF.2.5-11A

1

i Z=16 ZL15F.2.5-14

G FEZL15F 2.5-15

R A FZL15F.2.5-10

BikA# FrZL15F.2.5-17

ZE AR FMEAM10%50 ZL15F.2.5-16
H17KGB297-32210

AR REZL15F.2.5-9

2 AR 58 ZL15F .2.5-3

MBHEV S (i) Z=35 ZL15F.2.5-7A

5T ZL15F 2.5-4
ZE RS AR FZL15F .2.5-2

A Z1L.80-06.5.2-7

12#:GB5785-M14*1.5%70-10.9

R

Description

RING SNAP GB894.1-25-65Mn

FINAL DRIVE HOUSING ZL15F.2.5-8A
PLANET GEAR WASHER ZL15F.2.5-12
PLANET GEAR Z=10 ZL15F.2.5-13

PLANET GEAR SHAFT ZL15F.2.5-11A
AXLE SHAFT GEAR Z=16 ZL15F.2.5-14
AXLE SHAFT GEAR WASHER ZL15F.2.5-15
DIFF. RIGHT CASE ZL15F.2.5-10

LOCK PLATE ZL15F.2.5-17

DIFF. CASE BOLT M10*50 ZL15F.2.5-16
BEARING GB297-32210

AJUSTING NUT ZL15F.2.5-9

DIFF. LEFT CASE ZL15F.2.5-3

DRIVEN BEVEL GEAR (RIGHT)Z=35 ZL15F .2.5-7A

RIVET ZL15F.2.5-4

DIFFERENTIAL MECHANISM BEARING CAP
ZL15F.2.5-2

LOCK PLATE ZL80-06.5.2-7

BOLT GB5785-M14*1.5%70-10.9

197

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

)

o]



W ARG
AXLE SYSTEM 198

5)
g
(]

FWRaES MR (Bi#F)  FINAL DRIVE ASSEMBLY (FRONT AXLE)

34 38 36 37 339

17 18 18 20

E16-2880902856



37 28809028560251 PHHEIS RSy ZL15F.2.5-18 ADJUST NUT LOCK PLATE ZL15F.2.5-18 Y 2

39 4011000841 JZFGB5783-M8*16-10.9 BOLT GB5783-M8*16-10.9

z
&}

%8
-5
<
es]
<
>
)

199



W ARG
AXLE SYSTEM 200

5)
g
(]

FROER MR (J5F)  FINAL DRIVE ASSEMBLY (REAR AXLE)

34 35 36 37 3839

1718 18

E17-2880902856



F5 MRS
Key Part No.
1 4016000261
2 28809028560311
3 7200000172
4 28809028560131
5 28809028560381
6 28809028560271
7 2880902856044 1
8 4011000843
9 4015000026
10 28809028560461
11 28809028560451
12 7200000138
13 7200000209
14 7200000211
15 28809028560471
16 7200000173
17 28809028560481
18 4021000206
W RS

AXLE SYSTEM

#9GB91-3.2*40EpZn-Q235A
FFAEIZEREM20%1.5 ZL15F.2.5.1-14
B ZL15F.2.5.1-12

Ot [El36*4.5 ZL15F.2.5.1-13

i NIE4ZL15F.2.5.1-8Q

B ZL15F.2.5.1-11

¥ FB 47%84%12.5 ZL15F.2.5.1-10

I GB5786-M12*1.25%45EpZn-10.9
#HEGBY3-12-65Mn

47K 55 ZL15F.2.5.1-7D

1 HER B 065%037%6 ZL15F.2.5.1-6
41K GB297-32309

SR ZL15F.2.5.1-4

iK% ZEZL15F.2.5.1-3

47K ZL15F.2.5.1-2D
PHEER R ZL15F.2.5-1

TEMEN# (41D Z=6 ZL15F.2.5.1-1B

VR 41 7% GB283-NF205

B
Description

PIN GB91-3.2*40EpZn-Q235A
NOTCH NUT M20*1.5 ZL15F.2.5.1-14
WASHER ZL15F.2.5.1-12

O-RING 36*4.5 ZL15F.2.5.1-13

INPUT FLANGE ZL15F.2.5.1-8Q

DUST SHROUD ZL15F.2.5.1-11

TAPER DRIVE GEAR SEAL FB 47%84*12.5
ZL15F.2.5.1-10

BOLT GB5786-M12*1.25*45EpZn-10.9

WASHER GB93-12-65Mn

BEARING COVER ZL15F.2.5.1-7D

THRUST WASHER ®65*®37%6 ZL15F.2.5.1-6

BEARING GB297-32309

WASHER ZL15F.2.5.1-4

BEARING ISOLATED BUSHING #li7Z&[#45ZL15F.2.5.1-3
BEARING SEAT ZL15F.2.5.1-2D

WAHSER ZL15F.2.5-1

DRIVE BEVEL GEAR (RIGHT) Z=6 ZL15F.2.5.1-1B

BEARING GB283-NF205

201

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

4]

)



W ARG
AXLE SYSTEM 202

5)
g
(]

FROER MR (J5F)  FINAL DRIVE ASSEMBLY (REAR AXLE)

34 35 36 37 3839

1718 18

E17-2880902856



F5 MRS
Key Part No.
19 4015000130
20 28809028560491
21 28809028560421
22 288090285604 11
23 28809028560431
24 28809028560141
25 28809028560151
26 28809028560171
27 28809028560281
28 28809028560161
29 7200000139
30 7200000174
31 28809028560181
32 28809028560231
33 7200000190
34 7200000166
35 28809028560401
36 4011000844
W RS

AXLE SYSTEM

148 GB894.1-25-65Mn
F5EZL15F.2.5-8A

TR HZL15F 2.5-12

S

TR IAN#7=10 ZL15F.2.5-13

TR EHZLISF.2.5-11A

1

i Z=16 ZL15F.2.5-14

G FEZL15F 2.5-15

R A FZL15F.2.5-10

BikA# FrZL15F.2.5-17

ZE AR FMEAM10%50 ZL15F.2.5-16
H17KGB297-32210

AR REZL15F.2.5-9

2 AR 58 ZL15F .2.5-3

MBhHEVE (/) Z=35 ZL15F.2.5-7B

5T ZL15F 2.5-4
ZE RS AR FZL15F .2.5-2

A Z1L.80-06.5.2-7

12#:GB5785-M14*1.5%70-10.9

B
Description

RING SNAP GB894.1-25-65Mn

FINAL DRIVE HOUSING ZL15F.2.5-8A
PLANET GEAR WASHER ZL15F.2.5-12
PLANET GEAR Z=10 ZL15F.2.5-13

PLANET GEAR SHAFT ZL15F.2.5-11A
AXLE SHAFT GEAR Z=16 ZL15F.2.5-14
AXLE SHAFT GEAR WASHER ZL15F.2.5-15
DIFF. RIGHT CASE ZL15F.2.5-10

LOCK PLATE ZL15F.2.5-17

DIFF. CASE BOLT M10*50 ZL15F.2.5-16
BEARING GB297-32210

AJUSTING NUT ZL15F.2.5-9

DIFF. LEFT CASE ZL15F.2.5-3

DRIVEN BEVEL GEAR (LEFT)Z=35 ZL15F.2.5-7B

RIVET ZL15F.2.5-4

DIFFERENTIAL MECHANISM BEARING CAP
ZL15F.2.5-2

LOCK PLATE ZL80-06.5.2-7

BOLT GB5785-M14*1.5%70-10.9

203

BB
Spare parts Y/N

N

Y

HE

Qty
1

&

Remarks

)

o]



W ARG
AXLE SYSTEM 204

5)
g
(]

FROER MR (J5F)  FINAL DRIVE ASSEMBLY (REAR AXLE)

34 35 36 37 3839

1718 18

E17-2880902856



37 28809028560251 PHHEIS RSy ZL15F.2.5-18 ADJUST NUT LOCK PLATE ZL15F.2.5-18 Y 2

39 4011000841 JZFGB5783-M8*16-10.9 BOLT GB5783-M8*16-10.9

z
&}

%8
-5
<
es]
<
>
)

205






F TERERERS
IMPLEMENT HYDRAULIC SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




THEERERS
IMPLEMENT HYDRAULIC SYSTEM

208

WEEY ¥ HYDRAULIC CONTROL ASSEMBLY

1514

112 101

w0 A4 () -08)
S St-g-5 (- (50

F Vi

B / y
[ TET S R 2B S BANRT WO EE DREE-E 00

S-S % SN0 RE-N-0-G) $ 8 (5 SRS B0-B0-0-BO-0S & E-4-0N-00

5)
g
(]

F1-2912001722



F5 MRS
Key Part No.
1 4120000370
2 4011000475
3 29120014931
4 4011000344
5 4041000095
6 4041000768
7 29120010031
8 29120010301
9 4011000279
10 4041000580
11 29120007651
12 29120010021
13 4011000474
14 29120015671
15 4011000137
16 29120015661
17 4120001964
18 4015000168
THREBRERS

565 8 5 DX S-00

124 GB16674-M10*30EpZn-8.8
o

B2 IB999-M14*1.5%32EpZn-35
H#:LLGB120-02218
OJEIBILGB168-11524

G ik

R/ E5R

12} GB16674-M10*60EpZn-8.8
HAELGB125-004040

%3k

B2 S

12 GB16674-M10%25EpZn-8.8
FEMR
EH:GB16674-M12*20EpZn-8.8
FEMR

Z I ZL20DYL-03

#EGBY7.1-12EpZn-300HV

IMPLEMENT HYDRAULIC SYSTEM

R

Description

MONOLEVER PILOT VALVE DXS-0O0
BOLT GB16674-M10*30EpZn-8.8
WASHER

BOLT JB999-M14*1.5%32-35

STAIGHT JOINT LGB120-02218
O-RING LGB-11524

OIL RETURN PIPE OF PUMP
TRANSITION BLOCK

BOLT GB16674-M10*60EpZn-8.8

SOFT TUBE LGB125-004040

JOINT

BEARER

BOLT GB16674-M10*25EpZn-8.8
MOUNTED PLATE

BOLT GB16674-M12*20EpZn-8.8
MOUNTED PLATE

MULTIPLE UNIT VALVE ZL20DYL-03

WASHER GB97.1-12EpZn-300HV

209

BB
Spare parts Y/N

Y

N

HE

Qty
1

4

19

&

Remarks

5]

i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM

210

WEEY ¥ HYDRAULIC CONTROL ASSEMBLY

1514

112 101

w0 A4 () -08)
S St-g-5 (- (50

F Vi

B / y
[ TET S R 2B S BANRT WO EE DREE-E 00

S-S % SN0 RE-N-0-G) $ 8 (5 SRS B0-B0-0-BO-0S & E-4-0N-00

5)
g
(]

F1-2912001722



F5 MRS
Key Part No.
19 4013000011
20 4011000467
21 4011000479
22 4041000598
23 4030000240
24 4041000577
25 4041000765
26 29120010461
27 4030000504
28 4041000599
29 29120006551
30 4030000501
31 4041000582
32 4041000756
33 4041000511
34 29120009971
35 4041001023
36 29120015701
THREBRERS

12 RFGB6170-M12EpZn-8
1E}2GB16674-M12*45EpZn-8.8
IE#GB16674-M12*30EpZn-8.8
1 ZELGB142-01604
OJEFEIGB3452.1-8.00%1.80G

B LLGB120-03633
OEREILGB168-12931
EIREg=Ri DS

O FElGB3452.1-25.8*1.80G
HAEFLGB165-014140
IRSAEREtE SN
OJKFEIGB3452.1-15.0%1.80G

T $:3KLGB120-02630

O IEILGB168-02631
BAELGB128-012112

[BER

Y4592 LGB143-01608

ILEPNIGE vk B) e

IMPLEMENT HYDRAULIC SYSTEM

R

Description

NUT GB6170-M12 EpZn-8

BOLT GB16674-M12*45EpZn-8.8
BOLT GB16674-M12*30EpZn-8.8
PLUG LGB142-01604

O-RING GB3452.1-8.00*%1.80G
STAIGHT JOINT LGB120-03633
O-RING LGB168-12931

UNIT ANGLE COUPLING
O-RING GB3452.1-25.8*%1.80G
SOFT TUBE LGB165-014140
UNIT ANGLE COUPLING
O-RINGGB3452.1-15.0%1.80G
CONNECTOR LGB120-02630
O-RING LGB168-02631

PIPE LGB128012112

VALVE BLOCK

JOINT LGB143-01608

HOSE

211

BB
Spare parts Y/N

N

N

HE

Qty
8

&

Remarks

5]

i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM 212

WEEY ¥ HYDRAULIC CONTROL ASSEMBLY

1514

112 101

w0 A4 () -08)
S St-g-5 (- (50

F Vi

B / y
[ TET S R 2B S BANRT WO EE DREE-E 00

S-S % SN0 RE-N-0-G) $ 8 (5 SRS B0-B0-0-BO-0S & E-4-0N-00

)
()

F1-2912001722



F5 MRS
Key Part No.
37 29120009991
38 4030000242
39 4041000601
40 4120000448
41 4041000604
42 4041000767
43 29120010001
44 29120010851
45 29120010011
46 4041000774
47 4041001203
48 4041000830
49 29120015221
50 29120015401
51 4041001202
52 4041001047
53 4030000530
54 29120015451
THREBRERS

MEAEMPk
OJJEIGB3452.1-12.5%1.80G
HAFLGB165-006060

Hs J3 £ IR SF8-C
H#:KLGB120-01614
OJEJELGB168-11124
TR

HRSE S (b2)

(EIFIETN

I2FELGB135-01422
HAFLGB124-004070
H#:KLGB120-01618

B

3k

HAELGB124-003058
144K LGB143-01406
OJEIBlGB3452.1-6.00%1.80G

/S

IMPLEMENT HYDRAULIC SYSTEM

R

Description

UNIT ANGLE COUPLING

O-RING GB3452.1-12.5%1.80G

SOFT TUBE LGB165-006060

PRESSURE SELECTION VALVE SF8-C

JOINT LGB120-01614

O-RING LGB168-11124

SPILL OIL PIPE OF SELECTOR VALVE

FRONT PILOT PTPE (b2)

RETURN BLOCK

PLUG LGB13501421

HOSE LGB124-004070

JOINT LGB120-01618

WASHER

FITTING

HOSE LGB124-003058

CONNECTOR LGB143-01406

O-RING GB3452.1-6.00%1.80G

SOFT TUBE

213

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM 214

WEEY ¥ HYDRAULIC CONTROL ASSEMBLY

1514

112 101

w0 A4 () -08)
S St-g-5 (- (50

F Vi

B / y
[ TET S R 2B S BANRT WO EE DREE-E 00

S-S % SN0 RE-N-0-G) $ 8 (5 SRS B0-B0-0-BO-0S & E-4-0N-00

)
()

F1-2912001722



s FHAS
Key Part No.
55 29120015471
56 29120009931
57 26130001471
58 4041001223
59 29120015441
60 29120015461
61 4011000169
62 4013000033
63 4015000072
64 29120015361
65 29120015381
66 4041000510
67 4041000796
68 4041000779
69 29120007671
70 4011000461
71 4041000133
72 4041000711
THRERERS

L7

22 R[] 5 A

YRIE

HAFLGB125-003060

B

12} GB16674-M8*70EpZn-8.8
12 1EGB6170-MSEpZn-8

# [ GB97.1-8EpZn-300HV

HAFLGB129-012045

T4 <LGB120-02628
OJEFEILGB168-12331

12} GB16674-M8*16EpZn-8.8
H#:KLGB120-01414

RELGB124-004102

IMPLEMENT HYDRAULIC SYSTEM

B
Description

SOFT TUBE

CLAMPING PLATE OF CONTROL VALVE
PLUG SCREW

HOSE LGB125-003060

SOFT TUBE

SOFT TUBE

BOLT GB16674-M8*70EpZn-8.8
NUT GB6170-M8EpZn-8
WASHER GB97.1-8EpZn-300HV
PIPE CLIP

PLATE

PIPE LGB129-012045
CONNECTOR LGB120-02628
O-RING LGB168-12331

CLAMP

BOLT GB16674-M8*16EpZn-8.8
JOINT LGB120-01414

HOSE LGB124-004102

215

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5

9



THEERERS
IMPLEMENT HYDRAULIC SYSTEM

216

WEEY ¥ HYDRAULIC CONTROL ASSEMBLY

1514

112 101

w0 A4 () -08)
S St-g-5 (- (50

F Vi

B / y
[ TET S R 2B S BANRT WO EE DREE-E 00

S-S % SN0 RE-N-0-G) $ 8 (5 SRS B0-B0-0-BO-0S & E-4-0N-00

5)
g
(]

F1-2912001722



F5 MRS
Key Part No.
73 29120010061
74 29120006591
75 29190008061
76 4030000279
77 4011000481
78 4011000314
79 29120006611
80 29120006601
81 4013000007
82 4015000162
83 4041000592
84 29120015081
85 4030000276
86 4120001954
87 4011000082

THREBRERS

=il

[F e

i
OJ¥JEIGB3452.1-25.0%3.55G
12 GB16674-M8*30EpZn-8.8
124 GB16674-M10*80EpZn-8.8
BIEHR

JEAR

12 5EGB6170-M10EpZn-8

[ GB97.1-10EpZn-300HV
HAFLGB125-004055

ek
OJKJEIGB3452.1-32.5%2.65G
JETHAEPLF-C30%10

12k GB5783-M10*25EpZn-8.8

IMPLEMENT HYDRAULIC SYSTEM

B
Description

TEE PIPE COUPLING

RETURN PIPE

GLAND

O-RING GB3452.1-25*3.55G
BOLT GB16674-M8*30Ep.Zn-8.8
BOLT GB16674-M10*80EpZn-8.8
RUBBER PLATE

PRESS PLATE

NUT GB6170-M10EpZn-8
WASHER GB97.1-10EpZn-300HV
PIPE LGB125-004055

JOINT

O-RING GB3452.1-32.5%2.65G
STRAINER

BOLT GB5783-M10*25EpZn-8.8

217

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



THEERERS

IMPLEMENT HYDRAULIC SYSTEM 218
XFHHELRE LIFT ARM CYLINDER ASSEMBLY
0 :I’() o

12

13-(8)-(8)-(10)

14-15

1617 18-18-20-21

2

n

SBHLG

F3-2913001166



F5 MRS
Key Part No.
1 4120001153
2 29130006521
3 29130006531
4 4030000242
5 29130006541
6 29130006551
7 29130008271
8 4030000501
9 4041000582
10 4041000685
11 4041000827
12 4041001375
13 29130006561
14 29130009681
15 4011000461
16 29130006571
17 29130006581
18 4041001225
THREBRERS

B T HSGL-90*50%640-965
LEB RN A0

FEFN RO A e
OJEJEIGB3452.1-12.5%1.80G
AR I AN A

i BT J o

BN AN
OJE1BlGB3452.1-15.0%1.80G
HEKLGB120-02630
OJEIELGB168-12631
HAFLGB128-406080
HALGB128—406070

B I = AN

uis

*

12+ GB16674-M8*16EpZn-8.8
BRI
BN I

UIZHLGB159-11826

IMPLEMENT HYDRAULIC SYSTEM

R

Description

LIFT CYLINDER HSGL-90*50%640-965

TUBE

TUBE

O-RING GB3452.1-12.5%1.80G
TUBE

TUBE

THREE-WAY OIL TUBE
O-RINGGB3452.1-15.0%1.80G
CONNECTOR LGB120-02630
O-RING LGB168-12631

HOSE LGB128-406080

HOSE LGB128—406070
TUBE

PIPE CLIP

BOLT GB16674-M8*16EpZn-8.8
TUBE

TUBE

U-BOLT LGB159-11826

219

BB
Spare parts Y/N

Y

Y

HE

Qty
2

&

Remarks

5]

i}



THEERERS

IMPLEMENT HYDRAULIC SYSTEM 220
XFHHELRE LIFT ARM CYLINDER ASSEMBLY
0 :I’() o

12

13-(8)-(8)-(10)

14-15

1617 18-18-20-21

2

n

SBHLG

F3-2913001166



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

19 4041001226 JEMLGB160-1826 SOLEPLATE LGB160-1826 Y 4

21 4015000207 [ GB97.1-6EpZn-300HV WASHER GB97.1-6EpZn-300HV N 8

23 29130011671 BRI HOSE

=
~

THREBRERS
IMPLEMENT HYDRAULIC SYSTEM 221 ®

>



THEERERS
IMPLEMENT HYDRAULIC SYSTEM

HSLETMEE  TILT CYLINDER ASSEMBLY

B-0-06

&1

222

10 12

131415

16-17-18

18-(15)

F4-2914001066



F5 MRS
Key Part No.
1 4015000177
2 4011000145
3 4013000013
4 29140009491
5 4120001085
6 4011000461
7 29140006531
8 29140008381
9 4130000010
10 4011000479
11 4030000501
12 29140006541
13 29140007541
14 4011000137
15 4130000678
16 29140006551
17 29140006561
18 4011000282
THREBRERS

41 [BGB97.1-14EpZn-300HV
12} GB16674-M14*35EpZn-8.8
IEREGB6170-M14EpZn-8
RN

B2 ETHSGL-100%55%404-779P
12} GB16674-M8*16EpZn-8.8
Bk

RIS ®

$%15 1 5%17-D10B1
I2#:GB16674-M12*30EpZn-8.8
O FEIGB3452.1-15.0%1.80G

B SRR AN A

S IPISS X

12} GB16674-M12*20EpZn-8.8
15 FF517-D10B1/08

JAR

BRI

12} GB16674-M10*75EpZn-8.8

IMPLEMENT HYDRAULIC SYSTEM

R

Description

WASHER GB97.1-14EpZn-300HV

BOLT GB16674-M14*35EpZn-8.8

NUT GB6170-M14EpZn-8

INDICATION ROD OF TILT CYLINDER
TILT CYLINDER HSGL-100*55%404-779P
BOLT GB16674-M8*16EpZn-8.8

PIPE CLIP

FRAME OF ADJACENT SWICH
APPROACH SWITCH J7-D10B1

BOLT GB16674-M12*30EpZn-8.8
O-RINGGB3452.1-15.0*1.80G

BIG CHAMBER TUBE OF TILT CYLINDER
FRAME OF ADJACENT SWICH

BOLT GB16674-M12*20EpZn-8.8
APPROACH SWITCH J7-D10B1/08
PRESS PLATE

RUBBER PLATE

BOLT GB16674-M10*75EpZn-8.8

223

BB
Spare parts Y/N

N

N

HE

Qty
2

&

Remarks

5]

i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM

HSLETMEE  TILT CYLINDER ASSEMBLY

B-0-06

&1

224

10 12

131415

16-17-18

18-(15)

F4-2914001066



s FHAS
Key Part No.
19 29140007551
20 29140009571
21 4041000187
22 4041000771
23 4041000685
24 4041000582
25 29140009561
26 4130000011
27 4014000048
28 4015000110

THRERERS

BRI

LRI
H#LLGB120-02622
OJEJELGB168-11924
OJEFEILGB168-12631

B2 LGB120-02630
LR

)4k H125ID2914

1247 GB818-M5*12EpZn-4.8

48| GB97.1-5EpZn-300HV

IMPLEMENT HYDRAULIC SYSTEM

B
Description

INDICATIONG PLATE OF LIFTING CYLINDER
HOSE OF TILT CYLINDER

JOINT LGB120-02622

O-RING LGB168-11924

O-RING LGB168-12631

CONNECTOR LGB120-02630

HOSE OF TILT CYLINDER

MIDDLE RELAY JD2914

SCREW GB818-M5*12EpZn-4.8

WASHER GB97.1-5EpZn-300HV

225

BB
Spare parts Y/N

Y

Y

HE
Qty
1

Remarks

5

9



THEERERS
IMPLEMENT HYDRAULIC SYSTEM

WEME R HYDRAULIC TANK ASSEMBLY

F5-2910000651

22

226




F5 MRS
Key Part No.
1 29100008321
2 4120000093
3 29100006531
4 29100006541
5 29100006551
6 4015000018
7 4190000007
8 29100006561
9 4030000211
10 4041000192
11 4030000210
12 4030000208
13 4120000761
14 29100006581
15 4011000461
16 4120000452
17 29100006591
18 4011000481
THREBRERS

OO AR A
WAL Y WZ-200

A

Ll

]

1415/ GB894.1-18-65Mn
IR LG03-CT70%32*%14
TR 22 Rk

O FElGB3452.1-30.0%2.65G
12 FE1.GB135-03341

O FEIGB3452.1-165%3.55G
OJF.I8|GB3452.1-132%3.55G
S YEHRL1.0807-51
WM 24

12+ GB16674-M8*16EpZn-8.8
Dt 8 T SFM-323M
[FT3h9s 24 J A

12} GB16674-M8*30EpZn-8.8

IMPLEMENT HYDRAULIC SYSTEM

R

Description

HYDRAULIC TANK BODY
GAUGE LEVEL YWZ-200
TABIE-FLAD

PIN

WASHER

SNAP RING GB894.1-18-65Mn
RING MAGNET LG03-CT70*32*14
OIL DROPTING FLANGE

O-RING GB3452.1-30.0-2.65G
PLUG LGB13503341

O-RING GB3452.1-165*3.55G
O-RING GB3452.1-132%3.55G
STRAINER L1.0807-51

OIL INTER FLANGE ASS'Y

BOLT GB16674-M8*16EpZn-8.8
OIL-SUPPLYING FILTER SFM-323M
OIL RETURN FLANGE ASS'Y

BOLT GB16674-M8*30Ep.Zn-8.8

227

BB
Spare parts Y/N

N

Y

HE

Qty
1

12

&

Remarks

5]

i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM

WEME R HYDRAULIC TANK ASSEMBLY

F5-2910000651

22

228




s FHAS
Key Part No.
19 4030000213
20 4011000458
21 29100006601
22 29100006611
23 4030000209
24 29100006621
25 4030000030
26 7200002191

THRERERS

OJEEIGB3452.1-67.0%2.65G
12} GB16674-M8*20EpZn-8.8
b7

[EIRTIRHS
OJEEIGB3452.1-136%3.55G
LSRN
OJEEIGB3452.1-40.0%¥2.65G

MAFM10*1

IMPLEMENT HYDRAULIC SYSTEM

R

Description

O-RING GB3452.1-67%2.55G
BOLT GB16674-M8*20Ep.Zn-8.8
FLANGE

OIL-RETURNING FILTER
O-RING GB3452.1-136*3.55G
FILTER

O-RING GB3452.1-40.0%2.65G

GREASE FITTING JB7940.1-M10*1

229

BB
Spare parts Y/N

Y

N

HE B/
Qty Remarks

1

12

1

1

1

1

1

2

[0}
o
=
i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM 230 SpLG

BSLy#T (371368)  TILT CYLINDER

3 4-15 10 11 13 12

F7-4120001085



F5 MRS

Key Part No.
1 4120001085102
2 4120001085101
3 4120001085101
4 4120001085101
5 4120001085101
6 4120000979103
7 4120001085101
8 4120001085103
9 4120001085101
10 4120001085101
11 4120001085101
12 4120000979105
13 4014000238
14 4120000979106
15 4120001085101

THREBRERS

TENT

e SR eaah

R

e SR e

R

5 [ 22HSGL-100/55%404-2
HEATE

HLAA

HEATE

R

HEATE

T ZEHSGL-100/55*404-4
#24T GB70.1-M8*20-8.8
HiIFEHSGL-100/55*404-6

R

IMPLEMENT HYDRAULIC SYSTEM

R

Description

PISTON ROD

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

CYLINDER COVER

SEALING MEMBER AGGREGATE

CYLINDER BODY

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

PISTON

SCREW GB70.1-M8%20-8.8

BUSHING

SEALING MEMBER AGGREGATE

231

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



THEERERS
IMPLEMENT HYDRAULIC SYSTEM 232

)
o
r
()

ZEEWEL (371368) LIFT ARM CYLINDER

1 2 3 456 78 9 10 111213

-

F9-4120001153



F5 MRS
Key Part No.
1 4120001153102
2 4120001153101
3 4120001153101
4 4120001153101
5 4120001153101
6 4120001153101
7 4120001153103
8 4120001153101
9 4120001153104
10 4120001153101
11 4120001153101
12 4120001153101
13 4120000553114
14 4120001153106
15 4120001153107
16 4120001153108

THREBRERS

% ZEFFHSGL-90/50%640-1
B GRN

B

B GRN

B

B GRN

511 EHSGL-90/50*640-2
BN

T AHSGL-90/50%640-3
BN

EE RN

EIFE

I FEHSGL-90/50%424-5
#EHSGL-90/50%640-6
22 JEHSGK-125/70%771-1

H I HSGL-90/50*640-8

IMPLEMENT HYDRAULIC SYSTEM

R

Description

PISTON ROD

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

CYLINDER COVER

SEALING MEMBER AGGREGATE

CYLINDER BODY

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

PISTON

BUSHING

RETAINER

EARBOB OF PISTON ROD

233

BB
Spare parts Y/N

Y

Y

HE
Qty
1

Remarks

5]

i}






H T/{EEE
WORKING EQUIPMENT

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




THSRE
WORKING EQUIPMENT

T/EREE WORKING EQUIPMENT

236

H1-2915000913



Fs MRS

Key Part No.
1 29150007761
2 29150006531
3 29150006541
4 29170008612
5 4043000156
6 4040000001
7 4011000197
8 4043000138
9 4043000137
10 4043000069
11 4043000136
12 4043000132
13 4043000135
14 4043000157
15 4030000065
16 4043000179
17 4015000001
18 4013000016
THSRE
WORKING EQUIPMENT

HIELGB302-60*90B2

2 ELGB001-12

122 GB5783-M12*25EpZn-8.8
HHILGB301-75%109*200-40Cr
HHILGB301-50%75%135-40Cr
OJEIELGB308-88*8
HYILGB301-50%83*150G-40Cr
HIE1L.GB302-50*50B2
HIEELGB302-75%110B2
HIELGB302-50 * 58B2

AR IB7940.1-M10%1

A LGB304-A2-1
#[GB1230-16EpZn-45

1% 5}GB6170-M16EpZn-8

R

Description

LIFT ARM
ROCKER ARM

LINKAGE ROD

BUCKET

BUSH LGB302-60*90B2
WASHER LGB001-12%45%*6
BOLT GB5783-M12*30EpZn-8.8
PIN LGB301-75%109*200-40Cr
PIN LGB301-50%75%135-40Cr

O RING LGB308-88*8

PIN LGB301-50%83*150-40Cr
HIELGB302-50*50B2

BUSH LGB302-75*110B2

BUSH LGB302-50*58B2

GREASE NIPPLE JB7940.1-M10*1
BUCKET TEETH LGB304-A2-1
WASHER GB1230-16EpZn-45

NUT GB6170-M16EpZn-8

237

BB
Spare parts Y/N

Y

Y

HE

Qty
1

14

&

Remarks

5]

i}



THSRE
WORKING EQUIPMENT

T/EREE WORKING EQUIPMENT

238

H1-2915000913



F5 MRS
Key Part No.
19 4043000108
20 4040000007
21 4040000009
22 4043000180
23 4043000032
24 4043000330
25 4043000331
26 4043000332
27 4043000067
28 4043000333
29 29170018201
30 29170013191
THSRE
WORKING EQUIPMENT

2HGLGB304-A1-1
IEMTL.GB002-M16%70
124 LGB002-M16*40
SHALGB304-A3-1

I LGB303-50%90*1
#HHLGB303-50%90%2
I LGB303-75%130%1
#HHLGB303-75%130%2
T LGB303-50*100*1
#HLGB303-50%100%2
EEVALT

B2k Rk

R

Description

BUCKET TEETH LGB304-A1-1

BOLT LGB002-M16*70

BOLT LGB002-M16*40

BUCKET TEETH LGB304-A3-1

SPACER LGB303-50*90*1

SPACER LGB303-50%90*2

SPACER LGB303-75*130*1

SPACER LGB303-75*130*2

SPACER LGB303-50*100*1

SPACER LGB303-50*100*2

PLATE

BUCKET ASSEMBLY

239

BB
Spare parts Y/N

Y

Y

HE
Qty
4

12

Remarks

5]

i}






| ERRSR
STEERING SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




ERRA

STEERING SYSTEM 242
HhEERE STEERING PUMP ASSEMBLY
1-? 34 5I s—rl—s 9:ID—1I-12-13

141516

5

11-2919000774



s
Key

10

12
13
14
15
16

17

ERRA

ZHRS
Part No.

4041000796
4041000779
29120006551
4030000501
29190007751
4011000481
29190008061
4030000279
4120001084
29110000041
4012000003
4013000011
4015000168
29190007761
4030000031
4011000478
4017000018

4090000042

STEERING SYSTEM

H#:3KLGB120-02628
OJXJELGB168-12331
A& B Ak
OJ¥JEIGB3452.1-15.0%1.80G
SEH R

124 GB16674-M8*30EpZn-8.8
OJE EIGB3452.1-25.0%3.55G
BUEFECBGj2050/1010-XF
S B

12 FGB898-M12*35EpZn-8.8
W2 HREGB6170-M12EpZn-8
B GB97.1-12EpZn-300HV
SN

OJE[EIGB3452.1-42.5%3.55G

12} GB16674-M12*55EpZn-8.8

%4 JB8870-d70

Wt & HG4-763-51%490

R

Description

CONNECTOR LGB120-02628

O-RING LGB168-12331

UNIT ANGLE COUPLING

O-RINGGB3452.1-15.0%1.80G

OUT HOSE OF PUMP

BOLT GB16674-M8*30Ep.Zn-8.8

GLAND

O-RING GB3452.1-25*%3.55G

SPLIT FLOW PUMP CBG;j2050/1010-XF

SEALING WASHER

DOUBLE-SCREW BOLT GB898-M12*35EpZn-8.8

NUT GB6170-M12 EpZn-8

WASHER GB97.1-12EpZn-300HV

INLET HOSE OF PUMP

O-RING GB3452.1-42.5*3.55G

BOLT GB16674-M12*55EpZn-8.8

CLAMP JB8870-d70

HOSE HG4-763-51%490

243

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



ERRA

STEERING SYSTEM 244
HhEERE STEERING PUMP ASSEMBLY
1-? 34 5I s—rl—s 9:ID—1I-12-13

141516

5

11-2919000774



19 4011000095 I2#:GB5783-M16*35EpZn-8.8 BOLT GB5783-M16*35EpZn-8.8

Z
o

FHRA
STEERING SYSTEM 245

>



HARL
STEERING SYSTEM

¥maE STEERING UNIT ASSEMBLY

A

56 7-8 9-(8)

10-11-12

246

13-14

15

16

17

(13)-(14) (13)-(14) 18 19

12-2920000837



s
Key

10

12
13
14
15
16
17

18

ERRA

ZHRS
Part No.

4120001147
4011000474
4120001546
4120001548
4041000564
4041000783
29200004021
4030000501
29200004031
4011000493
4013000033
4015000072
4041000131
4041000784
29200007841
4041000677
29200006531

4120000709

STEERING SYSTEM

B 7] $§BZZ5-320

12} GB16674-M10*25EpZn-8.8
B 10 FELG20-ZXZ-04

75 [ A L.G20-FXP-01
H#:KLGB120-02620
OJEIBILGB168-11724

e ) 2 H AN T A
OJE1BlGB3452.1-15.0%1.80G
B A HMAN B
12#:GB16674-M8*90EpZn-8.8
WEREGB6170-M8EpZn-8

B GB97.1-8EpZn-300HV
4 <LGB120-01412
OJEFEILGB168-10924

PR 1 J2 1t e A
HAFLGB164-010085

PR I b e A

L 5E I VLE-150

R

Description

STEERING DEVICE BZZ5-320

BOLT GB16674-M10*25EpZn-8.8

STEERING POLE LG20-ZXZ-04

STEERING WHEEL LG20-FXP-01

JOINT LGB120-02620

O-RING LGB168-11724

OIL OUTLET TUBE OF STEERING GEAR(A)
O-RINGGB3452.1-15.0%1.80G

OUTLET TUBE FROM STEERING DEVICE(B)
BOLT GB16674-M8*90EpZn-8.8

NUT GB6170-M8EpZn-8

WASHER GB97.1-8EpZn-300HV

JOINT LGB120-01412

O-RING LGB168-10924

FEED BACK OIL PIPE OF PRIORITY VALVE
PIPE LGB164-010085

OIL RETURN PIPE OF PRIORITY VALVE

PRIORITY VALVE VLE-150

247

BB
Spare parts Y/N

Y

N

HE

Qty

&

Remarks

5]

i}



HARL
STEERING SYSTEM

¥maE STEERING UNIT ASSEMBLY

A

56 7-8 9-(8)

10-11-12

248

13-14

15

16

17

(13)-(14) (13)-(14) 18 19

12-2920000837



19 29200007931 Hfk RIGHE-ANGLE CONNECTOR Y 1

21 4041000771 OJEIEILGB168-11924 O-RING LGB168-11924

=~

FHRA
STEERING SYSTEM 249

>



250

ERRA

STEERING SYSTEM

¥m&lE K STEERING CYLINDER ASSEMBLY

13-2921000651



Fs MRS

Key Part No.
1 29210004021
2 29210004031
3 29210006521
4 4011000366
5 4030000058
6 4120001821
7 29210006531
8 29210004061
9 29210004071
10 4011000051
11 4015000197
HARL

STEERING SYSTEM

e R R R
12 H:TB999-M18*1.5%40EpZn-35
#[EJB1002-18-T2

15 il FTHSGL-63*35%300-520

g T L BE VR
I 5 JAE
KRBT

12#:GB5782-M10*70EpZn-8.8

# [ GB96.1-10EpZn-300HV

B
Description

TUBE

TUBE

PIPE OF STEERING CYLINDER

BOLT JB999-M18*1.5%40-35

WASHER JB1002-18-T2

STEERING CYLINDER HSGL-63*35%*300-520
OIL INTLET PIPE OF STEERING CYLINDER
PERMAMENT SEAT

RUBBER BAR

BOLT GB5782-M10*70EpZn-8.8

WASHER GB96.1-10EpZn-300HV

251

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5

9



HARL
STEERING SYSTEM 252 SpLG

B mWEL (371368) STEERING CYLINDER

417 9 10 1 12 13

\/

=

15-4120001821



s
Key

10

12
13
14
15
16

17

ERRA

ZHRS
Part No.

4120001821102
4120001821101
4120001821101
4120001821101
4120001821101
4120001821103
4120001821101
4120001821104
4120001821101
4120001821101
4120001821101
4014000237
4120001821105
4015000272
7200001109
4120001821108

4120001821101

STEERING SYSTEM

% ZEFFHSGL-63/35%290-1
B GRN

B

B GRN

B

5" ZEHSGL-63/35%290-2
EE RN
HTAHSGL-63/35%290-3
EE RN

BN

EE RN

24T GB70.1-M6*16-8.8

T HEHSGL-63/35%290-4
P4 % GB893.1-55-65Mn
154K GE35ES

I EHSGL-63/35%290-7

HEH

R

Description

PISTON ROD

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

CYLINDER COVER

SEALING MEMBER AGGREGATE

CYLINDER BODY

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SEALING MEMBER AGGREGATE

SCREW GB70.1-M6*16-8.8

PISTON

RETAINER GB893.1-55-65Mn

BEARING GE35ES

BUSHING

SEALING MEMBER AGGREGATE

253

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}






J HFRS
BRAKE SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




HIZI R L
BRAKE SYSTEM 256

ITESIZI R SERVICE BRAKE SYSTEM

@ 2 2524250 26272829 3 31-(16) 32 3 -(18) 35 36 87 (26)-(21)-(28)-(29) (200 (19)-(21)

21-(17) 2 19-18 17 1615 14 13 2 1-10 9 8 1

)
()

J1-2922000868



s FHAS
Key Part No.
1 29220000021
2 29220000031
3 29220006522
4 29220006531
5 29010000051
6 4120000248
7 29220007711
8 29220008501
9 4041001053
10 4011000283
11 29230000141
12 29220007921
13 29220007701
14 29220007691
15 29010000041
16 29010000061
17 4011000455
18 4120001795
HshRLE
BRAKE SYSTEM

[t

ilEh A ek
i
A

]

R IESF-50G
A

HHEk
HELGB145-102072

12 #:TB999-M10*1*18EpZn-35

o]
=R
=k
ek
g
il

12 GB16674-M8*25EpZn-8.8

SHIZNELY 60F

B
Description

WASHER

CONNECTER

OIL TUBE OF AXLE

TUBE TO AIR RESSERVIOR
WASHER

SHUTTLE VALVE SF-50G
TUBE

CONNECTOR

HOSE LGB145-102072
BOLT JB999-M10*1*18-35
WASHER

TUBE

TEE OF THE OIL LINE
JOINT

BOLT

WASHER

BOLT GB16674-M8*25EpZn-8.8

BRAKE CONTROL VALVE LY60F

257

BB
Spare parts Y/N

Y

Y

HE

Qty

&

Remarks

5

9



HIZI R L
BRAKE SYSTEM 258

ITESIZI R SERVICE BRAKE SYSTEM

@ 2 2524250 26272829 3 31-(16) 32 3 -(18) 35 36 87 (26)-(21)-(28)-(29) (200 (19)-(21)

21-(17) 2 19-18 17 1615 14 13 2 1-10 9 8 1

)
()

J1-2922000868



F5 MRS
Key Part No.
19 4130000521
20 29220006542
21 29220000131
22 29220006551
23 29220006561
24 29220000161
25 29220000171
26 4011000475
27 4015000162
28 4015000025
29 4013000007
30 4120000090
31 29010000071
32 29220008731
33 4041001183
34 4030000055
35 4041001139
36 4041000998
HIZI R L
BRAKE SYSTEM

BT IFRYK209K

M

=ik

BRI

=Bk

VIVIET-£:"5S

H
12#:GB16674-M10*30EpZn-8.8
4 GB97.1-10EpZn-300HV
445/ GB93-10-65Mn
12EGB6170-M10EpZn-8
In714EXZ-60

—impek

BINIIEAE
KAELGB153-202310
BZJETB1000-M22*1.5EpZn-35
HAELGB150-204042

RELGB149-004041

R

Description

SWITCH OF BRAKE LIGHT
OIL TUBE OF AXLE
CONNECTOR

OIL TUBE TO FRONT AXLE
CONNECTOR

CONNECTER

WASHER

BOLT GB16674-M10*30EpZn-8.8

WASHER GB97.1-10EpZn-300HV

WASHER GB93-10-65Mn

NUT GB6170-M10EpZn-8
BOOSTER XZ-60

CONNECTOR

TO BRAKE BOOSTER AIR PIPE
HOSE LGB153-202310

PLUG JB1000-M22*1.5-35
HOSE LGB150-204042

PIPE LGB149-004041

259

BB
Spare parts Y/N

Y

Y

HE

Qty
2

&

Remarks

5]

i}



HIZI R L
BRAKE SYSTEM 260

ITESIZI R SERVICE BRAKE SYSTEM

@ 2 2524250 26272829 3 31-(16) 32 3 -(18) 35 36 87 (26)-(21)-(28)-(29) (200 (19)-(21)

21-(17) 2 19-18 17 1615 14 13 2 1-10 9 8 1

)
()

J1-2922000868



~

37 29220006611 fil S HE AIR RESERVOIR

o =#
&

1

n ¥

..<

v

les]

<

D>

B

261



HIZI R L
BRAKE SYSTEM

&< AIR RESSERVIOR

262

5]

[}

J2-2922000661



1 4120000065 24 BLG09-AQF SAFETY VALVE Y 1

3 29010000061 el WASHER Y 1

=~

5 4030000311 2 FETB1000-M10* 1 EpZn-35 PLUG JB1000-M10*1EpZn-35

o =#
&

1

n ¥

..<

v

les]

<

D>

B

263



HIZI R L
BRAKE SYSTEM

Hn7%%(340201) BRAKE BOOSTER

L]

J3-4120000090



1 4120000090051 B gl SEALING MEMBER AGGREGATE Y 1

3 4120000090051 R SEALING MEMBER AGGREGATE Y 1

5 4120000090051 R SEALING MEMBER AGGREGATE

=~

o =#
a

1

n ¥

..<

v

les]

<

D>

B

265



HIZI R L
BRAKE SYSTEM

TEHIZI RS PARKING BRAKE SYSTEM

2—

266

B3
L2
4

)

[}

J4-2923000651



1 4016000145 #H#1GB882-B10*28EpZn-35 PIN GB882-B10*28EpZn-35 N 1

w

4011000455 12} GB16674-M8*25EpZn-8.8 BOLT GB16674-M8*25EpZn-8.8

z
~

o =#
&

1

n ¥

..<

v

les]

<

D>

B

267






K Zex
FRAME

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




3
FRAME 270 SHLG

MZEZEEK FRONT FRAME

K1-2924000778



s
Key

10

12
13
14
15
16

17

R
FRAME

ZHRS
Part No.

4016000113
29250001061
29250006521

4021000050
29250006531

4015000025

4011000048
29250006541

4011000197

4040000001

4030000065
29250006551
29250006561

4043000321
29250001351

4015000256

4043000322

29240007781

JF O 45GB91-6.3*63EpZn-Q235A
FEAE B RE

=

KA Hl7KGB9163-GESOES-2RS
Ui

[ GB93-10-65Mn

12} GB5782-M10*50EpZn-8.8
B

12} GB5783-M12*25EpZn-8.8
R IELGB001-12
MHRIB7940.1-M10%1

A

i
HHILGB301-50%104*190G-40Cr
ELIRE

[ GBY6.1-8EpZn-300HV

AYHILGB301-60%98*190G-40Cr

(KBTS

B
Description

SPLIT PIN GB91-6.3*63EpZn-Q235A
SLOTTED NUT

BUSH

BEARING GB9163-GES0ES-2RS
END COVER

WASHER GB93-10-65Mn

BOLT GB5782-M10*50EpZn-8.8
DOWN ARTICULATION PIN
BOLT GB5783-M12*30EpZn-8.8
WASHER LGBO001-12*45%6
GREASE NIPPLE JB7940.1-M10*1
UP ARTICULATION PIN

DISC

PIN LGB301-50*%104*190G-40Cr
RUBBER SLEEVE

WASHER GB96.1-8EpZn-300HV
PIN LGB301-60*98*190-40Cr

FRONT FRAME

271

BB
Spare parts Y/N

N

Y

HE

Qty
1

16

16

&

Remarks

5]

i}



3
FRAME 272 SHLG

MZEZEEK FRONT FRAME

K1-2924000778



s
Key

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36

R
FRAME

ZHRS
Part No.

4043000148
29250006571
4011000102
29250000291
29250000301
29250007971
4043000067
4011000081
4011000560
4043000151
4043000141
29250006581
29250000311
4014000024
4015000035
29250006591
29250006601

29250006611

HHHILGB301-50%80*145G-40Cr
T a5

12 GB5783-M8*16EpZn-8.8
BRIy

oy

T ) 5 N

T LGB303-50%100*1
12#:GB5783-M10*20EpZn-8.8
122 GB16674-M12*25EpZn-8.8
#HLGB303-60*120%1

I LGB303-60%120%2

B [ A

R

24T GB818-M6*10EpZn-4.8
HPE GB93-6-65Mn

A AT 4

AT TH4YE B

JifT 5

R

Description

PIN LGB301-50*75%145-40Cr
FRONT HOOD

BOLT GB5783-M8*16EpZn-8.8
BOLT

WASHER

PIN

SPACER LGB303-50*%100*1
BOLT GB5783-M10*20EpZn-8.8
BOLT GB16674-M12*25EpZn-8.8
SPACER LGB303-60*120*1
SPACER LGB303-60*120*2

OIL TUBE FOR PIN

Plate

SCREW GB818-M6*10EpZn-4.8
WASHER GB93-6-65Mn

RIGHT BRACKET OF LAMP
RIGHT FRONT FENDER

LEFT BRACKET OF LAMP

273

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



3
FRAME 274 SHLG

MZEZEEK FRONT FRAME

K1-2924000778



37 29250006621 JERTESYE BL LEFT FRONT FENDER

~

Ht

ES
FRAME 275

>



R

276

FRAME

JEEZEEE REAR FRAME ASSEMBLY

18-31

\ -
G
= II‘ II
; el
L /| 5
=2 AT
7
% oy
U

2
29
16-32-33

K2-2926001418



s
Key

10

12
13
14
15
16

17

R
FRAME

ZHRS
Part No.

29270008621
29270006582
29250000311
4015000035
4014000024
4030000065
29270006601
29270009101
4011000087
4040000001
29270006651
29270000081
29270006671
29270006681
4016000194
29250007971
29270006701

4011000102

TR
R
e

48| GB93-6-65Mn
I2%ETGB818-M6*10EpZn-4.8

IR IB7940.1-M10*1

IRyl

12} GB5783-M12*20EpZn-8.8

HPELGB001-12

B R

B T I B
JFI145GB91-8*50EpZn-Q235A
i 1 A

A

12} GB5783-M8*16EpZn-8.8

R

Description

OSCILLATING FRAME

FRONT OIL TUBE OF SOCILLATING FRAME

Plate
WASHER GB93-6-65Mn
SCREW GB818-M6*10EpZn-4.8

GREASE NIPPLE JB7940.1-M10*1

REAR OIL TUBE OF SOCILLATING FRAME

RUBBER SLOEVE

BOLT GB5783-M12*20EpZn-8.8
WASHER LGBO001-12*45%6
FRONT PIN OF MOUNT BAR
HOLDING RING

MOUNT BAR

REAR PIN OF MOUNT BAR
SPLIT PIN GB91-8*50EpZn-Q235A
PIN

COVER PLATE

BOLT GB5783-M8*16EpZn-8.8

277

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



R

278

FRAME

JEEZEEE REAR FRAME ASSEMBLY

18-31

\ -
G
= II‘ II
; el
L /| 5
=2 AT
7
% oy
U

2
29
16-32-33

K2-2926001418



s
Key

19
20
21
22
23
24
25
26
27
28
29
30
31
32

33

R

FRAME

ZHRS
Part No.

29270006711
4011000447
29250000291
29250000301
29270006741
29270006751
29270006761
29270006771
4043000143
4011000081
4040000008
29260014181
4015000256
4043000326

4043000327

MU S5 32 4

12} GB16674-M10*20EpZn-8.8
T B A

Uy

E

ik

HYHILGB301-40%70R*110-40Cr
12#:GB5783-M10*20EpZn-8.8
HELGB001-10

JEZEHE

[ GB96.1-8EpZn-300HV

# ' LGB303-35%60*1

T LGB303-35%60%2

R

Description

BRACKET

BOLT GB16674-M10*20EpZn-8.8
BOLT

WASHER

BUSH

ADJUST SPACER

ADJUST SPACER

ADJUST SPACER

PIN LGB301-40*70R*110-40Cr
BOLT GB5783-M10*20EpZn-8.8
WASHER LGB001-10

rear frame

WASHER GB96.1-8EpZn-300HV
WASHER LGB303-35%60*1

WASHER LGB303-35*%60*2

279

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



R
FRAME

FeEZ S COUNTER WEIGHT

280

)

[}

K3-2928000811



1 29280008081 IERE KIS REAR COUNTER WEIGHT Y 1

w

4011000064 W2} GB5782-M12*50EpZn-8.8 BOLT GB5782-M12*50EpZn-8.8

z
&}

Ht

S
FRAME 281

>






L FH=E
CAB GROUP

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




B
CAB GROUP

mihE M CAB ASSEMBLY

284

5)
g
[}

L1-2929000981



1 29290009821 HU=E1GI18 CAB LG918 Y 1

w

4011000449 12} GB16674-M16*35EpZn-8.8 BOLT GB16674-M16*35EpZn-8.8

z
o

BpE
CAB GROUP 285

>



B
CAB GROUP 286

Zip=E CAB

0 on 12 14 15-18-17-18

)
()

L2-2929000982



F5 MRS
Key Part No.
1 4190000575
2 4011000105
3 4015000036
4 4015000072
5 4190000586
6 4190001614
7 4190001005
8 4190001006
9 4190001007
10 4190000595
11 4190001629
12 4190000733
13 4190000734
14 4190000578
15 4190000608
16 4014000063
17 4015000207
18 4015000035
B
CAB GROUP

{5125 1

124 GB5783-M8*20EpZn-8.8
8 GB93-8-65Mn
#[EGB97.1-8EpZn-300HV

TAEKT

T B3

[IFSEERER S

R E

SBNBS510

PR RpsYss

WEE]

WEsEEEEa g

kT

EEYRWz

24T GB818-M6*25EpZn-4.8
#4[E/GB97.1-6EpZn-300HV

B GB93-6-65Mn

R

Description

BACK UP GLASS GROUP
BOLT GB5783-M8*20EpZn-8.8
WASHER GB93-8-65Mn
WASHER GB97.1-8EpZn-300HV
WOEKING LAMP

CAB GROUP

FRONT GLASS

FRONT GLASS SEAL

FRONT SIDE GLASS
COUNTER LOCK NBS510
RIGHT DOOR ASSEMBLY
DOOR GLASS

DOOR GLASS SEAL

DOME LAMP

ELECTRIC FAN

SCREW GB818-M6*25EpZn-4.8
WASHER GB97.1-6EpZn-300HV

WASHER GB93-6-65Mn

287

BB
Spare parts Y/N

Y

N

HE

Qty

&

Remarks

5

9



B
CAB GROUP 288

Zip=E CAB

0 on 12 14 15-18-17-18

)
()

L2-2929000982



s FHAS
Key Part No.
19 4190000735
20 4190000736
21 4014000028
22 4190000737
23 4030000535
24 4190000739
25 4190000738
26 4190000587
27 4190000588
28 4190000589
29 4015000256
30 4190000742
31 4190000605
32 4190001758
33 4190000596
34 4190001613
35 4190001009
36 29260000321
B
CAB GROUP

J

Jr B B %

24T GB825-M16EpZn-25
VARPSYD
HAFIB7940.1-M6

J I B e A
EbE

MBYE SR REIE

P I 5 R B)
R 1) [ 2

4[5 GB96.1-8EpZn-300HV
933% %%

ZETTT )8

AT

18k
s A £ ]

LGO18 P4 i iz ik

FLZEER

R

Description

REAR GLASS

REAR GLASS SEAL
SCREW GB825-M16EpZn-25
LEFT DOOR ASSEMBLY
OIL CUP JB7940.1-M6
REAR SIDE GLASS SEAL
REAR SIDE GLASS

HAT

NUT

ROUND PAD

WASHER GB96.1-8EpZn-300HV

RUBBER

LEFT LOCK

RIGHT LOCK

CHECK OF UPPER GATE

CAB WIRING

TRIM GROUP LG918

WIRE

289

BB
Spare parts Y/N

Y

Y

HE

Qty
1

10
10
20

10

&

Remarks

5

9



B
CAB GROUP 290

Zip=E CAB

0 on 12 14 15-18-17-18

)
()

L2-2929000982



37 4190000652 LG952 N il 2% 12 % WIPER BUTTON ASSEMBLY LG952 Y 1

39 4190000767 LG952 N ] % 25 ) WIPER BUTTON PLATE LG952

=~

B
CAB GROUP 291

>



B
CAB GROUP

#IEGZ OPERATE BENCH

L3-2931001367

292

&

]

@
o

11-12-13-14-15

o B cors —

)

g
[}




F5 MRS
Key Part No.
1 29310013681
2 4011000648
3 4013000020
4 29050000121
5 29050000101
6 4015000256
7 29310006812
8 4011000105
9 29310006852
10 29310010931
11 4011000467
12 4013000011
13 29310008711
14 29310008721
15 29310008731
B
CAB GROUP

[EES

12} GB5782-M20*120EpZn-8.8
W2 EEGB6170-M20EpZn-8

P

[ GB96.1-8EpZn-300HV

VEE AL

12 #:GB5783-M8*20EpZn-8.8
JEH R

HiAR AR R

12 F:GB16674-M12*45EpZn-8.8
W2 HREGB6170-M12EpZn-8

Heti

IR A

R

Description

BENCH GROUP

BOLT GB5782-M20*120EpZn-8.8
NUT GB6170-M20EpZn-8
WASHER

SHOCK MOUNT

WASHER GB96.1-8EpZn-300HV
RIGHT COVER SHEET

BOLT GB5783-M8*20EpZn-8.8
LEFT COVER SHEET

PIN OF BOARDING

BOLT GB16674-M12*45EpZn-8.8
NUT GB6170-M12 EpZn-8
PRESS PLATE

DAMP BLOCK

DAMP BLOCK CUSHION

293

BB
Spare parts Y/N

Y

N

HE

Qty

&

Remarks

5]

i}



B
CAB GROUP

BERi . SEAT ASSEMBLY

294

L4-2930000651



~

4190000072 JEREFCS-B DRIVER SEAT CS-B

BpE
CAB GROUP 295

>



B
CAB GROUP

BYF B OPERATE CASE

296

i o
////. o r.‘
(2
AT Pl
u U
e — © 5 —"
QI | _ ~

L5-2932000955



s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

1 29320000211 e g BOLT N 2

3 4011000560 JEFGB16674-M12*25EpZn-8.8 BOLT GB16674-M12*25EpZn-8.8 N 3

5 29320008221 i RUBBER COVER Y 1

7 29320009561 @R UPPER COVER PLATE Y 1

9 29320006611 SR FULCRUM BEARING

<

BlE
CAB GROUP 297 ®

>






M BEHRA
CONVER SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




B RE
CONVER SYSTEM 300

5)
g
(]

RAMEBR K ENGINE HOOD ASSEMBLY

1 2 3 16 13-14-15 4 1211 56 10

- e /,:, i —m -
N\
I W [
v ’ %% 9 0 ¥
0 %% I\
° Sl fe] 1A
S e il SN I \A
h =5 | |
0 il |, 210 0 ’I'ull'.!
0 0 ] ' ) II'I
e, & ' -]
m‘\\:.ﬁ \ = o o o o o = .
11 1 98

M1-2933001940



s FHAS
Key Part No.
1 29330014811
2 29330019411
3 29330011961
4 29330006541
5 29330019201
6 29330019211
7 29330019391
8 4014000033
9 29330009752
10 4030000535
11 29330010461
12 4011000560
13 4011000081
14 4015000162
15 29330010451
16 29330010471
17 4030000310
18 29330019401
BEMRR
CONVER SYSTEM

AR

RANHLE

P%F

a5

ey

A

ERN

24T GB70.1-M8*16EpZn-8.8
g

WhARIB7940.1-M6

12} GB16674-M12*25EpZn-8.8
12 F:GB5783-M10*20EpZn-8.8

[ GB97.1-10EpZn-300HV

GB7526-790F Tk 4%

REHLE

B
Description

WINDOW PILLAR

ENGINE HOOD

ARM

AIR SPRING

LEFT SIDE DOOR ASS’Y
RIGHT SIDE DOOR ASS’Y
REAR LOCK PLATE

BOLT GB70.1-M8*16EpZn-8.8
RUBBER STOPPER

OIL CUP JB7940.1-M6

SHOCK PAD

BOLT GB16674-M12*25EpZn-8.8
BOLT GB5783-M10*20EpZn-8.8
WASHER GB97.1-10EpZn-300HV
SHOCK PAD

SHOCK PAD

CLIP RUBBER BAR GB7526-790

ENGINE HOOD

301

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5

9



B RE
CONVER SYSTEM

EERBK

302 SpLG
LEFT BENCH GROUP
8 L Iy
/// 1/;\\ 1
/Zf ‘
//
°0e) B

©
°
@]

=)

M2-2934000668



F5 MRS
Key Part No.
1 29340006691
2 4011000560
3 29340006711
4 29340006701
5 29340006571
6 29340006551
7 4013000126
8 29340000991
9 29340001051
10 29340006561
11 4011000560
12 29340000981
13 4016000140
14 4016000114
15 29340001001
Bt ARG
CONVER SYSTEM

Fe TR

12} GB16674-M12*25EpZn-8.8
Vi3

ZETHAR

IR

HEHAR

12 REGB889.2-M12*1.25EpZn-8
T

14k

Il AR

122 GB16674-M12*25EpZn-8.8
LT
#GB882-B6*70EpZn-35
#GB91-2*16EpZn-Q235A

RS

R

Description

LEFT ROOF ASSEMBLY
BOLT GB16674-M12*25EpZn-8.8
LEFT LADDER

LEFT ROOF

GUSSET PLATE

PLATE

NUT GB889.2-M12*1.25EpZn-8
SPANNER

PLATE

GUSSET PLATE

BOLT GB16674-M12*25EpZn-8.8
BACK PLATE

PIN ROLL GB882-B6*70EpZn-35
PIN GB91-2*16EpZn-Q235A

SPRING

303

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



B RS
CONVER SYSTEM 304

)
o]
-
a

HE8ER RIGHT BENCH GROUP

M3-2934000652



1 29340006531 A AR RIGHT ROOF Y 1

3 29340006661 it e v HOOD OF AIR RESEVIOR Y 1

9
z
—_
(=)

4011000560 2} GB16674-M12*25EpZn-8.8 BOLT GB16674-M12*25EpZn-8.8

Bt RA
CONVER SYSTEM 305

>



B RE
CONVER SYSTEM

JET¥2 REAR LAMP HOOD

L=t

306

5]

[}

M4-2934000695



1 29340006972 gy LAMP FRAME Y 1

w

4011000461 JZ#:GB16674-M8*16EpZn-8.8 BOLT GB16674-M8*16EpZn-8.8

z
~

Bt RA
CONVER SYSTEM 307

>



B RE
CONVER SYSTEM

PR SRR

SIGN AND LOGO

I e I

308

U

g
[}

M5-2936001198



F5 MRS
Key Part No.
1 29360009511
2 29360008741
3 29360009151
4 29360009231
5 4044000073
6 29360008781
7 29360010631
8 29360010641
9 4044000071
10 29360009171
11 29360009181
12 26360000121
13 29360007852
14 4044000018
15 29360009191
16 29360012041
17 4044000054
18 29360011841
Bt ARG
CONVER SYSTEM

PETHE A B 2 Ak
ST N TV
FIRERH R by o
FrELGB401-DOS
B ) R e &

B bR 35

B R 5—45

PEHNL TAELRE B Y\ R/’ 52 LGB401-GO3
OO AR b A

el 4

T I R K R A

i i 2

A AR LGB401-Fo1

AR KRR

LGO18HLALFR A

R FTHR HELGB401-FO3/E

SGLG-350 (ML)

B
Description

LUBRICATION DIAGRAM

ARM POSITION TO ENHANCE SAFETY SIGNS
STATION LOGO IS STRICTLY PROHIBITED PERSON
SIGNS TO AVOID ROLLING
MARK-LGB401-D05

GRAPHIC SIGNS ARTICULATED STEERING
-35 ANTIFREEZE LOGO

-45 ANTIFREEZE LOGO

SIGNAGE 2 LGB401-G03

HYDRAULIC TANK LOGO

HIGH TEMPERATURE WARNING SIGNS
MARK-SAFETY

STEAP TREAD

MARK-SLINGING-LGB401-F01

SIGNS BAN ON OPEN FIRES

MARKING OF LG918

MARK-OIL TANK LGB401-F03/E

SGLG-350 (LOOP)

309

BB
Spare parts Y/N

N

N

HE

Qty
1

&

Remarks

5]

i}



B RE
CONVER SYSTEM

PR SRR

SIGN AND LOGO

I e I

310

U

g
[}

M5-2936001198



F5 MRS
Key Part No.
19 4044000052
20 29360009211
21 29360009221
22 29360012061
23 29360009161
24 29360009531
25 29360012081
26 29360009541
27 29360009251
28 29360009261
29 29360009281
30 29360009291
31 29360011981
32 29360011980011

Bt ARG

CONVER SYSTEM

A B FF I R AR ELGB401-D04/E
B I e 2 o o ik
Iy T
SDLG-500

EE =g i
0 | )R R AR AR
SDLG-270

L fE R R s
LA B LR
IR 188 A 5
ik
AR AR
PRk SRR

ZAhRRE

R

Description

WARNING SIGNS LGB401-D04 / E

WARNING SIGNS ROTARY MACHINES

ACCSEE TO THE MACHINE MARKS

SDLG-500

NOTE BENCH MARK

ATTENTION TO THE CAB DOOR SIGNS

SDLG-270

DANGEROUS VOTAGE SIGNS

SEAT BELT WARNING SIGNS

SIGNS TO AVOID NOISE

INDIVIDUAL DRIVING SIGNS

CHECK MARK

MARKING

SAFETY LOGO PACKAGE

311

BB
Spare parts Y/N

N

N

HE

Qty
1

&

Remarks

5]

i}



B RE
CONVER SYSTEM

£+ A LEFT AND RIGHT BATTERY CASE

(15)-5

312

)
o]
-
a

11-10-9

12

14-13

M6-2934001729



s FHAS
Key Part No.
1 29340006821
2 29340006831
3 29340006841
4 29310000091
5 29340016231
6 29340011901
7 4011000485
8 29340016211
9 4013000033
10 4015000036
11 4015000072
12 29340006931
13 4011000105
14 4015000256
15 29340017301
BEMRR
CONVER SYSTEM

!

ey

B BARAT

g

7r Al S P

ELIE

12} GB16674-M16*20EpZn-8.8
Hidti

12 REGB6170-M8EpZn-8

5 GB93-8-65Mn

48 GB97.1-8EpZn-300HV
BB AN

12 F:GB5783-M8*20EpZn-8.8
[ GBY6.1-8EpZn-300HV

VERER /e

B
Description

MAT OF PASTERN
MAT OF PASTERN

BOLT OF MOUNT BAR
RUBBER

POLING(LEFT)

RUBBER SLEEVE

BOLT GB16674-M16*20EpZn-8.8
TANK COVER

NUT GB6170-M8EpZn-8
WASHER GB93-8-65Mn
WASHER GB97.1-8EpZn-300HV
BOLT OF MOUNT BAR

BOLT GB5783-M8*20EpZn-8.8
WASHER GB96.1-8EpZn-300HV

POLING(RIGHT)

313

BB
Spare parts Y/N

Y

Y

HE

Qty
2

&

Remarks

5

9






N ZTiRERS
AIR CONDITIONER SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




FERHARR
AIR CONDITIONER SYSTEM 316

ARG AIR CONDITIONER SYSTEM

23 M 26 25 —

I 52

12-13-14-15-16-17
(9) 11 20

5)
g
[}

N2-2935000949



s ZHRS
Key Part No.
1 4190000475 ZG30L16%5 1 2%
2 4015000035 P8 GB93-6-65Mn
3 4013000028 W2 H£FGB6170-M6EpZn-8
4 4015000207 P8 GBY7.1-6EpZn-300HV
5 4011000154 12} GB16674-M6*20EpZn-8.8
6 4011000680 124 GB16674-M6*30EpZn-8.8
7 29350009461 Tt R S
8 4011000474 12 GB16674-M10*25EpZn-8.8
9 4011000455 12} GB16674-M8*25EpZn-8.8
10 29350008872 ire
11 29350009062 e Sy d
12 29350008151 SCJEE
13 29350008861 FER
14 4011000085 12} GB5783-M10*35EpZn-8.8
15 4013000007 12 FFGB6170-M10EpZn-8
16 4015000162 [ GB97.1-10EpZn-300HV
17 4015000025 48 GB93-10-65Mn
18 4110000369 Bz AGB1171-A1090
TREAL
AIR CONDITIONER SYSTEM

B
Description

AIR CONDITIONER ZG30L16
WASHER GB93-6-65Mn

NUT GB6170-M6EpZn-8
WASHER GB97.1-6EpZn-300HV
BOLT GB16674-M6*20EpZn-8.8
BOLT GB16674-M6*30EpZn-8.8
EMPTY

BOLT GB16674-M10*25EpZn-8.8
BOLT GB16674-M8*25EpZn-8.8
BELT WHEEL

BRACKET

SUPPORT

PLATE

BOLT GB5783-M10*35EpZn-8.8
NUT GB6170-M10EpZn-8
WASHER GB97.1-10EpZn-300HV
WASHER GB93-10-65Mn

BELT GB1171-A1090

317

BB
Spare parts Y/N

Y

N

HE

Qty
1

&

Remarks

5]

i}



FERHARR
AIR CONDITIONER SYSTEM 318

ARG AIR CONDITIONER SYSTEM

23 M 26 25 —

I 52

12-13-14-15-16-17
(9) 11 20

5)
g
[}

N2-2935000949



s ZHRS
Key Part No.
19 4190000476 ZGXM4. 1176 K 2%
20 4190000477 7G30.05L1374 %k
21 4130000419 ZG30.06XG it i
22 4130000420 SESH14 K4l
23 4120001644 i AL B 03
24 4120001645 i R BER-ERGE3
25 4120001646 ik EIREE-ZERAR03
26 4120001647 Bl RRA-E4EH103
TREAL
AIR CONDITIONER SYSTEM

B
Description

EVAPORATOR

CONDENSATOR

RECEIVER

COMPRESSOR ASSEMBLY

PIPE COMPRESSOR-CONDENSATOR
PIPE CONDENSER-RECEIVER

PIPE RECEIVER-EVAPORATOR

PIPE EVAPORATOR-COMPRESSOR

319

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}






O HRARA
ELECTRIC SYSTEM

W FR m T T & Pl A7 R & F

SHANDONG LINGONG CONSTRUCTION MACHINERY CO.,LTD.




HARE

ELECTRIC SYSTEM

HARG

= SPLG
ELECTRIC SYSTEM
p U ow  Dam @0 t 5 ¢ o)
BO-10-11 B (REHASES) ~.\ : / -
II \ ’\
\ |
III

9 o} \
2 L e

VR T
oo
17 o
g‘ 16 \a ;
EsEs4ER _ b I'\
v
m;;§>/ / j\mll \ \

01-2937001524




s
Key

10

12
13
14
15
16
17

18

HARE

ZHRS
Part No.

29370013661
4130000045
29370012521
29370009341
29370014391
4011000461
4130000427
4130000694
4014000021
4015000135
4015000033
4190000020
26370001921
4130000009
4011000152
4130000293
29370015651

4130000294

ELECTRIC SYSTEM

) ik 2

& HHih6-QW-70

B A R I

B e 2

HZ:P50%600

12} GB16674-M8*16EpZn-8.8
FIEITRKO01K18-A

P A #EMZI-100A/006

1247 GB818-M4* 12EpZn-4.8
[ GB97.1-4EpZn-300HV

HE GB93-4-65Mn
FL£LG13-ZS4*250
RE A WWDL125-24V

12+ GB16674-M6*10EpZn-8.8
T 7220 &)1 SP-003L
[IEEEEFN

R4 414647 SP-003R

R

Description

LINE FROM SWITCH TO MOTOR
BATTERY 6-QW-70

STORAGE BATTERY WIRE
EARTH WIRE

BATTERY WIRE P50*600

BOLT GB16674-M8*16EpZn-8.8
POWER SWITCH K01K18-A
CONTACTOR MZJ-100A/006
SCREW GB818-M4*12EpZn-4.8
WASHER GB97.1-4EpZn-300HV
WASHER GB93-4-65Mn

CLIP LG13-ZS4*250

CLAMP

ELECTRIC HORN DL125-24V
BOLT GB16674-M6*10EpZn-8.8
LEFT FRONT HEAD LAMP
BODY WIRING HARNESS OF FRONT FRAME

RIGHT FRONT HEAD LAMP

323

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5]

i}



HARE
ELECTRIC SYSTEM

HARG

ELECTRIC SYSTEM

EERBYEER
- 1

-y \
D’ .l'
— f
I : |
“.‘ I['\
f \4' B30
1™,
\I ‘.\
] \ U
Iy |
e
i
TREERLE

324
I
e
(a] X, \_ ks
THRRE hia 16-)-36-1
1 Ihltl!!il.\‘; 4

T

)

g

r
)

01-2937001524



s
Key

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36

HARE

ZHRS
Part No.

4130000412
4130000326
4130000278
4130000574
4130000121
29370015271
4130000211
4014000026
4015000207
29370009131
29370015261
29370015801
4130000869
4014000048
4015000110
4015000034
29370015281

4130000873

ELECTRIC SYSTEM

[t J3IT95PS31-FS0.8BARR
3R FF < WEK200-1V

BB =G ) IT56310-LGK
J5i AT XH8-124V

{5 2 2K SHM- 12F 4
JAE R

J&i KATLRD-24V

24T GB818-M6* 1 6EpZn-4.8
48 GB97.1-6EpZn-300HV
JER TN

{RAE S LY C18C

1R A BK

Hh R 4% #5024-1Z6GD2
I24TGB818-M5*12EpZn-4.8
B GB97.1-5EpZn-300HV
K [E GB93-5-65Mn
NEIEETN

Ja B4k B 2 SW030A3509-1

R

Description

PRESSURE SWITCH PS31-FS0.8BARR

ADJACENT SWITCH

DISSEPIMENT PRESSURE SWITCH310-LGK

REAR LAMP XHS8-124V
ANNUNCIATOR KSHM-12F4
BODY WIRING HARNESS

REAR LARGE LAMP LRD-24V
SCREW GB818-M6*16EpZn-4.8
WASHER GB97.1-6EpZn-300HV
COVER HARNESS

PANEL ASSEMBLY YC18C
INSTRUMENT DESK ASSEMBLY
AUXILIARY RELAY 024-126GD2
SCREW GB818-M5*12EpZn-4.8
WASHER GB97.1-5EpZn-300HV
WASHER GB93-5-65Mn

PANEL HARNESS

ENABLE RELAY SW030A3509-1

325

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5

9



HARE

ELECTRIC SYSTEM

HARG

= SPLG
ELECTRIC SYSTEM
p U ow  Dam @0 t 5 ¢ o)
BO-10-11 B (REHASES) ~.\ : / -
II \ ’\
\ |
III

9 o} \
2 L e

VR T
oo
17 o
g‘ 16 \a ;
EsEs4ER _ b I'\
v
m;;§>/ / j\mll \ \

01-2937001524




s ZHRS BFR RE R e &I
Key Part No. Description Spare parts Y/N Qty Remarks

37 4015000035 H [ GB93-6-65Mn WASHER GB93-6-65Mn N 2

39 4011000137 JE#:GB16674-M12*20EpZn-8.8 BOLT GB16674-M12*20EpZn-8.8 N 2

41 4130000497 ] FLAE AR TK931-01ZK) MIDDLE FRAME JK931-01ZKJ

=~
)

HARA
ELECTRIC SYSTEM 327 »

>



HARE
ELECTRIC SYSTEM

R AR AR

PANEL ASSEMBLY

328

)

02-2937001526



s
Key

10

12
13
14
15
16

17

HARE

ZHRS
Part No.

4130000856
4130000858
4130000601
4130000498
4130000625
4130000497
4130000626
4130000627
4130000628
4130000629
4130000289
4130000286
4130000608
4130000875
4130000021
4130000209
4130000867

4130000876

ELECTRIC SYSTEM

AR A K 7126350-040-005

R 46350-040-011

i feRITzZL2-2X

321 B HEZAETK 931-01CKY

RN A ZL2-213

v R) BAHEARTK 931-01ZK T

FeoRIT AP ZL2-2)4
TR IT A ZL2-25
FeoRIT 4P ZL2-2)6
e IT A ZL2-2)7
K FESW201C

iR TR YW201A
1AL MR ZL2-MB1
FH41i84829

#4145 IFRLG13-ZHK
WAL RRY242-2A
iR 7S901A(1.85)

T 285329

R

Description

GEARBOX MANOMETER 350-040-005
DIAL BAROMETER 350-040-011
STEERING INDICATED LAMP ZL2-ZX
SIDE FRAME JK931-01CKJ

INDICATOR LAMP ASSEMBLY Z1.2-7ZJ3
MIDDLE FRAME JK931-01ZKJ
INDICATOR LAMP ASSEMBLY Z1.2-ZJ4
INDICATOR LAMP ASSEMBLY ZL2-ZJ5
INDICATOR LAMP ASSEMBLY Z1.2-ZJ6
INDICATOR LAMP ASSEMBLY ZL2-Z]7
ENGINE WATER TEMPERATURE GAUGE SW201C
OIL TEMPERATURE GAUGE YW201A
PANEL ZL2-MB1

ELECTRIC SWITCH LOCK 84829
COMBINED SWTICH LG13-ZHK

FUEL LEVEL GAUGE RY242-2A
REVOLUTION COUNTER ZS901A(1.85)

CHRONOMETER RATE 85329

329

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

5

9



HARE
ELECTRIC SYSTEM

R AR AR

PANEL ASSEMBLY

330

)

02-2937001526



s
Key

19
20

21
22

23
24
25
26
27
28
29
30
31
32
33

34
35

36

HARLE

ZHRS
Part No.

4130000426
4130000494

4130000490
4130000491

4130000496
4130000493
4130000499
4130000871
4130000587
4130000309
4130000331
4130000332
4130000861
4130000879
4130000860

4130000880
4130000065

4130000066

ELECTRIC SYSTEM

R4 FF SLD62Z-050
J& KT FF25IK931-01HDD
TR AT JT5CIK931-01QZD
Ji HEUAT FF2RIK931-01HZD

#HIK931-01GB

TN 2T 9RJK931-01GYQ
MK IFHIK931-01PS

NG 2§ MFA/024-1H2
YN 3 SFM-27

{5 22 £ BX2203HB- 1

# FHi3k8JA002262-001

2% 14 FE8JB001946-011

& J1 4% 1 4$360-081-030-100
ERCLR1/4

& J14%1%45360-081-037-008
Ik LR3/8

AR FH AR IR AL B 2E WG202A

IKIRAE AR WG201

B
Description

ALARM BUTTON SWITCH LD62Z-050
REAR BIG LAMP BUTTON-SWITCH JK931-01HDD

FORWARD LIGHTING BUTTON-SWITCH JK931-01QZD

BACKWARD LIGHTING BUTTON-SWITCH
JK931-01HZD

CAP JK931-01GB

WIPER BUTTON-SWITCH JK931-01GYQ
SPRAY WATER BUTTON-SWITCH JK931-01PS
FLASH APPARATUS MFA/024-1H2
ALARM APPARATUS SFM-27

FUSE BOX BX2203HB-1

STANDBY PLUG 8JA002262-001

STANDBY SOCKET 8JB001946-011
PRESSURE TRANSDUCER 360-081-030-100
TRANSITION JOINT R1/4

PRESSURE TRANSDUCER 360-081-037-008

FILTERING JOINT R3/8

TORQUE CONVERTER OIL TEMPERATURE SENSOR
WG202A

WATER TEMPERATURE SENSOR WG201

331

BB
Spare parts Y/N

Y

Y

HE

Qty
1

&

Remarks

)

o]



HARE
ELECTRIC SYSTEM

R AR AR

PANEL ASSEMBLY

332

)

02-2937001526



37 4130000039 WAL R ARG2263M16 OIL LEVER END INSTRUMENT RG2263M16

~

HARA
ELECTRIC SYSTEM 333

>



HARE
ELECTRIC SYSTEM

MRE B

334

INSTRUMENT DESK

7%«
((Loj? ?(D(Jg

e)

"ii%z% )

\_/

e

U

g
[}

03-2937001580



s
Key

10

12
13
14
15

16

HARE

ZHRS
Part No.

4120001548
4013000096
4130000895
4014000048
4015000110
4130000891
4130000896
4120001147
4014000164
4120001546
4014000040
4015000207
4014000041
4011000474
4011000161

4130000892

ELECTRIC SYSTEM

J5 1 5 LG20-FXP-01

WA REGB6171-M16*1.5EpZn-8
R AEAMEZS01.1

24T GB818-M5*12EpZn-4.8
1 EGBY7.1-5EpZn-300HV
QI RAL A (7 Il w] i)
% TFHHIB/T270.12-94

4[] 48 BZZ5-320

1247 GB819.1-M6*35EpZn-4.8
B [ AELG20-ZXZ-04

1247 GB818-M6*20EpZn-4.8
B GB97.1-6EpZn-300HV
124 GB818-M6*15EpZn-4.8
12} GB16674-M10*25EpZn-8.8
12k GB16674-M8*35EpZn-8.8

918 I X R A A 48

B
Description

STEERING WHEEL LG20-FXP-01
NUT GB6171-M16*1.5EpZn-8
PANEL OFF-LYING ZS01.1
SCREW GB818-M5*12EpZn-4.8
WASHER GB97.1-5EpZn-300HV
GAUGE BOARD FRAME 918
SELT LEVER JB/T270.12-94
STEERING DEVICE BZZ5-320
SCREW GB819.1-M6*35EpZn-4.8
STEERING POLE LG20-ZXZ-04
SCREW GB818-M6*20EpZn-4.8
WASHER GB97.1-6EpZn-300HV
SCREW GB818-M6*15EpZn-4.8
BOLT GB16674-M10*25EpZn-8.8
BOLT GB16674-M8*35EpZn-8.8

GAUGE BOARD FRAME 918

335

BB
Spare parts Y/N

Y

N

HE

Qty
1

14

14

&

Remarks

5]

i}






